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1 ADMINISTRATIVE DATA (GENERAL INFORMATION)

Report No.: BL-SZ1580044-604

1.1ldentification of the Testing Laboratory

Company Name

Shenzhen BALUN Technology Co., Ltd.

Address

Block B, 1st FL, Baisha Science and Technology Park, Shahe Xi Road,
Nanshan District, Shenzhen, Guangdong Province,P. R. China

Phone Number

+86 755 6685 0100

Fax Number

+86 755 6182 4271

1.2ldentification of the Responsible Testing Location

Test Location

Shenzhen BALUN Technology Co., Ltd.

Address

Block B, 1st FL, Baisha Science and Technology Park, Shahe Xi Road,
Nanshan District, Shenzhen, Guangdong Province,P. R. China

Accreditation
Certificate

The laboratory has been listed by Industry Canada to perform
electromagnetic emission measurements. The recognition numbers of
test site are 11524A-1.

The laboratory has been listed by US Federal Communications
Commission to perform electromagnetic emission measurements. The
recognition numbers of test site are 832625.

The laboratory has met the requirements of the IAS Accreditation Criteria
for Testing Laboratories (AC89), has demonstrated compliance with
ISO/IEC Standard 17025:2005. The accreditation certificate number is
TL-588.

The laboratory is a testing organization accredited by China National
Accreditation Service for Conformity Assessment (CNAS) according to
ISO/IEC 17025. The accreditation certificate number is L6791.

Description

All measurement facilities used to collect the measurement data are
located at Block B, FL 1, Baisha Science and Technology Park, Shahe Xi
Road, Nanshan District, Shenzhen, Guangdong Province, P. R. China
518055

1.3Laboratory Condition

Ambient Temperature 2010 25C
Ambient Relati

mbllep elative 45% - 55%
Humidity
Ambient Pressure 100 kPa - 102 kPa

1.4Announce

The test report reference to the report template version v1.0.

The test report is invalid if not marked with the signatures of the persons responsible for preparing and

approving the test report.

The test report is invalid if there is any evidence and/or falsification.

The results documented in this report apply only to the tested sample, under the conditions and modes of

operation as described herein.

This document may not be altered or revised in any way unless done so by BALUN and all revisions are duly
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noted in the revisions section.

(6) Content of the test report, in part or in full, cannot be used for publicity and/or promotional purposes without
prior written approval from the laboratory.
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2 PRODUCT INFORMATION

2.1 Applicant

OnePlus Technology(Shenzhen) Co., Ltd
18/F, Tower C, Tai Ran Building,No.8 Tai Ran Road, Shenzhen, China

2.2 Manufacturer

OnePlus Technology(Shenzhen) Co., Ltd.
18/F, Tower C, Tai Ran Building,No.8 Tai Ran Road, Shenzhen, China

2.3General Description for Equipment under Test (EUT)

Mobile Phone

ONE E1005

N/A

ONE E1005_11_150707

GSM Network: GPRS/EDGE 850/900/1800/1900 MHz
WCDMA Band I/llI/IVIVIVIII

FDD-LTE Band 1/2/4/5/7/8

Bluetooth 3.0, Bluetooth 4.0 Low Energy (BLE)

WIFI 802.11a, 802.11b, 802.11g, 802.11n(HT20/40)
GPS, GLONASS

The equipment is smart phone, intended for used with information
technology equipment.

2.4Technical Information

GSM/GPRS/EGPRS 850/1900
WCDMA/HSDPA/HSUPA Band 2/Band 4/Band 5
LTE FDD Band 2/Band 4/Band 5/Band 7

GSM GMSK
GPRS GMSK
EGPRS 8PSK
WCDMA QPSK

QPSK
HSDPA

16QAM

QPSK
HSUPA

16QAM

PSK

LTE Q

16QAM

GSM/GPRS/EGPRS 850: 824.20 - 848.80 MHz
GSM/GPRS/EGPRS 1900: 1850.20 - 1909.80 MHz
WCDMA/HSDPA/HSUPA Band 2: 1852.4 -1907.6 MHz
WCDMA/HSDPA/HSUPA Band 4: 1712.4 - 1752.6 MHz
WCDMA/HSDPA/HSUPA Band 5: 826.4 - 846.6 MHz
LTE Band 2: 1850 - 1910 MHz

LTE Band 4: 1710 - 1755 MHz

LTE Band 5: 824 - 849 MHz
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LTE Band 7: 2500 - 2570 MHz
GSM/GPRS/EGPRS 850: 869.20 - 893.80 MHz
GSM/GPRS/EGPRS 1900: 1930.20 - 1989.80 MHz
WCDMA/HSDPA/HSUPA Band 2: 1932.4 - 1987.6 MHz
WCDMA/HSDPA/HSUPA Band 4: 2112.4 - 2152.6 MHz
WCDMA/HSDPA/HSUPA Band 5: 871.4 - 891.6 MHz
LTE Band 2: 1930 - 1990 MHz

LTE Band 4: 2110 - 2155 MHz

LTE Band 5: 869 - 894 MHz

LTE Band 7: 2620 - 2690 MHz

GSM/GPRS 850: 4

GSM/GPRS 1900: 1

EGPRS 850: E2

EGPRS 1900: E2

WCDMA/HSDPA/HSUPA Band 2: 3
WCDMA/HSDPA/HSUPA Band 4: 3
WCDMA/HSDPA/HSUPA Band 5: 3

LTE Band 2: 3

LTE Band 4: 3

LTE Band 5: 3

LTEBand 7: 3

GPRS: 12, EGPRS: 12

PIFA Antenna

GSM/GPRS/EGPRS 850: 0 dBi
GSM/GPRS/EGPRS 1900: 0 dBi
WCDMA/HSDPA/HSUPA Band 2: 0 dBi
WCDMA/HSDPA/HSUPA Band 4: 0 dBi
WCDMA/HSDPA/HSUPA Band 5: 0 dBi

LTE Band 2: 0 dBi

LTE Band 4: 0 dBi

LTE Band 7: 0 dBii

LTE Band 17: 0 dBi

Note: The above EUT information in section 2.3 and 2.4 was declared by manufacturer and for more detailed
features description, please refer to the manufacturer's specifications or user's manual.
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2.5Ancillary Equipment

Battery

Brand Name ONEPLUS
Model No. BLP607
Serial No. N/A
Capacitance 2450 mAh
Rated Voltage 3.8V

Limit Charge Voltage 435V
Charger 1

Brand Name ONEPLUS
Model No. AY0520
Serial No. N/A

Rated Input 100-240 V~, 0.3 A, 50/60 Hz
Rated Output 5V=2A
Charger 2

Brand Name ONEPLUS
Model No. ONE0520
Serial No. N/A

Rated Input 100-240 V~, 0.4 A, 50/60 Hz
Rated Output 5V=,2A
USB Data Cable

Brand Name ONEPLUS
Model No. N/A
Length (Approx) 1.1m
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3 SUMMARY OF TEST RESULTS

3.1Test Standards

No. Identity Document Title

47 CFR Part 2 Frequency Allocations and Radio Treaty Matters; General Rules
(10-1-14 Edition) and Regulations

47 CFR Part 22 . . :
2 » Public Mobile Services
(10-1-14 Edition)

47 CFR Part 24 L i
3 » Personal Communications Services
(10-1-14 Edition)

47 CFR Part 27

1

4 . Miscellaneous Wireless Communications Services
(10—1-14 Edition)
IC RSS-G
en General Requirements and Information for the Certification of Radio
5 (Issue 4, November
Apparatus
2014)
5 IC RSS-132(Issue 3 | Cellular Telephone Systems Operating in the Bands 824-849 MHz
January 2013) and 869-894 MHz
7 IC RSS-133 (Issue 6 | 2 GHz Personal Communications Services
January 2013)
8 IC RSS-139 (Issue 3, | Advanced Wireless Services (AWS) Equipment Operating in the
July 2015) Bands 1710-1780 MHz and 2110-2180 MHz
9 IC RSS-199 (Issue 2, | Broadband Radio Service (BRS) Equipment Operating in the Band

October 2014) 2500-2690 MHz

Land Mobile FM or PM Communications Equipment Measurement
and Performance Standards

KDB 971168 Measurement Guidance For Certification of Licensed Digital

D01 v02r02 Transmitters

10 | TIA/EIA603.D-2010

11
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3.2Verdict
No. Description FCC Part No. IC Part No. Test Result Verdict
RSS-Gen
4.8
Conducted RF RSS-132 REPORT
1 2.1046 Pass
Output Power 4.4 ONLY
RSS-133
6.4
RSS-132
5.4
Peak to average| 24.232(d) RSS-133
2 i ANNEX A.1 Pass
radio 27.50(d> 6.4
RSS-139
6.5
R -
21049 SS-Gen
4.6
Occupied 22.917 RSS-132 5.5
3 p_ 24.238 ' ANNEX A.2 Pass
Bandwidth 27 53(h) RSS-133 6.5
o7 .53(m) RSS-139 6.6
' RSS-199 4.2
RSS-Gen
4.7
2.1055 RSS-132
Frequency 22.355 4.3
4 - ANNEX A.3 Pass
Stability 24.235 RSS-133
27.54 6.3
RSS-139 6.4
RSS-199 4.3
RSS-Gen
2.1051 4.9
' RSS-132
Conducted Out 2.1057 43
f B 22.917 ’ ANNEX A.4 P
5 o] . a.nd 9 RSS-133 ass
Emissions 24.238 6.5
27. '
53 RSS-139 6.5
RSS-199 4.6
RSS-132
2.1051 SS-13
4.5
2.1057
RSS-133
6 Band Edge 22.917 6.5 ANNEX A.5 Pass
24.238 ’
RSS-139 6.5
27.53
RSS-199 4.6
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RSS-132
Transmitter 22.913 54
7 Radiated Power 24.232 RSS-133 ANNEX A.6 Pass
27.50(d) 6.4 '
(EIPR/ERP)
27.50(h) | RSS-139 6.5
RSS-19944
RSS-Gen
49
21058 | ol
Radiat t of j 4.
8 adiated Outof |, 547 > ANNEX A.7 Pass
Band Emissions RSS-133
24.238 6.5
27.53 ’
RSS-139 6.6
RSS-199 4.6
RSS-Gen
. 410
Receiver
. RSS-132
9 Spurious N/A 46 ANNEX A.8 Pass
E . . .
missions RSS.133
6.6
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4 GENERAL TEST CONFIGURATIONS

4.1 Test Environments

During the measurement, the normal environmental conditions were within the listed ranges:

Relative Humidity

45% - 55%

Atmospheric Pressure

100 kPa -102 kPa

Temperature NT (Normal Temperature) +22 to +25°C
NV (Normal Voltage) 3.8V
Working Voltage of the EUT LV (Low Voltage) 3.7V
HV (High Voltage) 42V
4.2 Test Equipment List
Description Manufacturer Model Serial No. Cal. Date Cal. Due
Spectrum Analyzer ROHDE&SCHWARZ FSV-30 103118 2015.07.16 | 2016.07.15
Vector Signal
Generator ROHDE&SCHWARZ | SMBV100A 177746 2015.07.16 | 2016.07.15
Signal Generator ROHDE&SCHWARZ | SMB100A 260592 2015.07.01 2016.06.30
Switch Unitwith | & oHDE&SCHWARZ | 0SP120 101270 | 2015.07.16 | 2016.07.15
OSP-B157
Spectrum Analyzer AGILENT E4440A MY45304434 | 2014.10.18 | 2015.10.17
Universal Radio
Communication Tester ROHDE&SCHWARZ | CMU 200 123666 2015.07.01 2016.06.30
Wireless
Communications Test | ROHDE&SCHWARZ | CMW 500 138884 2015.07.01 2016.06.30
Set
EMI Receiver ROHDE&SCHWARZ ESRP 101036 2015.07.14 | 2016.07.13
LISN SCHWARZBECK NSLK 8127 8127-687 2015.07.14 | 2016.07.13
Bluetooth Tester ROHDE&SCHWARZ CBT 101005 2015.07.16 | 2016.07.15
Power Splitter KMW DCPD-LDC | 1305003215 | 2015.07.01 2016.06.30
Power Sensor ROHDE&SCHWARZ | NRP-Z21 103971 2015.07.21 2016.07.20
Attenuator (20 dB) KMW ZA-S1-201 110617091 -- --
Attenuator (6 dB) KMW ZA-S1-61 1305003189 - --
DC Power Supply ROHDE&SCHWARZ | HMP2020 18141664 2015.07.17 | 2016.07.16
ANGELANTIONI
Temperature Chamber SCIENCE NTH64-40A 1310 2015.08.07 | 2016.08.06
Test Antenna- SCHWARZBECK | FMZB 1519 | 1519-037 | 2015.07.22 | 2017.07.21
Loop(9 kHz-30 MHz)
Test Antenna- SCHWARZBECK VULB 9163 9163-624 2015.07.22 | 2017.07.21
Bi-Log(30 MHz-3 GHz)
Test Antenna- SCHWARZBECK BBHA 9120D-1148 | 2015.07.22 | 2017.07.21
Horn(1-18 GHz) 9120D
Test Antenna-
SCHWARZBECK BBHA 9170 9170-305 2015.07.22 | 2017.07.21
Horn(15-26.5 GHz)
Anechoic Chamber RAINFORD 9M*6m*6m N/A 2014.10.07 | 2015.10.06
Shielded Enclosure ChangNing CN-130701 130703 -- --
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4.3Test Configurations

Test Items Test Mode Test Channe
LCH MCH HCH
GSM 850 % % v
GSM 1900 v v v
GPRS 850 % v v
GPRS 1900 % % v
EGPRS 850 % % v
EGPRS 1900 v v v
WCDMA Band 2 v v v
E.R.P/E.IL.R.P WCDMA Band 4 v v v
WCDMA Band 5 % % v
HSUPA Band 2 v v v
HSUPA Band 4 % % v
HSUPA Band 5 % % v
HSDPA Band 2 % % v
HSDPA Band 4 % % v
HSDPA Band 5 % % \Y
) WCDMA Band 2 Y, Y, %
Peak to Average Ratio
WCDMA Band 4 v v v
GSM 850 % % v
GSM 1900 % v v
GPRS 850 % v v
GPRS 1900 v v v
Occupied Bandwidth EGPRS 850 % % Y
EGPRS 1900 % % v
WCDMA Band 2 % % v
WCDMA Band 4 % % v
WCDMA Band 5 % % \Y
GSM 850 % % v
GSM 1900 v % v
GPRS 850 % % v
GPRS 1900 v v v
Frequency Stability EGPRS 850 % % v
EGPRS 1900 v v v
WCDMA Band 2 v v v
WCDMA Band 4 v v v
WCDMA Band 5 % % \Y
GSM 850 % % %
GSM 1900 % % %
GPRS 850 % v %
Spurious Emission at GPRS 1900 % % %
Antenna Terminals EGPRS 850 % % Y
EGPRS 1900 v v v
WCDMA Band 2 v v %
WCDMA Band 4 v v v
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Test Channel
MCH

Test Items Test Mode

I—
@)
I
I
(@]
T

WCDMA Band 5

GSM 850
GSM 1900
GPRS 850
GPRS 1900
Band Edge EGPRS 850

EGPRS 1900
WCDMA Band 2
WCDMA Band 4
WCDMA Band 5

GSM 850
GSM 1900
GPRS 850
GPRS 1900
EGPRS 850
EGPRS 1900
WCDMA Band 2
WCDMA Band 4
WCDMA Band 5

Field Strength of Spurious
Radiation

K[ <K<K |I<K [ |I<K <K<K |< <K<K |<K<K <K< < ||
1
1

I KKK KKK |I<K [ |K< |I<K KL< |I<K [ K< < |K |

GSM 850
GSM 1900 - - -
GPRS 850 - - -
GPRS 1900 - - -
Receiver Spurious Emissions EGPRS 850 - - -

EGPRS 1900 - - -
WCDMA Band 2 - - -
WCDMA Band 4 - - -

WCDMA Band 5 -- - -
Note 1: The mark “v” means that this configuration is chosen for testing.
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Test LTE Bandwidth (MHz) Modulation RB# Test Channel
ltems Band | 14 | 3 5 10| 15| 20 | QPSK | 16-QAM | 1 | Half | Full | LCH | MCH | HCH
2 Y Y \% \% \% \Y; \% Y \Y; \Y; Y \% Y \%
E.R.P/E.I 4 \ \ \% \% \% \; \% \ \; \Y; Y \% Y \%
.R.P 5 Y Y \% \% n n \% Y \Y; Y, \ \% \ \%
7 n n \ \ n n % \Y; Y, v \Y; \ \Y; \
2 - - —_| -] - \Y; - Y, \Y; - Y \% \Y; \
Peak to
4 - - —_| -] - \Y; - Y, \Y; - Y \% \Y; \
Average
. 5 - - - \% n n -- v \% -- \Y; % \Y; %
Ratio
7 n n - - - Y, - \Y; Y, - \Y; \ \Y; %
o od 2 - - - -] - Y, v \Y; - - \Y; - \Y; -
ccupie
P ) 4 - e Y, \% \Y; - - \Y; - \Y; -
Bandwidt
h 5 - - | -]V n n \% \Y; - - \Y; - \Y; -
7 n n e Y, \% \Y; - - \Y; - \Y; -
2 - - | -]V - - \% Y - - Y - Y -
Frequenc | 4 e R A e v v - | - v - v --
y Stability 5 -- - | -] vV n n Y s -- -- v -- \ --
7 n n - | v - - % \Y; - - \Y; - \Y; -
Spurious 2
Y Y \% \% \% \Y; \% Y \Y; - - \% Y \%
Emission
at
4 \Y; \Y; \ % % Y, v \Y; \Y; - - \% \Y; %
Antenna
Terminal 5 \ V| v ]|v i in]|n v v v - - v v
S 7 n n \% \% \% Y, % Y, Y, - - \% \Y; \%
2 \Y; Y, \ Y \ \Y; % \Y; \Y; - \Y; \ - \
Band 4 \; Y, \% \% \% \ \Y v Y, - \Y; \ - \%
Edge 5 % v vV |V n n % v % -- % Y -- v
7 n n \ \ \ \Y; v \Y; Y, - \Y; \ - Y
Field 2 Y, \ \% \% \% \Y; \% - \Y; - - - Y -
Strength
of 4 Y, \ \% \% \% \Y; \% - \Y; - - - Y -
Spurious 5 \% \% \Y \Y n n Y - % - - - % -
Radiation
7 n n \ Y \ Y, v - Y, - - - \Y; -
Note 1: The mark “v” means that this configuration is chosen for testing.
Note 2: The mark “n” means that this bandwidth is not supported.
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Test Mode Channal ARFCN Frequency (MHZz)
GSM/GPRS/EGPRS Lo 128 824.2
MCH 190 836.6
850
HCH 251 848.8
GSM/GPRS/EGPRS LoH 512 18502
MCH 661 1880
1900
HCH 810 1909.8
LCH 9662 1852.4
WCDMA Band 2 MCH 9800 1880
HCH 9938 1907.6
LCH 10562 1712.4
WCDMA Band 4 MCH 10663 1728.6
HCH 10763 1752.6
LCH 4357 826.4
WCDMA Band 5 MCH 4408 836.6
HCH 4458 846.6
Test Mode Test Frequency ID Bandwith (MHz) ARFCN Frequency (MHz)
1.4 607 1850.7
3 615 1851.5
5 625 1852.5
Low Range
10 650 1855
15 675 1857.5
20 700 1860
LTE Band 2 Mid Range 1.4/3/5/10/15/20 900 1880
1.4 1193 1909.3
3 1185 1908.5
_ 5 1175 1907.5
High Range
10 1150 1905
15 1125 1902.5
20 1100 1900
1.4 1957 1710.7
3 1965 1711.5
5 1975 1712.5
Low Rang
10 2000 1715
15 2025 1717.5
20 2050 1720
LTE Band 4 -
Mid Range 1.4/3/5/10/15/20 2175 1732.5
1.4 2393 1754.3
3 2385 1753.5
High Range 5 2375 1752.5
10 2350 1750
15 2325 1747.5
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Test Mode Test Frequency ID Bandwith (MHz) ARFCN Frequency (MHZz)
20 2300 1745
1.4 2407 824.7
3 2415 825.5
Low Rang
5 2425 826.5
10 2450 829
LTE Band 5 Mid Range 1.4/3/5/10 2525 836.5
1.4 2643 848.3
_ 3 2635 847.5
High Range
5 2625 846.5
10 2600 844
5 2775 2502.5
10 2800 2505
Low Rang
15 2825 2507.5
20 2850 2510
LTE Band 7 Mid Range 5/10/15/20 3100 2535
5 3425 2567.5
_ 10 2400 2565
High Range
15 3375 2562.5
20 3350 2560
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4.4Description of Test Setup
4.41 For Antenna Port Test
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(Diagram 1)

4.4.2 For Frequency Stability Test

Temperature
Common Chamber

Antenna

System DC Power
Simulator Supply

(Diagram 2)
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4.4.3 For Radiated Test (30 MHz-1 GHz)

-2  Antenna

Spectrum Analyzer Preamplifier

(Diagram 3)
444 For Radiated Test (Above 1 GHz)

=2  Antenna

Spectrum Analyzer

Preamplifier

(Diagram 4)
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5 TESTITEMS

5.1 Transmitter Radiated Power (EIRP/ERP)
5.1.1 Limit
FCC §2.1046(a) & 22.913 & 24.232 & 27.50(d) & 27.50(h)

According to FCC section 22.913, the Effective Radiated Power (ERP) of mobile transmitters and auxiliary test
transmitters must not exceed 7 Watts, FCC section 24.232, Mobile and portable stations are limited to 2 watts
EIRP and the equipment must employ a means for limiting power to the minimum necessary for successful
communications.

FCC section 27.50(d), Fixed, mobile, and portable (hand-held) stations operating in the 1710-1755 MHz band and
mobile and portable stations operating in the 1695-1710 MHz and 1755-1780 MHz bands are limited to 1 watt
EIRP. Fixed stations operating in the 1710-1755 MHz band are limited to a maximum antenna height of 10 meters
above ground. Mobile and portable stations operating in these bands must employ a means for limiting power to
the minimum necessary for successful communications, and FCC section 27.50(h) Mobile and other user
stations. Mobile stations are limited to 2.0 watts EIRP. All user stations are limited to 2.0 watts transmitter output
power.

RSS-132 §5.4 and RSS-133 §6.4

According to RSS-132 §5.4, the Effective Radiated Power (ERP) of mobile transmitters and auxiliary test
transmitters must not exceed 11.5Watts, and RSS-133 §6.4, the broadband PCS mobile station is limited to
2Watts e.i.r.p. peak power.

5.1.2 Test Setup

The section 4.4.1 (Diagram 1) test setup description was used for this test. The photo of test setup please refer to
ANNEX B.

5.1.3 Test Procedure

Description of the Conducted Output Power Measurement

A system simulator was used to estabilish communication with the EUT, Its parameters were set to force the EUT
transmitting at maximum output power. The measured power in the radio frequency on the transmitter output
teminals shall be reported.

Note: Reference test setup 4.4.1 (Diagram 1)

Description of the Transmitter Radiated Power Measurement

In many cases, the RF output power limits for licensed digital transmission devices is specified in terms of
effective radiated power (ERP) or equivalent isotropic radiated power (EIRP). Typically, ERP is specified when the
operating frequency is less than or equal to 1 GHz and EIRP is specified when the operating frequency is greater
than 1 GHz. Both are determined by adding the transmit antenna gain to the conducted RF output power with the
primary difference between the two being that when determining the ERP, the transmit antenna gain is referenced
to a dipole antenna (i.e., dBd) whereas when determining the EIRP, the transmit antenna gain is referenced to an
isotropic antenna (dBi).

The relevant equation for determining the ERP or EIRP from the conducted RF output power measured using the
guidance provided above is:
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ERP/EIRP = PMeas + GT - LC
where:

ERP/EIRP = effective or equivalent radiated power, respectively (expressed in the same units as PMeas, typically
dBW or dBm);

PMeas = measured transmitter output power or PSD, in dBm or dBW;

GT = gain of the transmitting antenna, in dBd (ERP) or dBi (EIRP);

dBd (ERP)=dBi-2.15

LC = signal attenuation in the connecting cable between the transmitter and antenna, in dB.

For devices utilizing multiple antennas, KDB 662911 provides guidance for determining the effective array
transmit antenna gain term to be used in the above equation.

Note: Reference test setup 4.4.3 and 4.4.4 (Diagram 3, 4)
5.1.4 Test Result
Please refer to ANNEX A.1.
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5.2Peak to average ratio
5.2.1 Limit

FCC § 2.1046 & 24.232 & 27.50(d)
IC RSS-132 5.4 & RSS-133 6.4 & RSS-139 6.5

In addition, the peak-to-average power ratio (PAPR) of the transmitter shall not exceed 13 dB for more than 0.1%
of the time using a signal corresponding to the highest PAPR during periods of continuous transmission.

Power measurements for transmissions by stations authorized under this section may be made either in
accordance with a Commission-approved verage power technique or in compliance with 24.232 (e) of this section.
In both instances, equipment employed must be authorized in accordance with the provisions of § 24.51. In
measuring transmissions in this band using an average power technique, the peak-to-average ratio (PAR) of the
transmission may not exceed 13 dB.

Peak transmit power must be measured over any interval of continuous transmission using
instrumentation calibrated in terms of an rms equivalent voltage. The measurement results shall be properly
adjusted for any instrument limitations, such as detector response times, limited resolution bandwidth capability
when compared to the emission bandwidth, sensitivity, etc., so as to obtain a true peak measurement for the
emission in question over the full bandwidth of the channel.

5.2.2 Test Setup

The section 4.4.1 (Diagram 1) test setup description was used for this test. The photo of test setup please refer to
ANNEX B.

5.2.3 Test Procedure
Here the lowest, middle and highest channels are selected to perform testing to verify the peak-to-average ratio.
Test procedures:
a) Refer to instrument’s analyzer instruction manual for details on how to use the power statistics/CCDF function;
b) Set resolution/measurement bandwidth = signal’s occupied bandwidth;
c) Set the number of counts to a value that stabilizes the measured CCDF curve;
d) Set the measurement interval as follows:
1) for continuous transmissions, set to 1 ms,

2) for burst transmissions, employ an external trigger that is synchronized with the EUT burst timing sequence,
or use the internal burst trigger with a trigger level that allows the burst to stabilize and set the measurement
interval to a time that is less than or equal to the burst duration.

e) Record the maximum PAPR level associated with a probability of 0.1%.

Use one of the procedures presented in 4.1 to measure the total peak power and record as PPk. Use one of the
applicable procedures presented 4.2 to measure the total average power and record as PAvg. Both the peak and
average power levels must be expressed in the same logarithmic units (e.g., dBm). Determine the PAPR from:

PAPR (dB) = PPk (dBm) - PAvg (dBm).

Note: Reference test setup 4.4.1 (Diagram 1).
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5.2.4 Test Result

Please refer to ANNEX A.2.
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5.30ccupied Bandwidth
5.3.1 Limit

FCC § 2.1049

IC RSS-Gen 4.6

The occupied bandwidth is the frequency bandwidth such that, below its lower and above its upper frequency
limits, the mean powers radiated are each equal to 0.5 percent of the total mean power radiated by a given
emission.

Occupied bandwidth is also known as the 99% emission bandwidth
5.3.2 Test Setup

The section 4.4.1 (Diagram 1) test setup description was used for this test. The photo of test setup please refer to
ANNEX B.

5.3.3 Test Procedure
The following procedure shall be used for measuring (99 %) power bandwidth

a) The spectrum analyzer center frequency is set to the nominal EUT channel center frequency. The frequency
span for the spectrum analyzer shall be set wide enough to capture all modulation products including the emission
skirts (i.e., two to five times the OBW).

b) The nominal IF filter bandwidth (3 dB RBW) shall be in the range of 1 to 5 % of the anticipated OBW, and the
VBW shall be at least 3 times the RBW.

c) Set the reference level of the instrument as required to keep the signal from exceeding the maximum input
mixer level for linear operation. In general, the peak of the spectral envelope must be at least 10log (OBW / RBW)
below the reference level.

d) NOTE—Steps a) through ¢) may require iteration to adjust within the specified tolerances.
e) Set the detection mode to peak, and the trace mode to max hold..

f) Use the 99 % power bandwidth function of the spectrum analyzer (if available) and report the measured
bandwidth.

g) Ifthe instrument does not have a 99 % power bandwidth function, the trace data points are to be recovered
and directly summed in linear power terms. The recovered amplitude data points, beginning at the lowest
frequency, are placed in a running sum until 0.5 % of the total is reached; that frequency is recorded as the lower
frequency. The process is repeated until 99.5 % of the total is reached; that frequency is recorded as the upper
frequency. The 99 % power bandwidth is the difference between these two frequencies.

h) The OBW shall be reported by providing plot(s) of the measuring instrument display. The frequency and
amplitude axes and scale shall be clearly labeled. Tabular data may be reported in addition to the plot(s).

Note: Reference test setup 4.4.1 (Diagram 1).
5.3.4 Test Result
Please refer to ANNEX A.3.
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5.4Frequency Stability
5.4.1 Limit
FCC § 2.1055 & 22.355 & 24.235 &27.54

IC RSS-Gen 4.7 & RSS-132 4.3 & RSS-133 6.3 & RSS-139 6.4 & RSS-199 4.3

§ 22.355

Except as otherwise provided in this part, the carrier frequency of each transmitter in the Public Mobile Services
must be maintained within the tolerances given in Table C-1 of this section.

Table C-1—Frequency Tolerance for Transmitters in the Public Mobile Services

Frequency range B, e i) Mobile > 3 watts Mobile < 3 watts
(MHz) (ppm) (ppm)
25 to 50 20.0 20.0 50.0
50 to 450 5.0 5.0 50.0
450 to 512 2.5 5.0 5.0
821 to 896 1.5 25 2.5
928 to 929 5.0 n/a n/a
929 to 960 1.5 n/a n/a
2110 to 2220 10.0 n/a n/a

& 24.235

The frequency stability shall be sufficient to ensure that the fundamental emission stays within the authorized
frequency block.

&27.54

The frequency stability shall be sufficient to ensure that the fundamental emissions stay within the authorized
bands of operation.

The test conditions are:
(@) The temperature is varied from -30°C to +50°C at intervals of not more than 10°C.

(b) For hand carried battery powered equipment, the primary supply voltage is reduced to the battery operating
end point which shall be specified by the manufacture. The supply voltage shall be measured at the input to the
cable normally provided with the equipment, or at the power supply terminals if cables are not normally provided.

5.4.2 Test Setup

The section 4.4.1 (Diagram 1) test setup description was used for this test. The photo of test setup please refer to
ANNEX B.

5.4.3 Test Procedure

1. The testis performed in a Temperature Chamber.
2. The EUT is configured as MS + DC Power Supply.

Note: Reference test setup 4.4.2 (Diagram 2).
5.4.4 Test Result
Please refer to ANNEX A 4.
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5.5Spurious Emission at Antenna Terminals

5.5.1 Limit

FCC §2.1051 & 22.917(a) & 24.238(a) & 27.53(h) & 27.53(m)

IC RSS-Gen 4.9 & RSS-132 4.3 & RSS-133 6.5 & RSS-139 6.5 & RSS-199 4.6

The power of any emission outside of the authorized operating frequency ranges must be attenuated below the
transmitting power (P) by a factor of at least 43+10*log(P) dB. This calculated to be -13 dBm.

Except as otherwise specified below, for operations in the 1695-1710 MHz, 1710-1755 MHz, 1755-1780 MHz,
1915-1920 MHz, 1995-2000 MHz, 2000-2020 MHz, 2110-2155 MHz, 2155-2180 MHz, and 2180-2200 bands, the
power of any emission outside a licensee's frequency block shall be attenuated below the transmitter power (P) in
watts by at least 43 + 10 log+o (P) dB.

FCC §27.53(m)
IC RSS-199 4.6
For mobile digital stations, the attenuation factor shall be not less than:

* 40+10logP dB (=10 dBm, 100 nW) on all frequencies between the channel edge and 5 MHz from the channel
edge.

* 43+10logP dB (-13 dBm, 50 nW) on all frequencies between 5 MHz and X MHz from the channel edge,

* 55+10logP dB (-25 dBm, 3 nW) on all frequencies more than X MHz from the channel edge, where X is the
greater of 6 MHz or the actual emission bandwidth (26 dB).

5.5.2 Test Setup

The section 4.4.1 (Diagram 1) test setup description was used for this test. The photo of test setup please refer to
ANNEX B.

5.5.3 Test Procedure

The level of the carrier and the various conducted spurious and harmonic frequencies is measured by means of a
calibrated spectrum analyzer. The spectrum is scanned from the lowest frequency generated in the equipment up
to a frequency including its 10th harmonic. On any frequency outside a licensee’s frequency block, the power of
any emission shall be attenuated below the transmitter power (P) by at least 43 + 10 log(P) dB. Compliance with
these provisions is based on the use of measurement instrumentation employing a resolution bandwidth of 1 MHz
or greater. However, in the 1 MHz bands immediately outside and adjacent to the frequency block a resolution
bandwidth of at least one percent of the emission bandwidth of the fundamental emission of the transmitter may
be employed. The emission bandwidth is defined as the width of the signal between two points, one below the
carrier center frequency and one above the carrier center frequency, outside of which all emission are attenuated
at least 26 dB below the transmitter power.

Note: Reference test setup 4.4.1 (Diagram 1).
5.5.4 Test Result

Please refer to ANNEX A.5.
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5.6Band Edge
5.6.1 Limit

FCC § 2.1051 & 22.917(b) & 24.238(b) & 27.53(h) & 27.53(m)

IC RSS-132 4.5 & RSS-133 6.5 & RSS-139 6.5 & RSS-199 4.6

The power of any emission outside of the authorized operating frequency must be attenuated below the
transmitting (P) by a factor of at least 43+10log(P) dB.

In the 1 MHz bands immediately outside and adjacent to the frequency block a resolution bandwidth of at least
one percent of the emission bandwidth (26 dB emission bandwidth) of the fundamental emission of the transmitter
may be employed.

For mobile digital stations, the attenuation factor shall be not less than 40 + 10 log (P) dB on all frequencies
between the channel edge and 5 megahertz from the channel edge, 43 + 10 log (P) dB on all frequencies
between 5 megahertz and X megahertz from the channel edge, and 55 + 10 log (P) dB on all frequencies more
than X megahertz from the channel edge, where X is the greater of 6 megahertz or the actual emission bandwidth
as defined in paragraph (m)(6) of this section. In addition, the attenuation factor shall not be less that 43 + 10 log
(P) dB on all frequencies between 2490.5 MHz and 2496 MHz and 55 + 10 log (P) dB at or below 2490.5 MHz.
Mobile Satellite Service licensees operating on frequencies below 2495 MHz may also submit a documented
interference complaint against BRS licensees operating on channel BRS Channel 1 on the same terms and
conditions as adjacent channel BRS or EBS licensees.

5.6.2 Test Setup

The section 4.4.1 (Diagram 1) test setup description was used for this test. The photo of test setup please refer to
ANNEX B.

5.6.3 Test Procedure

The EUT, which is powered by the Battery, is coupled to the Spectrum Analyzer (SA) and the System Simulator
(SS) with Attenuators through the Power Splitter; the RF load attached to the EUT antenna terminal is 50 Ohm;
the path loss as the factor is calibrated to correct the reading.

1. The RF output of the transmitter was connected to the input of the spectrum analyzer through sufficient
attenuation.
2. The center of the spectrum analyzer was set to block edge frequency.

Note: Reference test setup 4.4.1 (Diagram 1).
5.6.4 Test Result

Please refer to ANNEX A.6.
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5.7Field Strength of Spurious Radiation

5.7.1 Limit

FCC § 2.1053 & 22.917 & 24.238

IC RSS-Gen 4.9 & RSS-132 4.5 & RSS-133 6.5 & RSS-139 6.6

The power of any emission outside of the authorized operating frequency ranges must be attenuated below the
transmitting power (P) by a factor of at least 43+10*log(P) dB. This calculated to be -13 dBm.

FCC § 27.53(h)

(1) General protection levels. Except as otherwise specified below, for operations in the 1695-1710 MHz,
1710-1755 MHz, 1755-1780 MHz, 1915-1920 MHz, 1995-2000 MHz, 2000-2020 MHz, 2110-2155 MHz,
2155-2180 MHz, and 2180-2200 bands, the power of any emission outside a licensee's frequency block shall be
attenuated below the transmitter power (P) in watts by at least 43 + 10 log10(P) dB.

(2) Additional protection levels. Notwithstanding the foregoing paragraph (h)(1) of this section:

(i) Operations in the 2180-2200 MHz band are subject to the out-of-band emission requirements set forth in  §
27.1134 for the protection of federal government operations operating in the 2200-2290 MHz band.

(i) For operations in the 2000-2020 MHz band, the power of any emissions below 2000 MHz shall be attenuated
below the transmitter power (P) in watts by at least 70 + 10 log10(P) dB.

(iii) For operations in the 1915-1920 MHz band, the power of any emission between 1930-1995 MHz shall be
attenuated below the transmitter power (P) in watts by at least 70 + 10 log10(P) dB.

(iv) For operations in the 1995-2000 MHz band, the power of any emission between 2005-2020 MHz shall be
attenuated below the transmitter power (P) in watts by at least 70 + 10 log10(P) dB.

FCC §27.53(m)
IC RSS-199 4.6
For mobile digital stations, the attenuation factor shall be not less than:

* 40+10logP dB (-10 dBm, 100 nW) on all frequencies between the channel edge and 5 MHz from the channel
edge.

* 43+10logP dB (-13 dBm, 50 nW) on all frequencies between 5 MHz and X MHz from the channel edge,

* 55+10logP dB (-25 dBm, 3 nW) on all frequencies more than X MHz from the channel edge, where X is the
greater of 6 MHz or the actual emission bandwidth (26 dB).

5.7.2 Test Setup

The section 4.4.1 (Diagram 1) test setup description was used for this test. The photo of test setup please refer to
ANNEX B.

5.7.3 Test Procedure

1. On a test site, the EUT shall be placed at 80cm height on a turn table, and in the position close to normal use as
declared by the applicant.
2. The test antenna shall be oriented initially for vertical polarization located 3 m from EUT to correspond to
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the fundamental frequency of the transmitter.

3. The output of the test antenna shall be connected to the measuring receiver and the peak detector is used
for the measurement.

4. During the measurement of the EUT, the resolution bandwidth was to 1 MHz and the average bandwidth
was set to 1 MHz.

5. The transmitter shall be switched on; the measuring receiver shall be tuned to the frequency of the
transmitter under test.

6. The test antenna shall be raised and lowered through the specified range of height until the maximum
signal level is detected by the measuring receiver.

7. The transmitter shall be rotated through 360° in the horizontal plane, until the maximum signal level is
detected by the measuring receiver.

8. The test antenna shall be raised and lowered again through the specified range of height until the
maximum signal level is detected by the measuring receiver.

9. The maximum signal level detected by the measuring receiver shall be noted.

10. The EUT was replaced by half-wave dipole (824 ~ 849 MHz) or horn antenna (1 850 ~ 1 910 MHz) connected
to a signal generator.

11. In necessary, the input attenuator setting on the measuring receiver shall be adjusted in order to increase
the sensitivity of the measuring receiver.

12. The test antenna shall be raised and lowered through the specified range of height to ensure that the
maximum signal is received.

13. The input signal to the substitution antenna shall be adjusted to the level that produces a level

detected by the measuring received, which is equal to the level noted while the transmitter radiated

power was measured, corrected for the change of input attenuator setting of the measuring receiver.

14. The input level to the substitution antenna shall be recorded as power level in dBm, corrected for any
change of input attenuator setting of the measuring receiver.

15. The measurement shall be repeated with the test antenna and the substitution antenna orientated for
horizontal polarization.

Note: Reference test setup 4.4.3 and 4.4.4 (Diagram 3, 4)
5.7.4 Test Result

Please refer to ANNEX A.7.
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ANNEX A TEST RESULT
A.1 Transmitter Radiated Power (EIRP/ERP)

GSM Mode Test Data

Report No.: BL-SZ1580044-604

LCH 33.22 0 -2.15 31.07 1.28 7.00 Pass

GSM 850 MCH 33.55 0 -2.15 31.40 1.38 7.00 Pass
HCH 33.71 0 -2.15 31.56 1.43 7.00 Pass

LCH 33.31 0 -2.15 31.16 1.31 7.00 Pass

GPRS 850 MCH 33.55 0 -2.15 31.40 1.38 7.00 Pass
HCH 33.71 0 -2.15 31.56 1.43 7.00 Pass

LCH 30.11 0 -2.15 27.96 0.63 7.00 Pass

EGPRS

850 MCH 30.21 0 -2.15 28.06 0.64 7.00 Pass
HCH 30.27 0 -2.15 28.12 0.65 7.00 Pass

LCH 31.00 0 31.00 1.26 2.00 Pass

GSM 1900 MCH 31.07 0 31.07 1.28 2.00 Pass
HCH 31.14 0 31.14 1.30 2.00 Pass

LCH 31.11 0 31.11 1.29 2.00 Pass

GPRS 1900 MCH 31.14 0 31.14 1.30 2.00 Pass
HCH 31.13 0 31.13 1.30 2.00 Pass

LCH 28.71 0 28.71 0.74 2.00 Pass

EGPRS

1900 MCH 28.64 0 28.64 0.73 2.00 Pass
HCH 28.57 0 28.57 0.72 2.00 Pass

Note 1: For the GPRS and EGPRS mode, all the slots were tested and just the worst data was record in this table.
Note 2: ERP/EIRP = PMeas + GT - LC

ERP/EIRP = effective or equivalent radiated power, respectively (expressed in the same units as PMeas,
typically dBW or dBm);

PMeas = measured transmitter output power or PSD, in dBm or dBW;

GT = gain of the transmitting antenna, in dBd (ERP) or dBi (EIRP);

LC = signal attenuation in the connecting cable between the transmitter and antenna, in dB.

ERP = EIRP — 2.15; where ERP and EIRP are expressed in consistent units.
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GPRS Conducted output power

LCH 33.31 2.14 31.27 1.34 2048 0.89 28.07 0.64
GSPSI?)S MCH 33.55 2.26 31.55 1.43 20.72 0.94 28.31 0.68
HCH 33.71 2.35 31.73 1.49 20.97 0.99 28.53 0.71
LCH 31.11 1.29 28.46 0.70 27.21 0.53 25.70 0.37
(?I‘ZCTOS MCH 31.14 1.30 28.37 0.69 27.20 0.52 25.60 0.36
HCH 31.13 1.30 28.40 0.69 27.30 0.54 25.41 0.35

EGPRS Conducted output power

LCH 30.11 1.03 27.93 0.62 26.24 0.42 25.38 0.35
E(Z:(I?S MCH 30.21 1.05 28.03 0.64 26.31 0.43 25.65 0.37
HCH 30.27 1.06 28.08 0.64 26.31 0.43 25.88 0.39
LCH 28.71 0.74 27.44 0.55 26.10 0.41 24.96 0.31
Ei;;s MCH 28.64 0.73 27.26 0.53 26.02 0.40 24.87 0.31
HCH 28.57 0.72 27.15 0.52 25.96 0.39 24.76 0.30

WCDMA Mode Test data:

LCH 23.41 0 23.41 0.22 2.00 Pass
WCDMZA Band I cH 23.48 0 23.48 0.22 2.00 Pass
HCH 23.55 0 23.55 0.23 2.00 Pass
LCH 22.43 0 2243 0.17 2.00 Pass
HSDPABand 2 | MCH 2261 0 2261 0.18 2.00 Pass
HCH 22.62 0 22.62 0.18 2.00 Pass
LCH 2247 0 22.47 0.18 2.00 Pass
HSUPABand 2 | MCH 2243 0 22.43 0.17 2.00 Pass
HCH 22.50 0 22.50 0.18 2.00 Pass
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LCH 23.84 0 23.84 0.24 2.00 Pass
WCDM4A Band ™ ch 24.04 0 24.04 0.25 2.00 Pass
HCH 23.91 0 23.91 0.25 2.00 Pass
LCH 22.93 0 22.93 0.20 2.00 Pass
HSDPABand 4 | MCH 23.03 0 23.03 0.20 2.00 Pass
HCH 22.93 0 22.93 0.20 2.00 Pass
LCH 22.82 0 22.82 0.19 2.00 Pass
HSUPABand 4 | MCH 23.08 0 23.08 0.20 2.00 Pass
HCH 22.76 0 22.76 0.19 2.00 Pass

LCH 22.67 0 -2.15 20.52 0.11 7.00 Pass
WCDMA Band
5 MCH 22.81 0 -2.15 20.66 0.12 7.00 Pass
HCH 22.79 0 -2.15 20.64 0.12 7.00 Pass
LCH 21.77 0 -2.15 19.62 0.09 7.00 Pass
HSDP: Band ™ cH 21.88 0 215 19.73 0.09 7.00 Pass
HCH 21.75 0 -2.15 19.60 0.09 7.00 Pass
LCH 21.63 0 -2.15 19.48 0.09 7.00 Pass
HSUP’;‘ Band ™ cH 21.93 0 215 19.78 0.10 7.00 Pass
HCH 21.87 0 -2.15 19.72 0.09 7.00 Pass
Note 2: For the HSDPA and HSUPA mode, all the subtests were tested and just the worst data was record in this
table.

Note 2: ERP/EIRP = PMeas + GT - LC
ERP/EIRP = effective or equivalent radiated power, respectively (expressed in the same units as PMeas,
typically dBW or dBm);
PMeas = measured transmitter output power or PSD, in dBm or dBW;
GT = gain of the transmitting antenna, in dBd (ERP) or dBi (EIRP);
LC = signal attenuation in the connecting cable between the transmitter and antenna, in dB.
ERP = EIRP - 2.15; where ERP and EIRP are expressed in consistent units.
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HSDPA Conducted output power

Report No.: BL-SZ1580044-604

LCH 22.43 0.17 2243 0.17 22.01 0.16 21.97 0.16
::r?dpg MCH 22.61 0.18 22.58 0.18 22.09 0.16 22.09 0.16
HCH 22.62 0.18 22.70 0.19 2212 0.16 2213 0.16
LCH 22.93 0.20 22.92 0.20 2243 0.17 22.44 0.18
::r?dpﬁ\ MCH 23.03 0.20 23.01 0.20 22.45 0.18 22.42 0.17
HCH 22.93 0.20 22.77 0.19 22.45 0.18 22.44 0.18
LCH 21.77 0.15 21.80 0.15 21.30 0.13 21.28 0.13
::r?dpg MCH 21.88 0.15 21.88 0.15 21.38 0.14 21.37 0.14
HCH 21.75 0.15 21.68 0.15 21.32 0.14 21.31 0.14

HSUPA Conducted output power

LCH 21.95 0.16 20.96 0.12 21.25 0.13 | 21.80 | 0.15 | 2247 | 0.18
:::dpg MCH 21.89 0.15 21.31 0.14 21.51 0.14 | 21.58 | 0.14 | 2243 | 0.17
HCH 22.61 0.18 21.40 0.14 21.65 0.15 | 21.62 | 0.15 | 22,50 | 0.18
LCH 22.85 0.19 21.66 0.15 21.88 0.15 | 2193 | 0.16 | 22.82 | 0.19
I;::dPﬁ MCH 22.75 0.19 21.40 0.14 21.55 0.14 | 21.76 | 0.15 | 23.08 | 0.20
HCH 22.63 0.18 2142 0.14 21.84 0.15 | 2253 | 0.18 | 22.76 | 0.19
LCH 21.33 0.14 20.33 0.11 20.65 0.12 | 21.09 | 0.13 | 21.63 | 0.15
:::dpg MCH 21.55 0.14 20.43 0.11 20.81 0.12 | 21.38 | 0.14 | 21.93 | 0.16
HCH 21.66 0.15 20.24 0.11 19.94 0.10 | 20.63 | 0.12 | 21.87 | 0.15
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%ﬂ. Report No.: BL-S21580044-604

LTE Mode Test data:

Test Conducted

o | | | T | Ot e SR i | v

Band | Model (Size#Offset : (W) (W) t

h I Power (dBi) )

) (dBm)

RB1#0 22.19 0 2219 | 0.17 | 2.00 | Pass

RB1#3 22.15 0 2215 | 0.16 | 2.00 | Pass

RB1#5 22.20 0 2220 | 0.17 | 2.00 | Pass

LCH RB3#0 22.25 0 2225 | 0.17 | 2.00 | Pass

RB3#2 22.22 0 2222 | 017 | 2.00 | Pass

RB3#3 22.27 0 2227 | 0.17 | 2.00 | Pass

RB6#0 21.22 0 2122 | 0.13 | 2.00 | Pass

RB1#0 22.61 0 2261 | 0.18 | 2.00 | Pass

RB1#3 22.60 0 2260 | 0.18 | 2.00 | Pass

RB1#5 22.69 0 2269 | 0.19 | 2.00 | Pass

1.4 MHz MCH RB3#0 22.68 0 2268 | 0.19 | 2.00 | Pass

RB3#2 22.61 0 2261 | 0.18 | 2.00 | Pass

RB3#3 22.70 0 2270 | 0.19 | 2.00 | Pass

RB6#0 21.64 0 2164 | 0.15 | 2.00 | Pass

RB1#0 22.37 0 2237 | 0.17 | 2.00 | Pass

RB1#3 22.39 0 2239 | 0.17 | 2.00 | Pass

RB1#5 22.28 0 2228 | 0.17 | 2.00 | Pass

HCH RB3#0 22.33 0 2233 | 0.17 | 2.00 | Pass

RB3#2 22.36 0 2236 | 0.17 | 2.00 | Pass

Band QPSK RB3#3 22.29 0 2229 | 0.17 | 2.00 | Pass

2 RB6#0 21.42 0 2142 | 014 | 2.00 | Pass

RB1#0 22.31 0 22.31 | 0.17 | 2.00 | Pass

RB1#7 22.27 0 2227 | 0.17 | 2.00 | Pass

RB1#14 22.33 0 22.33 | 0.17 | 2.00 | Pass

LCH RB8#0 21.17 0 2117 | 0.13 | 2.00 | Pass

RB8#4 21.17 0 2117 | 0.13 | 2.00 | Pass

RB8#7 21.29 0 2129 | 0.13 | 2.00 | Pass

RB15#0 21.25 0 2125 | 013 | 2.00 | Pass

RB1#0 22.61 0 2261 | 0.18 | 2.00 | Pass

RB1#7 22.58 0 2258 | 0.18 | 2.00 | Pass

3 MHz RB1#14 22.66 0 2266 | 0.18 | 2.00 | Pass

MCH RB8#0 21.55 0 2155 | 0.14 | 2.00 | Pass

RB8#4 21.61 0 2161 | 0.14 | 2.00 | Pass

RB8#7 21.62 0 2162 | 0.15 | 2.00 | Pass

RB15#0 21.58 0 2158 | 0.14 | 2.00 | Pass

RB1#0 22.48 0 2248 | 0.18 | 2.00 | Pass

RB1#7 22.43 0 2243 | 0.17 | 2.00 | Pass

HCH RB1#14 22.34 0 22.34 | 0.17 | 2.00 | Pass

RB8#0 21.53 0 2153 | 0.14 | 2.00 | Pass

RB8#4 21.51 0 2151 | 014 | 2.00 | Pass
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%ﬂ. Report No.: BL-S21580044-604

Test Conducted
| e || e | e e e R | unt | v
Band | Model (Size#Offset : (W) (W) t
h I Power (dBi) )
) (dBm)
RB8#7 21.49 0 2149 | 0.14 | 2.00 | Pass
RB15#0 21.52 0 2152 | 0.14 | 2.00 | Pass
RB1#0 2217 0 2217 | 0.16 | 2.00 | Pass
RB1#13 22.21 0 2221 | 0.17 | 2.00 | Pass
RB1#24 22.36 0 2236 | 0.17 | 2.00 | Pass
LCH RB12#0 21.24 0 2124 | 013 | 2.00 | Pass
RB12#6 21.32 0 2132 | 0.14 | 2.00 | Pass
RB12#13 21.41 0 2141 | 014 | 2.00 | Pass
RB25#0 21.28 0 21.28 | 0.13 | 2.00 | Pass
RB1#0 22.36 0 2236 | 0.17 | 2.00 | Pass
RB1#13 22.45 0 2245 | 0.18 | 2.00 | Pass
RB1#24 22.47 0 2247 | 0.18 | 2.00 | Pass
5 MHz MCH RB12#0 21.58 0 2158 | 0.14 | 2.00 | Pass
RB12#6 21.56 0 2156 | 0.14 | 2.00 | Pass
RB12#13 21.63 0 2163 | 0.15 | 2.00 | Pass
RB25#0 21.64 0 2164 | 0.15 | 2.00 | Pass
RB1#0 22.49 0 2249 | 0.18 | 2.00 | Pass
RB1#13 22.53 0 2253 | 0.18 | 2.00 | Pass
RB1#24 22.35 0 2235 | 0.17 | 2.00 | Pass
HCH RB12#0 21.55 0 2155 | 0.14 | 2.00 | Pass
RB12#6 21.50 0 2150 | 0.14 | 2.00 | Pass
RB12#13 21.50 0 2150 | 0.14 | 2.00 | Pass
RB25#0 21.50 0 2150 | 0.14 | 2.00 | Pass
RB1#0 22.40 0 2240 | 0.17 | 2.00 | Pass
RB1#25 22.53 0 2253 | 0.18 | 2.00 | Pass
RB1#49 22.53 0 2253 | 0.18 | 2.00 | Pass
LCH RB25#0 21.37 0 21.37 | 0.14 | 2.00 | Pass
RB25#13 21.51 0 2151 | 0.14 | 2.00 | Pass
RB25#25 21.55 0 2155 | 0.14 | 2.00 | Pass
RB50#0 21.54 0 2154 | 0.14 | 2.00 | Pass
RB1#0 22.56 0 2256 | 0.18 | 2.00 | Pass
10 MHz RB1#25 22.59 0 2259 | 0.18 | 2.00 | Pass
RB1#49 22.72 0 22.72 | 0.19 | 2.00 | Pass
MCH RB25#0 21.60 0 2160 | 0.14 | 2.00 | Pass
RB25#13 21.67 0 21.67 | 0.15 | 2.00 | Pass
RB25#25 21.69 0 2169 | 0.15 | 2.00 | Pass
RB50#0 21.59 0 2159 | 0.14 | 2.00 | Pass
RB1#0 22.28 0 2228 | 0.17 | 2.00 | Pass
HCH RB1#25 22.38 0 22.38 | 0.17 | 2.00 | Pass
RB1#49 22.35 0 22.35 | 0.17 | 2.00 | Pass
RB25#0 21.43 0 2143 | 0.14 | 2.00 | Pass
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w} Report No.: BL-SZ1580044-604
Conducted
Test Test fest Output Antenn | EIRP

Tes Test Bandwidt | Channe RB Average a Gain | (dBm EIRP | Limit | Verdic

Band | Model (Size#Offset : (W) (W) t

h I Power (dBi) )
) (dBm)

RB25#13 21.51 0 2151 | 0.14 | 2.00 | Pass
RB25#25 21.52 0 2152 | 0.14 | 2.00 | Pass
RB50#0 21.47 0 2147 | 0.14 | 2.00 | Pass
RB1#0 22.30 0 2230 | 0.17 | 2.00 | Pass
RB1#38 22.43 0 2243 | 0.17 | 2.00 | Pass
RB1#74 22.60 0 2260 | 0.18 | 2.00 | Pass
LCH RB36#0 21.54 0 2154 | 0.14 | 2.00 | Pass
RB36#19 21.55 0 2155 | 0.14 | 2.00 | Pass
RB36#39 21.59 0 2159 | 0.14 | 2.00 | Pass
RB75#0 21.63 0 2163 | 0.15 | 2.00 | Pass
RB1#0 22.61 0 2261 | 0.18 | 2.00 | Pass
RB1#38 22.63 0 2263 | 0.18 | 2.00 | Pass
RB1#74 22.72 0 2272 | 0.19 | 2.00 | Pass
15 MHz MCH RB36#0 21.59 0 2159 | 0.14 | 2.00 | Pass
RB36#19 21.65 0 2165 | 0.15 | 2.00 | Pass
RB36#39 21.71 0 21.71 | 0.15 | 2.00 | Pass
RB75#0 21.63 0 2163 | 0.15 | 2.00 | Pass
RB1#0 22.92 0 2292 | 0.20 | 2.00 | Pass
RB1#38 22.35 0 2235 | 0.17 | 2.00 | Pass
RB1#74 22.38 0 22.38 | 0.17 | 2.00 | Pass
HCH RB36#0 21.50 0 2150 | 0.14 | 2.00 | Pass
RB36#19 21.43 0 2143 | 0.14 | 2.00 | Pass
RB36#39 21.46 0 2146 | 0.14 | 2.00 | Pass
RB75#0 21.41 0 2141 | 0.14 | 2.00 | Pass
RB1#0 22.23 0 2223 | 0.17 | 2.00 | Pass
RB1#50 22.42 0 2242 | 0.17 | 2.00 | Pass
RB1#99 22.62 0 2262 | 0.18 | 2.00 | Pass
LCH RB50#0 21.51 0 2151 | 0.14 | 2.00 | Pass
RB50#25 21.50 0 2150 | 0.14 | 2.00 | Pass
RB50#50 21.63 0 2163 | 0.15 | 2.00 | Pass
RB100#0 21.51 0 2151 | 0.14 | 2.00 | Pass
RB1#0 22.60 0 2260 | 0.18 | 2.00 | Pass
20 MHz RB1#50 22.59 0 2259 | 0.18 | 2.00 | Pass
RB1#99 22.66 0 2266 | 0.18 | 2.00 | Pass
MCH RB50#0 21.60 0 2160 | 0.14 | 2.00 | Pass
RB50#25 21.64 0 2164 | 0.15 | 2.00 | Pass
RB50#50 21.68 0 2168 | 0.15 | 2.00 | Pass
RB100#0 21.65 0 2165 | 0.15 | 2.00 | Pass
RB1#0 22.75 0 2275 | 0.19 | 2.00 | Pass
HCH RB1#50 22.25 0 2225 | 0.17 | 2.00 | Pass
RB1#99 22.07 0 22.07 | 0.16 | 2.00 | Pass
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w} Report No.: BL-SZ1580044-604
Conducted
Test Test fest Output Antenn | EIRP

Tes Test Bandwidt | Channe RB Average a Gain | (dBm EIRP | Limit | Verdic

Band | Model (Size#Offset : (W) (W) t

h I Power (dBi) )
) (dBm)

RB50#0 21.86 0 21.86 | 0.15 | 2.00 | Pass
RB50#25 21.46 0 2146 | 0.14 | 2.00 | Pass
RB50#50 21.30 0 21.30 | 0.13 | 2.00 | Pass
RB100#0 21.51 0 2151 | 0.14 | 2.00 | Pass
RB1#0 21.26 0 2126 | 0.13 | 2.00 | Pass
RB1#3 21.23 0 2123 | 0.13 | 2.00 | Pass
RB1#5 21.29 0 2129 | 0.13 | 2.00 | Pass
LCH RB3#0 21.16 0 2116 | 0.13 | 2.00 | Pass
RB3#2 21.14 0 2114 | 0.13 | 2.00 | Pass
RB3#3 21.16 0 2116 | 0.13 | 2.00 | Pass
RB6#0 20.21 0 20.21 | 0.10 | 2.00 | Pass
RB1#0 21.83 0 21.83 | 0.15 | 2.00 | Pass
RB1#3 21.78 0 21.78 | 0.15 | 2.00 | Pass
RB1#5 21.79 0 21.79 | 0.15 | 2.00 | Pass
1.4 MHz MCH RB3#0 21.58 0 2158 | 0.14 | 2.00 | Pass
RB3#2 21.56 0 2156 | 0.14 | 2.00 | Pass
RB3#3 21.56 0 2156 | 0.14 | 2.00 | Pass
RB6#0 20.40 0 2040 | 0.11 | 2.00 | Pass
RB1#0 21.43 0 2143 | 0.14 | 2.00 | Pass
RB1#3 21.45 0 2145 | 0.14 | 2.00 | Pass
RB1#5 21.39 0 2139 | 0.14 | 2.00 | Pass
HCH RB3#0 21.57 0 2157 | 0.14 | 2.00 | Pass
16;$A RB3#2 21.61 0 2161 | 0.14 | 2.00 | Pass
RB3#3 21.52 0 2152 | 0.14 | 2.00 | Pass
RB6#0 20.64 0 20.64 | 0.12 | 2.00 | Pass
RB1#0 21.07 0 21.07 | 0.13 | 2.00 | Pass
RB1#7 21.03 0 21.03 | 0.13 | 2.00 | Pass
RB1#14 21.11 0 2111 | 013 | 2.00 | Pass
LCH RB8#0 20.17 0 20.17 | 0.10 | 2.00 | Pass
RB8#4 20.16 0 20.16 | 0.10 | 2.00 | Pass
RB8#7 20.20 0 20.20 | 0.10 | 2.00 | Pass
RB15#0 20.16 0 20.16 | 0.10 | 2.00 | Pass
RB1#0 21.72 0 21.72 | 0.15 | 2.00 | Pass
3 MHz RB1#7 21.75 0 21.75 | 0.15 | 2.00 | Pass
RB1#14 21.81 0 21.81 | 0.15 | 2.00 | Pass
MCH RB8#0 20.56 0 20.56 | 0.11 | 2.00 | Pass
RB8#4 20.57 0 20.57 | 0.11 | 2.00 | Pass
RB8#7 20.60 0 20.60 | 0.11 | 2.00 | Pass
RB15#0 20.53 0 20.53 | 0.11 | 2.00 | Pass
RB1#0 21.56 0 2156 | 0.14 | 2.00 | Pass
HCH RB1#7 21.53 0 2153 | 0.14 | 2.00 | Pass
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w} Report No.: BL-SZ1580044-604
Conducted
Test Test fest Output Antenn | EIRP

Tes Test Bandwidt | Channe RB Average a Gain | (dBm EIRP | Limit | Verdic

Band | Model (Size#Offset : (W) (W) t

h I Power (dBi) )
) (dBm)

RB1#14 21.44 0 2144 | 0.14 | 2.00 | Pass
RB8#0 20.56 0 20.56 | 0.11 | 2.00 | Pass
RB8#4 20.63 0 20.63 | 0.12 | 2.00 | Pass
RB8#7 20.53 0 20.53 | 0.11 | 2.00 | Pass
RB15#0 20.50 0 20.50 | 0.11 | 2.00 | Pass
RB1#0 20.96 0 20.96 | 0.12 | 2.00 | Pass
RB1#13 21.02 0 21.02 | 0.13 | 2.00 | Pass
RB1#24 21.20 0 21.20 | 0.13 | 2.00 | Pass
LCH RB12#0 20.17 0 20.17 | 0.10 | 2.00 | Pass
RB12#6 20.18 0 20.18 | 0.10 | 2.00 | Pass
RB12#13 20.34 0 20.34 | 0.11 | 2.00 | Pass
RB25#0 20.27 0 20.27 | 0.11 | 2.00 | Pass
RB1#0 21.68 0 2168 | 0.15 | 2.00 | Pass
RB1#13 21.71 0 21.71 | 0.15 | 2.00 | Pass
RB1#24 21.71 0 21.71 | 0.15 | 2.00 | Pass
5 MHz MCH RB12#0 20.52 0 20.52 | 0.11 | 2.00 | Pass
RB12#6 20.54 0 2054 | 0.11 | 2.00 | Pass
RB12#13 20.59 0 2059 | 0.11 | 2.00 | Pass
RB25#0 20.57 0 20.57 | 0.11 | 2.00 | Pass
RB1#0 21.57 0 2157 | 0.14 | 2.00 | Pass
RB1#13 21.60 0 2160 | 0.14 | 2.00 | Pass
RB1#24 21.46 0 2146 | 0.14 | 2.00 | Pass
HCH RB12#0 20.61 0 20.61 | 0.12 | 2.00 | Pass
RB12#6 20.56 0 20.56 | 0.11 | 2.00 | Pass
RB12#13 20.58 0 20.58 | 0.11 | 2.00 | Pass
RB25#0 20.47 0 20.47 | 0.11 | 2.00 | Pass
RB1#0 21.14 0 2114 | 0.13 | 2.00 | Pass
RB1#25 21.29 0 21.29 | 0.13 | 2.00 | Pass
RB1#49 21.31 0 2131 | 014 | 2.00 | Pass
LCH RB25#0 20.27 0 20.27 | 0.11 | 2.00 | Pass
RB25#13 20.46 0 2046 | 0.11 | 2.00 | Pass
RB25#25 20.48 0 2048 | 0.11 | 2.00 | Pass
RB50#0 20.46 0 2046 | 0.11 | 2.00 | Pass
10 MHz RB1#0 21.70 0 21.70 | 0.15 | 2.00 | Pass
RB1#25 21.76 0 21.76 | 0.15 | 2.00 | Pass
RB1#49 21.83 0 21.83 | 0.15 | 2.00 | Pass
MCH RB25#0 20.54 0 20.54 | 0.11 | 2.00 | Pass
RB25#13 20.55 0 20.55 | 0.11 | 2.00 | Pass
RB25#25 20.62 0 20.62 | 0.12 | 2.00 | Pass
RB50#0 20.58 0 20.58 | 0.11 | 2.00 | Pass
HCH RB1#0 21.37 0 2137 | 0.14 | 2.00 | Pass
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%ﬂ. Report No.: BL-S21580044-604

Test Conducted
| e || e | e e e R | unt | v
Band | Model (Size#Offset : (W) (W) t
h I Power (dBi) )
) (dBm)
RB1#25 21.44 0 2144 | 0.14 | 2.00 | Pass
RB1#49 21.42 0 2142 | 0.14 | 2.00 | Pass
RB25#0 20.54 0 20.54 | 0.11 | 2.00 | Pass
RB25#13 20.63 0 20.63 | 0.12 | 2.00 | Pass
RB25#25 20.63 0 20.63 | 0.12 | 2.00 | Pass
RB50#0 20.53 0 20.53 | 0.11 | 2.00 | Pass
RB1#0 21.08 0 21.08 | 0.13 | 2.00 | Pass
RB1#38 21.26 0 2126 | 0.13 | 2.00 | Pass
RB1#74 21.43 0 2143 | 0.14 | 2.00 | Pass
LCH RB36#0 20.43 0 2043 | 0.11 | 2.00 | Pass
RB36#19 20.43 0 2043 | 0.11 | 2.00 | Pass
RB36#39 20.46 0 20.46 | 0.11 | 2.00 | Pass
RB75#0 20.53 0 20.53 | 0.11 | 2.00 | Pass
RB1#0 21.75 0 21.75 | 0.15 | 2.00 | Pass
RB1#38 21.77 0 21.77 | 0.15 | 2.00 | Pass
RB1#74 21.83 0 21.83 | 0.15 | 2.00 | Pass
15 MHz MCH RB36#0 20.55 0 2055 | 0.11 | 2.00 | Pass
RB36#19 20.60 0 20.60 | 0.11 | 2.00 | Pass
RB36#39 20.66 0 20.66 | 0.12 | 2.00 | Pass
RB75#0 20.61 0 20.61 | 0.12 | 2.00 | Pass
RB1#0 22.24 0 2224 | 0.17 | 2.00 | Pass
RB1#38 21.65 0 2165 | 0.15 | 2.00 | Pass
RB1#74 21.69 0 2169 | 0.15 | 2.00 | Pass
HCH RB36#0 20.50 0 20.50 | 0.11 | 2.00 | Pass
RB36#19 20.44 0 20.44 | 0.11 | 2.00 | Pass
RB36#39 20.45 0 2045 | 0.11 | 2.00 | Pass
RB75#0 20.44 0 20.44 | 0.11 | 2.00 | Pass
RB1#0 21.39 0 21.39 | 0.14 | 2.00 | Pass
RB1#50 21.56 0 2156 | 0.14 | 2.00 | Pass
RB1#99 21.77 0 21.77 | 0.15 | 2.00 | Pass
LCH RB50#0 20.46 0 2046 | 0.11 | 2.00 | Pass
RB50#25 20.41 0 2041 | 0.11 | 2.00 | Pass
RB50#50 20.56 0 20.56 | 0.11 | 2.00 | Pass
20 MHz RB100#0 20.46 0 2046 | 0.11 | 2.00 | Pass
RB1#0 21.65 0 2165 | 0.15 | 2.00 | Pass
RB1#50 21.65 0 2165 | 0.15 | 2.00 | Pass
RB1#99 21.73 0 21.73 | 0.15 | 2.00 | Pass
MCH RB50#0 20.49 0 2049 | 0.11 | 2.00 | Pass
RB50#25 20.55 0 20.55 | 0.11 | 2.00 | Pass
RB50#50 20.57 0 20.57 | 0.11 | 2.00 | Pass
RB100#0 20.56 0 20.56 | 0.11 | 2.00 | Pass
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w} Report No.: BL-SZ1580044-604
Conducted
Test Test fest Output Antenn | EIRP

Tes Test Bandwidt | Channe RB Average a Gain | (dBm EIRP | Limit | Verdic

Band | Model (Size#Offset : (W) (W) t

h I Power (dBi) )
) (dBm)

RB1#0 22.01 0 22.01 | 0.16 | 2.00 | Pass
RB1#50 21.63 0 2163 | 0.15 | 2.00 | Pass
RB1#99 21.47 0 2147 | 0.14 | 2.00 | Pass
HCH RB50#0 20.82 0 20.82 | 0.12 | 2.00 | Pass
RB50#25 20.46 0 2046 | 0.11 | 2.00 | Pass
RB50#50 20.30 0 20.30 | 0.11 | 2.00 | Pass
RB100#0 20.54 0 2054 | 0.11 | 2.00 | Pass
RB1#0 23.18 0 23.18 | 0.21 | 1.00 | Pass
RB1#3 23.17 0 23.17 | 0.21 | 1.00 | Pass
RB1#5 23.22 0 2322 | 0.21 | 1.00 | Pass
LCH RB3#0 23.18 0 23.18 | 0.21 | 1.00 | Pass
RB3#2 23.19 0 2319 | 0.21 | 1.00 | Pass
RB3#3 23.23 0 23.23 | 0.21 | 1.00 | Pass
RB6#0 22.23 0 2223 | 0.17 | 1.00 | Pass
RB1#0 23.70 0 23.70 | 0.23 | 1.00 | Pass
RB1#3 23.70 0 23.70 | 0.23 | 1.00 | Pass
RB1#5 23.66 0 2366 | 0.23 | 1.00 | Pass
1.4 MHz MCH RB3#0 23.74 0 23.74 | 0.24 | 1.00 | Pass
RB3#2 23.67 0 23.67 | 0.23 | 1.00 | Pass
RB3#3 23.70 0 23.70 | 0.23 | 1.00 | Pass
RB6#0 22.72 0 2272 | 0.19 | 1.00 | Pass
RB1#0 23.51 0 2351 | 022 | 1.00 | Pass
RB1#3 23.43 0 23.43 | 0.22 | 1.00 | Pass
Band QPSK RB1#5 23.54 0 2354 | 0.23 | 1.00 | Pass
4 HCH RB3#0 23.42 0 2342 | 0.22 | 1.00 | Pass
RB3#2 23.42 0 23.42 | 0.22 | 1.00 | Pass
RB3#3 23.43 0 23.43 | 0.22 | 1.00 | Pass
RB6#0 22.53 0 2253 | 0.18 | 1.00 | Pass
RB1#0 23.41 0 2341 | 022 | 1.00 | Pass
RB1#7 23.33 0 2333 | 0.22 | 1.00 | Pass
RB1#14 23.35 0 2335 | 022 | 1.00 | Pass
LCH RB8#0 22.26 0 2226 | 0.17 | 1.00 | Pass
RB8#4 22.29 0 2229 | 0.17 | 1.00 | Pass
RB8#7 22.28 0 2228 | 0.17 | 1.00 | Pass
3 MHz RB15#0 22.30 0 2230 | 0.17 | 1.00 | Pass
RB1#0 23.72 0 23.72 | 0.24 | 1.00 | Pass
RB1#7 23.68 0 23.68 | 0.23 | 1.00 | Pass
MCH RB1#14 23.75 0 23.75 | 0.24 | 1.00 | Pass
RB8#0 22.69 0 2269 | 0.19 | 1.00 | Pass
RB8#4 22.69 0 2269 | 0.19 | 1.00 | Pass
RB8#7 22.68 0 2268 | 0.19 | 1.00 | Pass
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w} Report No.: BL-SZ1580044-604
Conducted
Test Test fest Output Antenn | EIRP

Tes Test Bandwidt | Channe RB Average a Gain | (dBm EIRP | Limit | Verdic

Band | Model (Size#Offset : (W) (W) t

h I Power (dBi) )
) (dBm)

RB15#0 22.68 0 2268 | 0.19 | 1.00 | Pass
RB1#0 23.57 0 23.57 | 0.23 | 1.00 | Pass
RB1#7 23.57 0 23.57 | 0.23 | 1.00 | Pass
RB1#14 23.59 0 23.59 | 0.23 | 1.00 | Pass
HCH RB8#0 22.56 0 2256 | 0.18 | 1.00 | Pass
RB8#4 22.60 0 2260 | 0.18 | 1.00 | Pass
RB8#7 22.63 0 2263 | 0.18 | 1.00 | Pass
RB15#0 22.63 0 2263 | 0.18 | 1.00 | Pass
RB1#0 22.66 0 2266 | 0.18 | 1.00 | Pass
RB1#13 22.60 0 2260 | 0.18 | 1.00 | Pass
RB1#24 22.74 0 2274 | 0.19 | 1.00 | Pass
LCH RB12#0 21.62 0 2162 | 0.15 | 1.00 | Pass
RB12#6 21.61 0 2161 | 0.14 | 1.00 | Pass
RB12#13 21.66 0 2166 | 0.15 | 1.00 | Pass
RB25#0 21.61 0 2161 | 0.14 | 1.00 | Pass
RB1#0 22.96 0 2296 | 0.20 | 1.00 | Pass
RB1#13 22.83 0 2283 | 0.19 | 1.00 | Pass
RB1#24 22.93 0 2293 | 0.20 | 1.00 | Pass
5 MHz MCH RB12#0 22.06 0 22.06 | 0.16 | 1.00 | Pass
RB12#6 22.09 0 22.09 | 0.16 | 1.00 | Pass
RB12#13 22.01 0 22.01 | 0.16 | 1.00 | Pass
RB25#0 22.08 0 22.08 | 0.16 | 1.00 | Pass
RB1#0 22.91 0 2291 | 0.20 | 1.00 | Pass
RB1#13 23.02 0 23.02 | 0.20 | 1.00 | Pass
RB1#24 23.06 0 23.06 | 0.20 | 1.00 | Pass
HCH RB12#0 21.98 0 2198 | 0.16 | 1.00 | Pass
RB12#6 22.00 0 22.00 | 0.16 | 1.00 | Pass
RB12#13 22.04 0 22.04 | 0.16 | 1.00 | Pass
RB25#0 22.02 0 22.02 | 0.16 | 1.00 | Pass
RB1#0 22.81 0 2281 | 0.19 | 1.00 | Pass
RB1#25 22.86 0 2286 | 0.19 | 1.00 | Pass
RB1#49 22.86 0 2286 | 0.19 | 1.00 | Pass
LCH RB25#0 21.72 0 21.72 | 0.15 | 1.00 | Pass
RB25#13 21.73 0 21.73 | 0.15 | 1.00 | Pass
10 MHz RB25#25 21.83 0 2183 | 0.15 | 1.00 | Pass
RB50#0 21.75 0 21.75| 0.15 | 1.00 | Pass
RB1#0 23.03 0 23.03 | 0.20 | 1.00 | Pass
RB1#25 22.91 0 2291 | 0.20 | 1.00 | Pass
MCH RB1#49 22.91 0 2291 | 0.20 | 1.00 | Pass
RB25#0 22.05 0 22.05| 0.16 | 1.00 | Pass
RB25#13 22.07 0 22.07 | 0.16 | 1.00 | Pass
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Test Conducted
| e || e | e e e R | unt | v
Band | Model (Size#Offset : (W) (W) t
h I Power (dBi) )
) (dBm)
RB25#25 22.02 0 22.02 | 0.16 | 1.00 | Pass
RB50#0 22.05 0 22.05| 0.16 | 1.00 | Pass
RB1#0 23.00 0 23.00 | 0.20 | 1.00 | Pass
RB1#25 22.77 0 2277 | 0.19 | 1.00 | Pass
RB1#49 22.93 0 2293 | 0.20 | 1.00 | Pass
HCH RB25#0 21.98 0 2198 | 0.16 | 1.00 | Pass
RB25#13 21.87 0 2187 | 0.15 | 1.00 | Pass
RB25#25 21.92 0 2192 | 0.16 | 1.00 | Pass
RB50#0 21.96 0 2196 | 0.16 | 1.00 | Pass
RB1#0 22.84 0 2284 | 0.19 | 1.00 | Pass
RB1#38 22.96 0 2296 | 0.20 | 1.00 | Pass
RB1#74 22.84 0 2284 | 0.19 | 1.00 | Pass
LCH RB36#0 21.91 0 2191 | 0.16 | 1.00 | Pass
RB36#19 22.01 0 22.01 | 0.16 | 1.00 | Pass
RB36#39 21.97 0 2197 | 0.16 | 1.00 | Pass
RB75#0 21.97 0 2197 | 0.16 | 1.00 | Pass
RB1#0 23.04 0 23.04 | 0.20 | 1.00 | Pass
RB1#38 22.97 0 2297 | 0.20 | 1.00 | Pass
RB1#74 22.98 0 2298 | 0.20 | 1.00 | Pass
15MHz MCH RB36#0 22.12 0 2212 | 0.16 | 1.00 | Pass
RB36#19 22.07 0 22.07 | 0.16 | 1.00 | Pass
RB36#39 22.04 0 22.04 | 0.16 | 1.00 | Pass
RB75#0 22.13 0 2213 | 0.16 | 1.00 | Pass
RB1#0 22.92 0 2292 | 0.20 | 1.00 | Pass
RB1#38 22.79 0 2279 | 0.19 | 1.00 | Pass
RB1#74 22.80 0 2280 | 0.19 | 1.00 | Pass
HCH RB36#0 22.02 0 22.02 | 0.16 | 1.00 | Pass
RB36#19 21.89 0 21.89 | 0.15 | 1.00 | Pass
RB36#39 21.79 0 2179 | 0.15 | 1.00 | Pass
RB75#0 22.01 0 22.01 | 0.16 | 1.00 | Pass
RB1#0 22.83 0 2283 | 0.19 | 1.00 | Pass
RB1#50 22.89 0 2289 | 0.19 | 1.00 | Pass
RB1#99 22.80 0 2280 | 0.19 | 1.00 | Pass
LCH RB50#0 21.90 0 2190 | 0.15 | 1.00 | Pass
RB50#25 22.04 0 22.04 | 0.16 | 1.00 | Pass
20 MHz RB50#50 21.91 0 2191 | 0.16 | 1.00 | Pass
RB100#0 21.93 0 2193 | 0.16 | 1.00 | Pass
RB1#0 22.99 0 2299 | 0.20 | 1.00 | Pass
MCH RB1#50 22.96 0 2296 | 0.20 | 1.00 | Pass
RB1#99 22.96 0 2296 | 0.20 | 1.00 | Pass
RB50#0 22.07 0 22.07 | 0.16 | 1.00 | Pass
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w} Report No.: BL-SZ1580044-604
Conducted
Test Test fest Output Antenn | EIRP

Tes Test Bandwidt | Channe RB Average a Gain | (dBm EIRP | Limit | Verdic

Band | Model (Size#Offset : (W) (W) t

h I Power (dBi) )
) (dBm)

RB50#25 22.10 0 2210 | 0.16 | 1.00 | Pass
RB50#50 22.04 0 22.04 | 0.16 | 1.00 | Pass
RB100#0 22.10 0 2210 | 0.16 | 1.00 | Pass
RB1#0 22.72 0 22,72 | 0.19 | 1.00 | Pass
RB1#50 22.68 0 2268 | 0.19 | 1.00 | Pass
RB1#99 22.56 0 2256 | 0.18 | 1.00 | Pass
HCH RB50#0 21.91 0 2191 | 0.16 | 1.00 | Pass
RB50#25 21.87 0 21.87 | 0.15 1.00 | Pass
RB50#50 21.76 0 21.76 | 0.15 | 1.00 | Pass
RB100#0 21.92 0 21.92 | 0.16 1.00 | Pass
RB1#0 22.31 0 2231 | 0.17 | 1.00 | Pass
RB1#3 22.26 0 2226 | 0.17 | 1.00 | Pass
RB1#5 22.29 0 2229 | 0.17 | 1.00 | Pass
LCH RB3#0 22.17 0 2217 | 0.16 | 1.00 | Pass
RB3#2 22.13 0 2213 | 0.16 | 1.00 | Pass
RB3#3 22.20 0 2220 | 0.17 | 1.00 | Pass
RB6#0 21.28 0 21.28 | 0.13 | 1.00 | Pass
RB1#0 22.91 0 2291 | 0.20 | 1.00 | Pass
RB1#3 22.81 0 2281 | 0.19 | 1.00 | Pass
RB1#5 22.88 0 22.88 | 0.19 | 1.00 | Pass
1.4 MHz MCH RB3#0 22.66 0 22.66 | 0.18 1.00 | Pass
RB3#2 22.58 0 2258 | 0.18 | 1.00 | Pass
RB3#3 22.67 0 22,67 | 0.18 | 1.00 | Pass
RB6#0 21.54 0 2154 | 0.14 | 1.00 | Pass
RB1#0 22.30 0 2230 | 0.17 | 1.00 | Pass
Bind 16QAM RB1#3 22.36 0 | 2236 017 | 1.00 | Pass
RB1#5 22.41 0 2241 | 017 | 1.00 | Pass
HCH RB3#0 22.67 0 2267 | 0.18 | 1.00 | Pass
RB3#2 22.67 0 22.67 | 0.18 | 1.00 | Pass
RB3#3 22.69 0 2269 | 0.19 | 1.00 | Pass
RB6#0 21.66 0 2166 | 0.15 | 1.00 | Pass
RB1#0 22.13 0 2213 | 0.16 1.00 | Pass
RB1#7 22.07 0 22.07 | 0.16 1.00 | Pass
RB1#14 22.16 0 22.16 | 0.16 1.00 | Pass
LCH RB8#0 21.26 0 21.26 | 0.13 | 1.00 | Pass
3 MHz RB8#4 21.27 0 21.27 | 0.13 | 1.00 | Pass
RB8#7 21.27 0 21.27 | 0.13 | 1.00 | Pass
RB15#0 21.30 0 21.30 | 0.13 | 1.00 | Pass
RB1#0 22.80 0 2280 | 0.19 | 1.00 | Pass
MCH RB1#7 22.78 0 22,78 | 0.19 | 1.00 | Pass
RB1#14 22.81 0 2281 | 0.19 | 1.00 | Pass
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Conducted
Test Test fest Output Antenn | EIRP

Tes Test Bandwidt | Channe RB Average a Gain | (dBm EIRP | Limit | Verdic

Band | Model (Size#Offset : (W) (W) t

h I Power (dBi) )
) (dBm)

RB8#0 21.67 0 21.67 | 0.15 | 1.00 | Pass
RB8#4 21.62 0 2162 | 0.15 | 1.00 | Pass
RB8#7 21.69 0 2169 | 0.15 | 1.00 | Pass
RB15#0 21.62 0 2162 | 0.15 | 1.00 | Pass
RB1#0 22.44 0 2244 | 018 | 1.00 | Pass
RB1#7 22.35 0 2235 | 0.17 | 1.00 | Pass
RB1#14 22.43 0 2243 | 0.17 | 1.00 | Pass
HCH RB8#0 21.54 0 2154 | 0.14 | 1.00 | Pass
RB8#4 21.52 0 2152 | 0.14 | 1.00 | Pass
RB8#7 215 0 215 | 0.14 | 1.00 | Pass
RB15#0 21.55 0 2155 | 0.14 | 1.00 | Pass
RB1#0 21.75 0 21.75| 0.15 | 1.00 | Pass
RB1#13 21.72 0 21.72 | 0.15 | 1.00 | Pass
RB1#24 21.86 0 21.86 | 0.15 | 1.00 | Pass
LCH RB12#0 20.65 0 20.65 | 0.12 | 1.00 | Pass
RB12#6 20.62 0 20.62 | 0.12 | 1.00 | Pass
RB12#13 20.67 0 20.67 | 0.12 | 1.00 | Pass
RB25#0 20.67 0 20.67 | 0.12 | 1.00 | Pass
RB1#0 21.93 0 2193 | 0.16 | 1.00 | Pass
RB1#13 21.80 0 2180 | 0.15 | 1.00 | Pass
RB1#24 21.83 0 2183 | 0.15 | 1.00 | Pass
5MHz MCH RB12#0 20.99 0 20.99 | 0.13 | 1.00 | Pass
RB12#6 20.96 0 20.96 | 0.12 | 1.00 | Pass
RB12#13 20.92 0 2092 | 0.12 | 1.00 | Pass
RB25#0 21.03 0 21.03 | 0.13 | 1.00 | Pass
RB1#0 21.64 0 2164 | 0.15 | 1.00 | Pass
RB1#13 21.70 0 21.70 | 0.15 | 1.00 | Pass
RB1#24 21.76 0 21.76 | 0.15 | 1.00 | Pass
HCH RB12#0 20.95 0 2095 | 0.12 | 1.00 | Pass
RB12#6 20.99 0 20.99 | 0.13 | 1.00 | Pass
RB12#13 20.97 0 20.97 | 0.13 | 1.00 | Pass
RB25#0 21.08 0 21.08 | 0.13 | 1.00 | Pass
RB1#0 21.59 0 2159 | 0.14 | 1.00 | Pass
RB1#25 21.61 0 2161 | 0.14 | 1.00 | Pass
RB1#49 21.62 0 2162 | 0.15 | 1.00 | Pass
LCH RB25#0 20.73 0 20.73 | 0.12 | 1.00 | Pass
10MHz RB25#13 20.72 0 20.72 | 0.12 | 1.00 | Pass
RB25#25 20.83 0 20.83 | 0.12 | 1.00 | Pass
RB50#0 20.74 0 20.74 | 0.12 | 1.00 | Pass
RB1#0 22.21 0 2221 | 0.17 | 1.00 | Pass
MCH RB1#25 22.09 0 22.09 | 0.16 | 1.00 | Pass
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Conducted
Test Test fest Output Antenn | EIRP

Tes Test Bandwidt | Channe RB Average a Gain | (dBm EIRP | Limit | Verdic

Band | Model (Size#Offset : (W) (W) t

h I Power (dBi) )
) (dBm)

RB1#49 22.14 0 2214 | 0.16 | 1.00 | Pass
RB25#0 21.08 0 21.08 | 0.13 | 1.00 | Pass
RB25#13 21.08 0 21.08 | 0.13 | 1.00 | Pass
RB25#25 21.00 0 21.00 | 0.13 | 1.00 | Pass
RB50#0 21.07 0 21.07 | 0.13 | 1.00 | Pass
RB1#0 21.87 0 2187 | 0.15 | 1.00 | Pass
RB1#25 21.64 0 2164 | 0.15 | 1.00 | Pass
RB1#49 21.70 0 21.70 | 0.15 | 1.00 | Pass
HCH RB25#0 21.06 0 21.06 | 0.13 | 1.00 | Pass
RB25#13 20.97 0 20.97 | 0.13 | 1.00 | Pass
RB25#25 21.06 0 21.06 | 0.13 | 1.00 | Pass
RB50#0 21.01 0 21.01 | 0.13 | 1.00 | Pass
RB1#0 21.65 0 2165 | 0.15 | 1.00 | Pass
RB1#38 21.77 0 21.77 | 0.15 | 1.00 | Pass
RB1#74 21.65 0 2165 | 0.15 | 1.00 | Pass
LCH RB36#0 20.79 0 20.79 | 0.12 | 1.00 | Pass
RB36#19 20.91 0 2091 | 0.12 | 1.00 | Pass
RB36#39 20.89 0 20.89 | 0.12 | 1.00 | Pass
RB75#0 20.89 0 20.89 | 0.12 | 1.00 | Pass
RB1#0 222 0 222 | 0.17 | 1.00 | Pass
RB1#38 22.16 0 2216 | 0.16 | 1.00 | Pass
RB1#74 22.19 0 2219 | 0.17 | 1.00 | Pass
15 MHz MCH RB36#0 21.09 0 21.09 | 0.13 | 1.00 | Pass
RB36#19 21.11 0 2111 | 013 | 1.00 | Pass
RB36#39 21.02 0 21.02 | 0.13 | 1.00 | Pass
RB75#0 21.14 0 2114 | 0.13 | 1.00 | Pass
RB1#0 22.36 0 22.36 | 0.17 | 1.00 | Pass
RB1#38 22.22 0 2222 | 0.17 | 1.00 | Pass
RB1#74 22.26 0 2226 | 0.17 | 1.00 | Pass
HCH RB36#0 20.99 0 20.99 | 0.13 | 1.00 | Pass
RB36#19 20.86 0 20.86 | 0.12 | 1.00 | Pass
RB36#39 20.77 0 20.77 | 0.12 | 1.00 | Pass
RB75#0 20.93 0 2093 | 0.12 | 1.00 | Pass
RB1#0 22.02 0 22.02 | 0.16 | 1.00 | Pass
RB1#50 22.07 0 22.07 | 0.16 | 1.00 | Pass
RB1#99 21.99 0 2199 | 0.16 | 1.00 | Pass
20 MHz LCH RB50#0 20.92 0 2092 | 0.12 | 1.00 | Pass
RB50#25 20.96 0 20.96 | 0.12 | 1.00 | Pass
RB50#50 20.93 0 2093 | 0.12 | 1.00 | Pass
RB100#0 20.9 0 209 | 0.12 | 1.00 | Pass
MCH RB1#0 22.05 0 2205 | 0.16 | 1.00 | Pass
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Conducted
Test Test fest Output Antenn | EIRP
Tes Test Bandwidt | Channe : RB Average a Gain | (dBm EIRP | Limit | Verdic
Band | Model h I (Size#Offset Power (dBi) ) (W) (W) t
) (dBm)
RB1#50 21.99 0 2199 | 0.16 | 1.00 | Pass
RB1#99 21.99 0 2199 | 0.16 | 1.00 | Pass
RB50#0 21.08 0 21.08 | 0.13 | 1.00 | Pass
RB50#25 21.12 0 2112 | 0.13 | 1.00 | Pass
RB50#50 21.01 0 21.01 | 0.13 | 1.00 | Pass
RB100#0 21.08 0 21.08 | 0.13 | 1.00 | Pass
RB1#0 22.04 0 22.04 | 0.16 | 1.00 | Pass
RB1#50 21.93 0 2193 | 0.16 | 1.00 | Pass
RB1#99 21.83 0 21.83 | 0.15 | 1.00 | Pass
HCH RB50#0 20.85 0 20.85 | 0.12 | 1.00 | Pass
RB50#25 20.85 0 20.85 | 0.12 | 1.00 | Pass
RB50#50 20.69 0 20.69 | 0.12 | 1.00 | Pass
RB100#0 20.86 0 20.86 | 0.12 | 1.00 | Pass
RB1#0 22.89 0 2289 | 0.19 | 2.00 | Pass
RB1#3 22.86 0 2286 | 0.19 | 2.00 | Pass
RB1#5 22.95 0 2295 | 0.20 | 2.00 | Pass
LOW RB3#0 22.93 0 2293 | 0.20 | 2.00 | Pass
RB3#2 22.93 0 2293 | 0.20 | 2.00 | Pass
RB3#3 22.94 0 2294 | 0.20 | 2.00 | Pass
RB6#0 22.01 0 22.01 | 0.16 | 2.00 | Pass
RB1#0 22.99 0 2299 | 0.20 | 2.00 | Pass
RB1#3 22.92 0 2292 | 0.20 | 2.00 | Pass
RB1#5 22.92 0 2292 | 0.20 | 2.00 | Pass
1.4MHz MCH RB3#0 23.01 0 23.01 | 0.20 | 2.00 | Pass
RB3#2 22.96 0 2296 | 0.20 | 2.00 | Pass
RB3#3 22.94 0 2294 | 0.20 | 2.00 | Pass
Band QPSK RB6#0 21.99 0 2199 | 0.16 | 2.00 | Pass
5 RB1#0 22.89 0 2289 | 0.19 | 2.00 | Pass
RB1#3 22.89 0 2289 | 0.19 | 2.00 | Pass
RB1#5 22.94 0 2294 | 0.20 | 2.00 | Pass
HCH RB3#0 2291 0 2291 | 020 | 2.00 | Pass
RB3#2 22.85 0 2285 | 0.19 | 2.00 | Pass
RB3#3 22.9 0 229 | 0.19 | 2.00 | Pass
RB6#0 22.00 0 22.00 | 0.16 | 2.00 | Pass
RB1#0 22.81 0 2281 | 0.19 | 2.00 | Pass
RB1#7 23.16 0 23.16 | 0.21 | 2.00 | Pass
RB1#14 22.93 0 2293 | 0.20 | 2.00 | Pass
3MHz LCH RB8#0 21.94 0 2194 | 0.16 | 2.00 | Pass
RB8#4 21.96 0 2196 | 0.16 | 2.00 | Pass
RB8#7 21.94 0 2194 | 0.16 | 2.00 | Pass
RB15#0 21.98 0 2198 | 0.16 | 2.00 | Pass

47 / 322
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Test Conducted
| e || e | e e e R | unt | v
Band | Model (Size#Offset : (W) (W) t
h I Power (dBi) )
) (dBm)
RB1#0 22.87 0 22.87 | 0.19 | 2.00 | Pass
RB1#7 22.97 0 2297 | 0.20 | 2.00 | Pass
RB1#14 22.99 0 2299 | 0.20 | 2.00 | Pass
MCH RB8#0 21.86 0 21.86 | 0.15 | 2.00 | Pass
RB8#4 21.97 0 2197 | 0.16 | 2.00 | Pass
RB8#7 21.94 0 2194 | 0.16 | 2.00 | Pass
RB15#0 21.88 0 2188 | 0.15 | 2.00 | Pass
RB1#0 22.95 0 2295 | 020 | 2.00 | Pass
RB1#7 22.90 0 2290 | 0.19 | 2.00 | Pass
RB1#14 22.93 0 2293 | 0.20 | 2.00 | Pass
HCH RB8#0 21.96 0 2196 | 0.16 | 2.00 | Pass
RB8#4 21.94 0 2194 | 0.16 | 2.00 | Pass
RB8#7 21.96 0 2196 | 0.16 | 2.00 | Pass
RB15#0 21.99 0 2199 | 0.16 | 2.00 | Pass
RB1#0 22.65 0 2265 | 0.18 | 2.00 | Pass
RB1#13 22.86 0 22.86 | 0.19 | 2.00 | Pass
RB1#24 22.79 0 2279 | 0.19 | 2.00 | Pass
LCH RB12#0 21.93 0 2193 | 0.16 | 2.00 | Pass
RB12#6 21.97 0 2197 | 0.16 | 2.00 | Pass
RB12#13 21.98 0 2198 | 0.16 | 2.00 | Pass
RB25#0 21.95 0 2195 | 0.16 | 2.00 | Pass
RB1#0 22.73 0 2273 | 0.19 | 2.00 | Pass
RB1#13 22.77 0 22.77 | 0.19 | 2.00 | Pass
RB1#24 22.78 0 2278 | 0.19 | 2.00 | Pass
5MHz MCH RB12#0 21.83 0 21.83 | 0.15 | 2.00 | Pass
RB12#6 21.98 0 2198 | 0.16 | 2.00 | Pass
RB12#13 21.93 0 2193 | 0.16 | 2.00 | Pass
RB25#0 21.9 0 219 | 0.15 | 2.00 | Pass
RB1#0 22.77 0 2277 | 0.19 | 2.00 | Pass
RB1#13 22.89 0 22.89 | 0.19 | 2.00 | Pass
RB1#24 22.88 0 22.88 | 0.19 | 2.00 | Pass
HCH RB12#0 21.88 0 21.88 | 0.15 | 2.00 | Pass
RB12#6 21.98 0 2198 | 0.16 | 2.00 | Pass
RB12#13 21.95 0 2195 | 0.16 | 2.00 | Pass
RB25#0 21.86 0 21.86 | 0.15 | 2.00 | Pass
RB1#0 22.94 0 2294 | 0.20 | 2.00 | Pass
RB1#25 22.87 0 22.87 | 0.19 | 2.00 | Pass
RB1#49 22.98 0 2298 | 0.20 | 2.00 | Pass
10MHz LCH
RB25#0 21.92 0 2192 | 0.16 | 2.00 | Pass
RB25#13 21.94 0 2194 | 0.16 | 2.00 | Pass
RB25#25 21.89 0 2189 | 0.15 | 2.00 | Pass
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w} Report No.: BL-SZ1580044-604
Conducted
Test Test fest Output Antenn | EIRP

Tes Test Bandwidt | Channe RB Average a Gain | (dBm EIRP | Limit | Verdic

Band | Model (Size#Offset : (W) (W) t

h I Power (dBi) )
) (dBm)

RB50#0 21.89 0 21.89 | 0.15 | 2.00 | Pass
RB1#0 22.82 0 2282 | 0.19 | 2.00 | Pass
RB1#25 22.93 0 2293 | 0.20 | 2.00 | Pass
RB1#49 22.8 0 228 | 0.19 | 2.00 | Pass
MCH RB25#0 21.9 0 219 | 0.15 | 2.00 | Pass
RB25#13 21.87 0 2187 | 0.15 | 2.00 | Pass
RB25#25 21.91 0 2191 | 0.16 | 2.00 | Pass
RB50#0 21.83 0 2183 | 0.15 | 2.00 | Pass
RB1#0 22.98 0 2298 | 0.20 | 2.00 | Pass
RB1#25 22.84 0 2284 | 0.19 | 2.00 | Pass
RB1#49 22.95 0 2295 | 0.20 | 2.00 | Pass
HCH RB25#0 21.96 0 2196 | 0.16 | 2.00 | Pass
RB25#13 21.94 0 2194 | 0.16 | 2.00 | Pass
RB25#25 21.91 0 2191 | 0.16 | 2.00 | Pass
RB50#0 21.97 0 2197 | 0.16 | 2.00 | Pass
RB1#0 21.94 0 2194 | 0.16 | 2.00 | Pass
RB1#3 22.12 0 2212 | 0.16 | 2.00 | Pass
RB1#5 22.05 0 2205 | 0.16 | 2.00 | Pass
LCH RB3#0 21.97 0 2197 | 0.16 | 2.00 | Pass
RB3#2 21.93 0 2193 | 0.16 | 2.00 | Pass
RB3#3 21.96 0 2196 | 0.16 | 2.00 | Pass
RB6#0 21.07 0 21.07 | 0.13 | 2.00 | Pass
RB1#0 22.14 0 2214 | 0.16 | 2.00 | Pass
RB1#3 22.12 0 2212 | 0.16 | 2.00 | Pass
RB1#5 2217 0 2217 | 0.16 | 2.00 | Pass
16QAM | 1.4MHz MCH RB3#0 21.96 0 2196 | 0.16 | 2.00 | Pass
RB3#2 21.89 0 21.89 | 0.15 | 2.00 | Pass
RB3#3 21.91 0 2191 | 0.16 | 2.00 | Pass
RB6#0 20.85 0 20.85 | 0.12 | 2.00 | Pass
RB1#0 21.78 0 21.78 | 0.15 | 2.00 | Pass
RB1#3 21.8 0 21.8 | 0.15 | 2.00 | Pass
RB1#5 21.85 0 2185 | 0.15 | 2.00 | Pass
HCH RB3#0 22.07 0 22.07 | 0.16 | 2.00 | Pass
RB3#2 22.06 0 22.06 | 0.16 | 2.00 | Pass
RB3#3 22.13 0 2213 | 0.16 | 2.00 | Pass
RB6#0 21.07 0 21.07 | 0.13 | 2.00 | Pass
RB1#0 21.7 0 21.7 | 0.15 | 2.00 | Pass
RB1#7 21.78 0 21.78 | 0.15 | 2.00 | Pass
3MHz LCH RB1#14 21.83 0 21.83 | 0.15 | 2.00 | Pass
RB8#0 21.04 0 21.04 | 0.13 | 2.00 | Pass
RB8#4 20.99 0 20.99 | 0.13 | 2.00 | Pass
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Test Conducted
| e || e | e e e R | unt | v
Band | Model (Size#Offset : (W) (W) t
h I Power (dBi) )
) (dBm)
RB8#7 21.03 0 21.03 | 0.13 | 2.00 | Pass
RB15#0 21.01 0 21.01 | 0.13 | 2.00 | Pass
RB1#0 22.04 0 22.04 | 0.16 | 2.00 | Pass
RB1#7 22.12 0 2212 | 0.16 | 2.00 | Pass
RB1#14 22.14 0 2214 | 0.16 | 2.00 | Pass
MCH RB8#0 20.91 0 2091 | 0.12 | 2.00 | Pass
RB8#4 20.99 0 2099 | 0.13 | 2.00 | Pass
RB8#7 21.03 0 21.03 | 0.13 | 2.00 | Pass
RB15#0 20.94 0 20.94 | 0.12 | 2.00 | Pass
RB1#0 21.81 0 2181 | 0.15 | 2.00 | Pass
RB1#7 21.72 0 21.72 | 0.15 | 2.00 | Pass
RB1#14 21.72 0 21.72 | 0.15 | 2.00 | Pass
HCH RB8#0 20.93 0 2093 | 0.12 | 2.00 | Pass
RB8#4 20.94 0 2094 | 0.12 | 2.00 | Pass
RB8#7 20.93 0 2093 | 0.12 | 2.00 | Pass
RB15#0 20.97 0 20.97 | 0.13 | 2.00 | Pass
RB1#0 21.71 0 21.71 | 0.15 | 2.00 | Pass
RB1#13 21.68 0 21.68 | 0.15 | 2.00 | Pass
RB1#24 21.72 0 21.72 | 0.15 | 2.00 | Pass
LCH RB12#0 20.99 0 20.99 | 0.13 | 2.00 | Pass
RB12#6 20.95 0 20.95 | 0.12 | 2.00 | Pass
RB12#13 20.97 0 20.97 | 0.13 | 2.00 | Pass
RB25#0 21.07 0 21.07 | 0.13 | 2.00 | Pass
RB1#0 22.04 0 22.04 | 0.16 | 2.00 | Pass
RB1#13 22.04 0 22.04 | 0.16 | 2.00 | Pass
RB1#24 22.05 0 22.05 | 0.16 | 2.00 | Pass
5MHz MCH RB12#0 20.89 0 20.89 | 0.12 | 2.00 | Pass
RB12#6 21.04 0 21.04 | 0.13 | 2.00 | Pass
RB12#13 21.00 0 21.00 | 0.13 | 2.00 | Pass
RB25#0 20.91 0 20.91 | 0.12 | 2.00 | Pass
RB1#0 21.8 0 21.8 | 0.15 | 2.00 | Pass
RB1#13 21.87 0 21.87 | 0.15 | 2.00 | Pass
RB1#24 21.86 0 2186 | 0.15 | 2.00 | Pass
HCH RB12#0 20.85 0 20.85 | 0.12 | 2.00 | Pass
RB12#6 20.94 0 20.94 | 0.12 | 2.00 | Pass
RB12#13 20.93 0 2093 | 0.12 | 2.00 | Pass
RB25#0 20.89 0 20.89 | 0.12 | 2.00 | Pass
RB1#0 21.8 0 21.8 | 0.15 | 2.00 | Pass
10MHz LCH RB1#25 21.76 0 21.76 | 0.15 | 2.00 | Pass
RB1#49 21.79 0 21.79 | 0.15 | 2.00 | Pass
RB25#0 20.95 0 20.95 | 0.12 | 2.00 | Pass
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Test Conducted

| e || e | e e e R | unt | v
Band | Model (Size#Offset : (W) (W) t

h I Power (dBi) )

) (dBm)

RB25#13 20.88 0 20.88 | 0.12 | 2.00 | Pass
RB25#25 20.89 0 20.89 | 0.12 | 2.00 | Pass
RB50#0 20.93 0 2093 | 0.12 | 2.00 | Pass
RB1#0 22.00 0 22.00 | 0.16 | 2.00 | Pass
RB1#25 22.1 0 221 | 0.16 | 2.00 | Pass
RB1#49 21.94 0 2194 | 0.16 | 2.00 | Pass
MCH RB25#0 20.88 0 20.88 | 0.12 | 2.00 | Pass
RB25#13 20.89 0 20.89 | 0.12 | 2.00 | Pass
RB25#25 20.98 0 20.98 | 0.13 | 2.00 | Pass
RB50#0 20.87 0 20.87 | 0.12 | 2.00 | Pass
RB1#0 21.92 0 2192 | 0.16 | 2.00 | Pass
RB1#25 21.71 0 21.71 | 0.15 | 2.00 | Pass
RB1#49 21.81 0 21.81 | 0.15 | 2.00 | Pass
HCH RB25#0 21.06 0 21.06 | 0.13 | 2.00 | Pass
RB25#13 21.03 0 21.03 | 0.13 | 2.00 | Pass
RB25#25 21.02 0 21.02 | 0.13 | 2.00 | Pass
RB50#0 20.98 0 20.98 | 0.13 | 2.00 | Pass
RB1#0 23.04 0 23.04 | 0.20 | 2.00 | Pass
RB1#13 22.9 0 229 | 0.19 | 2.00 | Pass
RB1#24 22.95 0 2295 | 020 | 2.00 | Pass
LCH RB12#0 21.99 0 2199 | 0.16 | 2.00 | Pass
RB12#6 22.01 0 22.01 | 0.16 | 2.00 | Pass
RB12#13 21.89 0 21.89 | 0.15 | 2.00 | Pass
RB25#0 21.93 0 2193 | 0.16 | 2.00 | Pass
RB1#0 22.56 0 2256 | 0.18 | 2.00 | Pass
RB1#13 22.67 0 22.67 | 0.18 | 2.00 | Pass
RB1#24 22.65 0 2265 | 0.18 | 2.00 | Pass
5 MHz MCH RB12#0 21.8 0 21.8 | 0.15 | 2.00 | Pass
Band QPSK RB12#6 21.79 0 21.79 | 0.15 | 2.00 | Pass
7 RB12#13 21.72 0 21.72 | 0.15 | 2.00 | Pass
RB25#0 21.72 0 21.72 | 0.15 | 2.00 | Pass
RB1#0 22.97 0 2297 | 0.20 | 2.00 | Pass
RB1#13 23.05 0 23.05 | 0.20 | 2.00 | Pass
RB1#24 23.15 0 23.15 | 0.21 | 2.00 | Pass
HCH RB12#0 21.96 0 2196 | 0.16 | 2.00 | Pass
RB12#6 22.04 0 22.04 | 0.16 | 2.00 | Pass
RB12#13 22.01 0 22.01 | 0.16 | 2.00 | Pass
RB25#0 22.00 0 22.00 | 0.16 | 2.00 | Pass
RB1#0 23.09 0 23.09 | 0.20 | 2.00 | Pass
10 MHz LCH RB1#25 22.95 0 2295 | 0.20 | 2.00 | Pass
RB1#49 22.87 0 2287 | 0.19 | 2.00 | Pass
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Conducted
Test Test fest Output Antenn | EIRP

Tes Test Bandwidt | Channe RB Average a Gain | (dBm EIRP | Limit | Verdic

Band | Model (Size#Offset : (W) (W) t

h I Power (dBi) )
) (dBm)
RB25#0 21.9 0 219 | 0.15 | 2.00 | Pass
RB25#13 21.91 0 2191 | 0.16 | 2.00 | Pass
RB25#25 21.84 0 21.84 | 0.15 | 2.00 | Pass
RB50#0 21.86 0 21.86 | 0.15 | 2.00 | Pass
RB1#0 22.72 0 2272 | 0.19 | 2.00 | Pass
RB1#25 22.70 0 2270 | 0.19 | 2.00 | Pass
RB1#49 22.61 0 2261 | 0.18 | 2.00 | Pass
MCH RB25#0 21.82 0 2182 | 0.15 | 2.00 | Pass
RB25#13 21.72 0 21.72 | 0.15 | 2.00 | Pass
RB25#25 21.73 0 21.73 | 0.15 | 2.00 | Pass
RB50#0 21.76 0 21.76 | 0.15 | 2.00 | Pass
RB1#0 22.67 0 22.67 | 0.18 | 2.00 | Pass
RB1#25 22.87 0 22.87 | 0.19 | 2.00 | Pass
RB1#49 22.98 0 2298 | 0.20 | 2.00 | Pass
HCH RB25#0 21.84 0 21.84 | 0.15 | 2.00 | Pass
RB25#13 21.85 0 21.85| 0.15 | 2.00 | Pass
RB25#25 21.93 0 2193 | 0.16 | 2.00 | Pass
RB50#0 21.9 0 219 | 0.15 | 2.00 | Pass
RB1#0 22.99 0 2299 | 0.20 | 2.00 | Pass
RB1#38 22.83 0 2283 | 0.19 | 2.00 | Pass
RB1#74 22.67 0 22.67 | 0.18 | 2.00 | Pass
LCH RB36#0 21.92 0 2192 | 0.16 | 2.00 | Pass
RB36#19 21.83 0 21.83 | 0.15 | 2.00 | Pass
RB36#39 21.71 0 21.71 | 0.15 | 2.00 | Pass
RB75#0 21.82 0 21.82 | 0.15 | 2.00 | Pass
RB1#0 22.67 0 22.67 | 0.18 | 2.00 | Pass
RB1#38 22.74 0 22.74 | 0.19 | 2.00 | Pass
RB1#74 22.57 0 2257 | 0.18 | 2.00 | Pass
15 MHz MCH RB36#0 21.72 0 21.72 | 0.15 | 2.00 | Pass
RB36#19 21.77 0 21.77 | 0.15 | 2.00 | Pass
RB36#39 21.69 0 2169 | 0.15 | 2.00 | Pass
RB75#0 21.74 0 21.74 | 0.15 | 2.00 | Pass
RB1#0 22.76 0 22,76 | 0.19 | 2.00 | Pass
RB1#38 22.78 0 22.78 | 0.19 | 2.00 | Pass
RB1#74 23.00 0 23.00 | 0.20 | 2.00 | Pass
HCH RB36#0 21.83 0 21.83 | 0.15 | 2.00 | Pass
RB36#19 21.82 0 21.82 | 0.15 | 2.00 | Pass
RB36#39 21.95 0 2195 | 0.16 | 2.00 | Pass
RB75#0 21.82 0 21.82 | 0.15 | 2.00 | Pass
RB1#0 22.96 0 2296 | 0.20 | 2.00 | Pass
20 MHz LCH

RB1#50 22.73 0 2273 | 0.19 | 2.00 | Pass
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Conducted
Test Test fest Output Antenn | EIRP

Tes Test Bandwidt | Channe RB Average a Gain | (dBm EIRP | Limit | Verdic

Band | Model (Size#Offset : (W) (W) t

h I Power (dBi) )
) (dBm)

RB1#99 22.52 0 2252 | 0.18 | 2.00 | Pass
RB50#0 21.90 0 2190 | 0.15 | 2.00 | Pass
RB50#25 21.73 0 21.73 | 0.15 | 2.00 | Pass
RB50#50 21.72 0 21.72 | 0.15 | 2.00 | Pass
RB100#0 21.81 0 2181 | 0.15 | 2.00 | Pass
RB1#0 22.63 0 2263 | 0.18 | 2.00 | Pass
RB1#50 22.69 0 2269 | 0.19 | 2.00 | Pass
RB1#99 22.61 0 2261 | 0.18 | 2.00 | Pass
MCH RB50#0 21.77 0 21.77 | 0.15 | 2.00 | Pass
RB50#25 21.76 0 21.76 | 0.15 | 2.00 | Pass
RB50#50 21.68 0 2168 | 0.15 | 2.00 | Pass
RB100#0 21.77 0 21.77 | 0.15 | 2.00 | Pass
RB1#0 22.64 0 22.64 | 0.18 | 2.00 | Pass
RB1#50 22.73 0 2273 | 0.19 | 2.00 | Pass
RB1#99 22.56 0 2256 | 0.18 | 2.00 | Pass
HCH RB50#0 21.81 0 21.81 | 0.15 | 2.00 | Pass
RB50#25 21.83 0 2183 | 0.15 | 2.00 | Pass
RB50#50 21.91 0 2191 | 0.16 | 2.00 | Pass
RB100#0 21.86 0 2186 | 0.15 | 2.00 | Pass
RB1#0 22.17 0 2217 | 0.16 | 2.00 | Pass
RB1#13 22.06 0 22.06 | 0.16 | 2.00 | Pass
RB1#24 22.01 0 22.01 | 0.16 | 2.00 | Pass
LCH RB12#0 21.09 0 21.09 | 0.13 | 2.00 | Pass
RB12#6 21.01 0 21.01 | 0.13 | 2.00 | Pass
RB12#13 21.03 0 21.03 | 0.13 | 2.00 | Pass
RB25#0 21.00 0 21.00 | 0.13 | 2.00 | Pass
RB1#0 21.60 0 2160 | 0.14 | 2.00 | Pass
RB1#13 21.61 0 2161 | 0.14 | 2.00 | Pass
RB1#24 21.59 0 2159 | 0.14 | 2.00 | Pass
16-QA 5 MHz MCH RB12#0 20.72 0 20.72 | 0.12 | 2.00 | Pass
M RB12#6 20.70 0 20.70 | 0.12 | 2.00 | Pass
RB12#13 20.64 0 20.64 | 0.12 | 2.00 | Pass
RB25#0 20.71 0 20.71 | 0.12 | 2.00 | Pass
RB1#0 21.63 0 2163 | 0.15 | 2.00 | Pass
RB1#13 21.69 0 2169 | 0.15 | 2.00 | Pass
RB1#24 21.86 0 21.86 | 0.15 | 2.00 | Pass
HCH RB12#0 20.84 0 20.84 | 0.12 | 2.00 | Pass
RB12#6 20.93 0 2093 | 0.12 | 2.00 | Pass
RB12#13 20.94 0 2094 | 0.12 | 2.00 | Pass
RB25#0 21.02 0 21.02 | 0.13 | 2.00 | Pass
10 MHz LCH RB1#0 21.89 0 2189 | 0.15 | 2.00 | Pass
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Conducted
Test Test fest Output Antenn | EIRP
Tes Test Bandwidt | Channe RB Average a Gain | (dBm EIRP | Limit | Verdic
Band | Model (Size#Offset : (W) (W) t
h I Power (dBi) )
) (dBm)
RB1#25 21.68 0 2168 | 0.15 | 2.00 | Pass
RB1#49 21.63 0 2163 | 0.15 | 2.00 | Pass
RB25#0 20.96 0 20.96 | 0.12 | 2.00 | Pass
RB25#13 20.88 0 20.88 | 0.12 | 2.00 | Pass
RB25#25 20.90 0 2090 | 0.12 | 2.00 | Pass
RB50#0 20.92 0 20.92 | 0.12 | 2.00 | Pass
RB1#0 21.88 0 2188 | 0.15 | 2.00 | Pass
RB1#25 21.89 0 2189 | 0.15 | 2.00 | Pass
RB1#49 21.77 0 21.77 | 0.15 | 2.00 | Pass
MCH RB25#0 20.80 0 20.80 | 0.12 | 2.00 | Pass
RB25#13 20.74 0 20.74 | 0.12 | 2.00 | Pass
RB25#25 20.68 0 20.68 | 0.12 | 2.00 | Pass
RB50#0 20.72 0 20.72 | 0.12 | 2.00 | Pass
RB1#0 21.51 0 2151 | 0.14 | 2.00 | Pass
RB1#25 21.69 0 2169 | 0.15 | 2.00 | Pass
RB1#49 21.80 0 21.80 | 0.15 | 2.00 | Pass
HCH RB25#0 20.84 0 20.84 | 0.12 | 2.00 | Pass
RB25#13 20.93 0 2093 | 0.12 | 2.00 | Pass
RB25#25 20.99 0 20.99 | 0.13 | 2.00 | Pass
RB50#0 20.82 0 20.82 | 0.12 | 2.00 | Pass
RB1#0 21.84 0 2184 | 0.15 | 2.00 | Pass
RB1#38 21.65 0 2165 | 0.15 | 2.00 | Pass
RB1#74 21.52 0 2152 | 0.14 | 2.00 | Pass
LCH RB36#0 20.87 0 20.87 | 0.12 | 2.00 | Pass
RB36#19 20.84 0 20.84 | 0.12 | 2.00 | Pass
RB36#39 20.77 0 20.77 | 0.12 | 2.00 | Pass
RB75#0 20.85 0 20.85 | 0.12 | 2.00 | Pass
RB1#0 21.88 0 21.88 | 0.15 | 2.00 | Pass
RB1#38 21.86 0 2186 | 0.15 | 2.00 | Pass
RB1#74 21.70 0 21.70 | 0.15 | 2.00 | Pass
15 MHz MCH RB36#0 20.83 0 20.83 | 0.12 | 2.00 | Pass
RB36#19 20.76 0 20.76 | 0.12 | 2.00 | Pass
RB36#39 20.71 0 20.71 | 0.12 | 2.00 | Pass
RB75#0 20.76 0 20.76 | 0.12 | 2.00 | Pass
RB1#0 22.14 0 2214 | 0.16 | 2.00 | Pass
RB1#38 22.16 0 2216 | 0.16 | 2.00 | Pass
RB1#74 22.38 0 22.38 | 0.17 | 2.00 | Pass
HCH RB36#0 20.71 0 20.71 | 0.12 | 2.00 | Pass
RB36#19 20.73 0 20.73 | 0.12 | 2.00 | Pass
RB36#39 20.87 0 20.87 | 0.12 | 2.00 | Pass
RB75#0 20.76 0 20.76 | 0.12 | 2.00 | Pass
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RB1#0 22.15 0 2215 | 0.16 | 2.00 | Pass

RB1#50 21.89 0 21.89 | 0.15 | 2.00 | Pass

RB1#99 21.73 0 2173 | 0.15 | 2.00 | Pass

LCH RB50#0 20.89 0 20.89 | 0.12 | 2.00 | Pass
RB50#25 20.83 0 20.83 | 0.12 | 2.00 | Pass

RB50#50 20.73 0 20.73 | 0.12 | 2.00 | Pass

RB100#0 20.77 0 20.77 | 0.12 | 2.00 | Pass

RB1#0 21.72 0 2172 | 015 | 2.00 | Pass

RB1#50 21.74 0 2174 | 0.15 | 2.00 | Pass

RB1#99 21.64 0 2164 | 0.15 | 2.00 | Pass

MCH RB50#0 20.76 0 20.76 | 0.12 | 2.00 | Pass
RB50#25 20.75 0 20.75 | 0.12 | 2.00 | Pass

RB50#50 20.63 0 20.63 | 0.12 | 2.00 | Pass

RB100#0 20.75 0 20.75 | 0.12 | 2.00 | Pass

RB1#0 21.87 0 21.87 | 0.15 | 2.00 | Pass

RB1#50 21.98 0 2198 | 0.16 | 2.00 | Pass

RB1#99 221 0 221 | 0.16 | 2.00 | Pass

HCH RB50#0 20.77 0 20.77 | 0.12 | 2.00 | Pass
RB50#25 20.76 0 20.76 | 0.12 | 2.00 | Pass

RB50#50 20.82 0 20.82 | 0.12 | 2.00 | Pass

RB100#0 20.79 0 20.79 | 012 | 2.00 | Pass
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A.2 Peak to Average Ratio

Note: In measuring transmissions in this band using an average power technique, the peak-to-average ratio (PAR)
of the transmission may not exceed 13 dB. For GSM 1900, GPRS 1900 and EGPRS 1900 were used peak power
to demonstrate compliance, a PAPR measurement is not required.

WCDMA Test Data
Test Peak to Average ratio Limit
Test Band Verdict
Channel (dBm) (dBm)
LCH 3.20 13 Pass
Band 2 MCH 3.15 13 Pass
HCH 2.88 13 Pass
LCH 3.12 13 Pass
Band 4 MCH 3.21 13 Pass
HCH 3.22 13 Pass
Peak to A
Test Test Test Test Test cd rc;tic\)/erage Limit Verdict
Band Model Bandwidth | Channel | RB(Size#Offset) (dBm) (dBm)
RB1#0 5.33 13 Pass
LCH
RB100#0 5.83 13 Pass
LTE Band RB1#0 5.04 13 Pass
16-QAM 20 MHz MCH
2 RB100#0 5.83 13 Pass
RB1#0 478 13 Pass
HCH
RB100#0 5.54 13 Pass
RB1#0 5.22 13 Pass
LCH
RB100#0 5.91 13 Pass
RB1#0 4.46 13 P
LTEBand | 1o 0AM | 20MHz | MCH ass
4 RB100#0 5.80 13 Pass
RB1#0 448 13 Pass
HCH
RB100#0 5.80 13 Pass
RB1#0 478 13 Pass
LCH
RB50#0 5.91 13 Pass
LTE Band RB1#0 5.45 13 Pass
16-QAM 10 MHz MCH
5 RB50#0 5.94 13 Pass
RB1#0 4.84 13 Pass
HCH
RB50#0 5.94 13 Pass
RB1#0 5.86 13 Pass
LCH
RB100#0 6.00 13 Pass
RB1#0 5.91 13 P
LTEBand | 1o 0AM | 20MHz | MCH ass
7 RB100#0 5.91 13 Pass
RB1#0 6.23 13 Pass
HCH
RB100#0 6.09 13 Pass
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LTE Band 4 16-QAM 20 MHz MCH RB100#0 LTE Band 4 16-QAM 20 MHz HCH RB100#0
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Date 11.SEP 2015 224817 Date 11.SEP 2015 224901

LTE Band 5 16-QAM 10 MHz LCH RB1#0 LTE Band 5 16-QAM 10 MHz MCH RB1#0

Ref Level 30.00 déem  Offset .75 d& Ref Level 30.00 déen Offset .73 d&
b ALL 40d8  AQT 165 & RBW 10 MHz b ALL 40d8  AQT 165 & RBW 10 MHz
SGL SGL

ﬁa Clrw

ﬁa Clrw

F 829.0 MHz _ i Mean Pwr + 20.00 dB F 836.5 MHz — i Mean Pwr + 20.00 dB
¥ i Function Samples: 100000000 ¥ i Function Samples: 100000000
Mean | Peak | crest | 0% | 1% | 0a% | 001 Mean | Peak | crest | 0% | 1% | 0a% | p.01%
Traco 1 [ 1982dBm | G465dem | 4B3dE | 20008 | 470d8 | 47808 | 48408 Traco 1 [19.73dem | g5.25dem | 55208 | 3.0408 | 455d8 | S4508 | 55108
.
. N ] I _ N (S, (111 ——

Date 11.SEP 2015 223451 Date: 11.SEP 2015 223536

LTE Band 5 16-QAM 10 MHz HCH RB1#0 LTE Band 5 16-QAM 20 MHz LCH RB100#0

Ref Level 30.00 dém  Offset .80 g8 Ref Level 30.00 dém  Offset .75 d8

b ALL 40de  AQT 165 & RBW 10 MHz b ALL 40de  AQT 165 & RBW 10 MHz
SGEL SGEL
ﬁa Clrw ﬁa Clrw

F 844.0 ME _ Mean Pwr + 20.00 dB F 829.0 MHz — Mean Pwr + 20.00 dB
¥ i Function Samples: 100000000 ¥ i Function Samples: 100000000
Mean | Peak | crest | 0% | 1% | 0a% | 001 Mean | Peak | crest | 0% | 1% | 0a% | p.01%
Traco 1 [ 20.13dBm | 2501 dem | 4pBAde | 20308 | 475d8 | 4B4de | 49008 Trace 1 [ 2049 dbm | P69z dBm | 643de | CO06dE | 496d8 | EGidE | 6.23d8
I (111

) § 1] ) § 1]

Date 11.SEP 2015 223521 Date: 11.SEP 2015 2234:41
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Report No.: BL-SZ1580044-604

LTE Band 5 16-QAM 10 MHz MCH RB100#0 LTE Band 5 16-QAM 10 MHz HCH RB100#0

Ref Level 30.00 déen Offset .73 d& Ref Level 30.00 déen  Offset .80 d&
b ALL 40d8  AQT 165 & RBW 10 MHz b ALL 40d8  AQT 165 & RBW 10 MHz
SGL SGL

ﬁa Clrw

ﬁa Clrw

%‘“-‘,. S S I S

F 836.5 MHz _ i Mean Pwr + 20.00 dB F 844.0 ME — i Mean Pwr + 20.00 dB
¥ i Function Samples: 100000000 ¥ i Function Samples: 100000000
Mean | Peak | crest | 0% | 1% | 0a% | 001 Mean | Peak | crest | 0% | 1% | 0a% | p.01%
Traco 1 [ 20.41dbm | 26.90dBm | 649d8 | CO06dE | 409d8 | Eg4de | 6pode Traco 1 [ 2053dem | 27.00dem | G48dE | 20508 | 499dE | 50408 | 62608
.
. N ] T _ N S, (111 ——

Date 11.SEP 2015 223526 Date: 11.SEP 2015 2235810

LTE Band 7 16-QAM 20 MHz LCH RB1#0 LTE Band 7 16-QAM 20 MHz MCH RB1#0

Ref Level 30.00 dém  Offset .58 d& Ref Level 30.00 déen  Offset 10.05 d8
b ALL 40d8  AQT 165 & RBW 20 MHz b ALL 40d8  AQT 1.6 5 & RBW 20 MHz
SGL SGL

ﬁa Clrw ﬁa Clrw

i

F 2.51 GHz Mean Pwr + 20,00 dB F 2,535 GHz Mean Pwr + 20.00 di
—_—

oI Function Samples: 100000000 v oI Function Samples: 100000000
Mean | Peak | crest | 0% | 1% | 0a% | p.o1%e Mean | Peak | crest | 0% | 1% | 0a% | p.01%
Trace 1 [ 19.44 dBm | 2572dBm | 6.28d8 | 27008 | 504de | E@6dE | 60648 Trace 1 [ 19.30dbm | 25.66dem | G.36d8 | 27008 | 516d8 | 581d8 | 6.1448
N ] (71T _ N (S,
Date 11.SEP 2015 223834 Date 11.SEP 2015 223918

LTE Band 7 16-QAM 20 MHz HCH RB1#0 LTE Band 7 16-QAM 20 MHz LCH RB100#0

Ref Level 30.00 déen  Offset 10.08 d8 Ref Level 30.00 dém  Offset .58 d&

b ALL 40d8  AQT 1.6 5 & RBW 20 MHz b ALL 40d8  AQT 165 & RBW 20 MHz
SGL SGL

ﬁa Clrw ﬁa Clrw

F 2.56 GHz — Mean Pwr + 20,00 dB F 2.51 GHz — Mean Pwr + 20.00 dB
i Function Samples: 100000000 ¥ i Function Samples: 100000000
Mean | Peak | crest | ao% | 1% | 0a% | 001 Mean | Peak | crest | 0% | 1% | 0a% | p.01%
Traco 1 [ 19.40dBm | 26.17dém | 67BdE | Z64d8 | 510d8 | 62308 | 65808 Trace 1 [ 20.08dbm | 27.79dBm | 7.71de | Z@4de | 4.75d8 | 60008 | 6.75d8
N ] (17T _ N S,
Date 11.SEP 2015 224003 Date: 11.SEP 2015 223823
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:%ﬂ Report No.: BL-S71580044-604

LTE Band 7 16-QAM 20 MHz MCH RB100#0 LTE Band 7 16-QAM 20 MHz HCH RB100#0

|“q"';-"'| Spectrum I |“q"';-"'|
Ref Level 30.00 dém  Offset 10.05 08 Ref Level 30.00 dém  Offset 10.08 08
b ALL 40de  AQT 1.6 5 ® RBW 20 MHz b ALL 40de  AQT 1.6 5 ® RBW 20 MHz
SGEL SGEL
ﬁa Clrw ﬁa Clrw
0 I —

F 2,535 GHz _ Mean Pwr + 20,00 dB F 2.56 GHz — i Mean Pwr + 20.00 dB
Comp ¥ i Function Samples: 100000000 Comp ¥ i Function Samples: 100000000
Mean |  Peak | crest | 109 | 1% | 0a% | p.o1oe Meon | Peok | Grest | iooe | 1% | 0a% | poise |
Traco 1 [ 20.07 dbm | 2740dem | 733d8 | 8108 | 4b7dE | ES0lde | 6.6708 Traco 1 [19.97dem | 27.59dem | 762d8 | 208408 | 4.78d8 | 6.0908 | 6.087d8
]l ] il ]
Date: 11.SEP.2015 223908

Date: 11.SEP.2015 223953

62 / 322



%‘ﬂ. Report No.: BL-S21580044-604

A.3 Occupied Bandwidth

GSM Mode Test Data

Measured 99% Occupied Measured -26 dB
Test Test : . :
Band Channel Bandwidth Occupied Bandwidth
(kHz) (kHz)
LCH 247.4374 314.921
GSM 850 MCH 244.4452 312.224
HCH 242.6739 322.909
LCH 241.0507 314.517
GSM 1900 MCH 238.3951 302.119
HCH 241.0291 311.213
LCH 242.0774 323.961
GPRS 850 MCH 249.4181 321.895
HCH 243.7097 316.225
LCH 241.4261 303.818
GPRS 1900 MCH 243.0350 302.868
HCH 241.9086 314.836
LCH 242.6765 324.513
EGPRS 850 MCH 244.0172 311.736
HCH 239.2813 317.396
LCH 241.8986 301.455
EGPRS 1900 MCH 241.8999 303.517
HCH 242.8085 310.259
LCH 4147.100 4617.00
WCDMA 850 MCH 4153.300 4612.00
HCH 4149.500 4617.00
LCH 4155.800 4610.00
WCDMA 1700 MCH 4155.700 4594.00
HCH 4152.400 4612.00
LCH 4163.300 4633.00
WCDMA 1900 MCH 4152.200 4611.00
HCH 4172.000 4644.00
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LTE Mode Test Data

Report No.: BL-SZ1580044-604

QPSK | 20 MHz MCH RB100#0 17.80 18.33
Band2 I QAM | 20 MHz MCH RB100#0 17.80 18.35
QPSK | 20 MHz MCH RB100#0 17.82 18.35
Band 4 1= s QAM | 20 MHz MCH RB100#0 17.82 18.53
QPSK | 10 MHz MCH RB50#0 8.94 9.43
Band S 5 QAM | 10 MHz MCH RB50#0 8.90 9.41
QPSK | 20 MHz MCH RB25#0 17.76 18.39
Band 7 ™16 QAM | 20 MHz MCH RB25#0 17.78 18.29
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GSM Mode Test Plots

Agilent Meas Setup
Avg Number
Ch Freq 824.2 MHz Trig Free 12
Decupied Bandwidth I On Off
Sweep Time 481.9 ms Avg Mode
Exp Repeat
Max Hold
On Off
Occ BH # Pwr
99.00 %

!'ﬂ

Caias 0BM Span

3 MHz 3.00000008 MHz
3 #VEH

. % dB

UCCUpiEd Bandwidth Occ BH ¥ Pwr —26.08 dB
247.4374 kHz x dB o

) ptimize

Transmit Freq Error Ref Level

* dB Bandwidth z

File Operation Status, C:/THPIMAGE.GIF file saved

Agilent Meas Setup
Avg Number
Ch Freq 8488 MHz 16
Occupied Bandwidth Un Off
Avg Mode
Exp Repeat
Max Hold
On 0ff

Occ BH # Pwr
99.00 %
OBH Span

3.00000008 MHz
3 #VEH

- % B

Occupied Bandvidth Occ BH % Pur ~26.80 dB
2426729 kHz xdB - o

) e ptimize

Transmit Freq Error Ref Level

* dB Bandwidth z

File Operation Status, C:/THPIMAGE.GIF file saved

Agilent Meas Setup
Avg Number
Ch Freq 1.83 GHz 16
Occupied Bandwidth Un Off
Avg Mode
Exp Repeat
Max Hold
On 0ff
Occ BH # Pwr
99.00 %
OBH Span

3.00000008 MHz

- % B

Occupied Bandvidth Occ BH % Pur ~26.80 dB
238.3951 kHz X o

) ptimize

Transmit Freq Error Ref Level

* dB Bandwidth 11

File Operation Status, C:/THPIMAGE.GIF file saved

Report No.: BL-SZ1580044-604

- Agilent Meas Setup

Avg Number
Ch Freq 1@

Occupied Bandwidth

236.6 MHz Trig Free

I O

Avg Mode
Exp Repeat

UBW 3.8 kHz

Max Hold
n ff

Occ BW % Pwr
99.00 X

0BH Span

! 3068009800 MHz
BH :
Occupied Bandwidth
244.4452 kHz

Transmit Freq Error -1
% dB Bandwidth 2

Copyright 2000-2012 RAgilent Technologies

X dB
Occ BH X Pur -26.08 dB

% dB

Optimize
Ref Level

- Agilent Meas Setup

Avg Number
Ch Freq 1.8582 GHz 16
Occupied Bandwidth Un Off]

Avg Mode

Exp Repeat
Max Hold

n ff

Occ BW % Pwr
99.00 X

0BH Span

306060800 MHz
#JBH 3 kHz

X dB

Occ BH X Pur -26.08 dB

% dB

Occupied Bandwidth
241.8507 kHz

Transmit Freq Error 5
% dB Bandwidth 5

File Operation Status, C:/TMPIMAGE.GIF file saved

Optimize
Ref Level

- Agilent Freq/Channel

Center Freq

Ch Freq 1.90%8 GHz Trig Free 1.99930900 GHx

Occupied Bandwidth 1 ]
Center 1.909800000 Start Freq
1.98330000 GHz

dB Atten

u L Stop Freq
191136000 GHz
CF Step
300000008 kHz
RAuto Man
A Wi, Freq Offset

5.08000000 Hz

- : Signal Track
Occupied Bandwidth OFF

241.0291 kHz

Transmit Freq Error 1
% dB Bandwidth 3

File Operation Status, C:/TMPIMAGE.GIF file saved

Occ BH % Pur On
®xdB -2
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Agilent Meas Setup

Avg Number
16

Ch Freq 824.2 MHz Trig Free

Occupied Bandwidth I On 0Off)

Sweep Time 481.9 ms Avg Mode

Exp Repeat

Max Hold
On 0ff

Occ BH # Pwr
99.00 %

OBH Span
3.00066000 MHz

k
Occupied Bandwidth Occ BH % Pur
242.0774 kHz x dB

Transmit Freq Error 15 Hz
* dB Bandwidth z

File Operation Status, C:/THPIMAGE.GIF file saved

% dB
-26.08 dB

Optimize
Ref Level

Agilent Meas Setup
Avg Number
Ch Freq 343.8 MHz 1@
Occupied Bandwidth Un Off]
Avg Mode
Exp Repeat
Max Hold
On Dff
Occ BW % Pwr
99.00 X
A== OBW Span
3.00066800 MHz
#UBH 3 kiz
P - ~ W dB
Occupied Bandwidth Oce BH % Pur -26.00 dB
243.7897 kHz x dB
f . Optimize
Transmit Freq Error
% dB Bandwidth B Ref Level

File Operation Status, C:/TMPIMAGE.GIF file saved

Agilent Meas Setup

Avg Number
Ch Freq 1.88 GHz 16
Occupied Bandwidth Un Off]

Avg Mode
Exp Repeat

Max Hold
n ff

Occ BW % Pwr
99.00 X

0BH Span
3.00066800 MHz

X cB

Occupied Bandwidth Oce BH % Pur -26.00 dB

243.0350 kHz x dB

Transmit Freq Error  —15°
% dB Bandwidth

File Operation Status, C:/TMPIMAGE.GIF file saved

Optimize
Ref Level

Report No.: BL-SZ1580044-604

- Agilent Meas Setup

Avg Number

Ch Freq 836.6 MHz Trig Free 16

Occupied Bandhidth I Off

Occ BW % Pwr 99.00 % Avg Mode

Exp Repeat

Max Hold

On Off

Occ BW % Pwr

99.00 X

P B e . et g 0BM Span

' 3 MHz Fa— 3.00066800 MHz
B : #/BH 3 g

> - - X cB

Occupied Bandwidth Oce BH % Pur -26.00 dB
249.4181 kHz x B

. Optimize

Transmit Freq Error 1 [ Ref Level

% dB Bandwidth

File Operation Status, C:/TMPIMAGE.GIF file saved

- Agilent Alignments
Ch Freq  1.8502 GHz Trig Free |, AutofAlign
Occupied Bandwidth _- —
Center 1.850200000 GHz Align All Now

Atten
Align Subsys

#/BH 3 kHz

Occupied Bandwidth Oce BH % Pur
241.4261 kHz x dB

Transmit Freq Error
% dB Bandwidth

File Operation Status, C:/TMPIMAGE.GIF file saved

Restore RAlign
Defaults

- Agilent Meas Setup

Avg Number
Ch Freq 1.989& GHz 16
Occupied Bandwidth Un Off]

Avg Mode
Exp Repeat

Max Hold
n ff

Occ BW % Pwr
99.00 X

0BH Span
3.00066800 MHz

X cB

Occupied Bandwidth Oce BH % Pur -26.00 dB

241.9086 kHz x dB

Transmit Freq Error
% dB Bandwidth

File Operation Status, C:/TMPIMAGE.GIF file saved

Optimize
Ref Level
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Agilent Meas Setup

Avg Number
16

Ch Freq 824.2 MHz Trig Free

Occupied Bandwidth I On 0Off)

Center 824.2000000 MHz Avg Mode

Exp Repeat

Max Hold
On 0ff

Occ BH # Pwr
99.00 %

OBH Span
3.00066000 MHz

e #UBH
Occupied Bandwidth
242.6765 kHz

Transmit Freq Error
* dB Bandwidth 5 z

File Operation Status, C:/THPIMAGE.GIF file saved

% dB
Occ BH ¥ Pur -26.08 dB

% dB

Optimize
Ref Level

Agilent Sweep
Sweep Time
Ch Freq 848.8 MHz Trig Free 461.9 ms
Occupied Bandwidth Auto Man
Sweep
Single Cont
Auto Sweep
Time
Horm Accy
k i #UBM
- . . Points
Occupied Bandwidth Occ BH % Pur ooy

239.2813 kHz x dB

Transmit Freq Error > H
* dB Bandwidth z

File Operation Status, C:/THPIMAGE.GIF file saved

Agilent Meas Setup
Avg Number
Ch Freq 1.83 GHz 16
Occupied Bandwidth Un Off
Avg Mode
Exp Repeat
Max Hold
On 0ff
Occ BH # Pwr
99.00 %
OBH Span

3.00000008 MHz

— _ % dB

Occupied Bandvidth Occ BH % Pur ~26.80 dB
241.8999 kHz x dB

) i Optimize

Transmit Freq Error 71 Ref Level

* dB Bandwidth 93.5
File Operation Status, C:/THPIMAGE.GIF file saved

Report No.: BL-SZ1580044-604

- Agilent Freq/Channel
Center Freq

Ch Freq 836.680000 MHz

Occupied Bandwidth

236.6 MHz Trig Free

Center 836.6000000 MHz

Start Freq
335100000 HHz

Stop Freq
338100000 HHz

CF Step
300000008 kHz
RAuto Man

Freq Offset
! 0.00000000 Hz
Bl :
Occupied Bandwidth
2440172 kHz

Transmit Freq Error 211
% dB Bandwidth ) z

File Operation Status, C:/TMPIMAGE.GIF file saved

= Signal Track
Occ BH % Pur On OFF

% dB

- Agilent Freq/Channel

Center Freq

1.8502 GHz 1.85020000 GHz

Ch Freq Trig Free

Occupied Bandwidth 1 ]

Center 1.850200000

Atten

Start Freq
1.54870000 GHz

Stop Freq
1.651 70800 GHz

CF Step
300000008 kHz
RAuto Man

Freq Offset
6.80000000 Hz
#JBH 3 kHz
Occ BH % Pur

% dB

- - Signal Track
Occupied Bandwidth On OFF

241.8986 kHz

Transmit Freq Error  S2.575 H
% dB Bandwidth Hz

File Operation Status, C:/TMPIMAGE.GIF file saved

- Agilent Freq/Channel

Center Freq

Ch Freq 1.90%8 GHz Trig Free| | gaa3pppn GH-

Occupied Bandwidth 1 ]
Center 1.909800000 Start Freq
1.98330000 GHz

dB Atten

I tten Stop Freq
191136000 GHz
CF Step
300000008 kHz
RAuto Man
Freq Offset

5.08000000 Hz

- : Signal Track
Occupied Bandwidth OFF

2428085 kHz

Transmit Freq Error 1
% dB Bandwidth 3

File Operation Status, C:/TMPIMAGE.GIF file saved

Occ BH % Pur On
®xdB -2
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Agilent Freq/Channel

Center Freq

Ch Freq 826.4 MHz Trig Free 26.400000 M=
Occupied Bandwidth ]
Center 826.4000000 MHz Start Freq
$22.400909 MHz
Stop Freq
$30.400009 MHz
CF Step
§00.006000 kHz
Auto Man
Freq Offset

0.00086668 Hz
SUBH

Occupied Bandwidth Occ BH Z Pur 99,00 7 (R
4.1471 MHz % dB

Transmit Freq Error 15
* dB Bandwidth i z

File Operation Status, C:/THPIMAGE.GIF file saved

Signal Track
0ff

Agilent Freq/Channel

Center Freq

Ch Freq 8466 MHz Trig Free 45600000 M=
Occupied Bandwidth ]
Center 846.6000000 MHz Start Freq
842.600000 MHz
Stop Freq
$50.600000 MHz
CF Step
800066080 kHz
Auto Man
Freq Offset

0.00080008 Hz

Occ BH ¥ Pwr
¥ dB -

- . Signal Track
Occupied Bandwidth On 0Ff

4.1485 MHz

Transmit Freq Error
* dB Bandwidth

File Operation Status, C:/THPIMAGE.GIF file saved

Agilent Freq/Channel

Center Freq

Ch Freq 1.7326 GHz Trig Free 1.73260000 GH=
Occupied Bandwidth ]
Center 1.732600000 GHz StartFreq
1.72860009 GHz
Stop Freq
1.73660909 GHz
CF Step
300.000000 kHz
i Huto Man
Freq Offset

0.00080008 Hz

P : . ~ Signal Track
Occupied Bandwidth Occ BH ¥ Pur On 0Ff

4.1557 MHz x dB

Transmit Freq Error

* dB Bandwidth

File Operation Status, C:/THPIMAGE.GIF file saved

Report No.: BL-SZ1580044-604

- Agilent Freq/Channel

Center Freq

Ch Freq 336.6 MHz Trig Free 436.600900 Mi
Occupied Bandwidth 1 ]
Center 836.6000000 MHz Start Freq
832.600000 MHz
Stop Freq
$40.600000 MHz
CF Step
£00.000808 kHz
i Futo Man
Freq Offset

) 0.06000000 Hz
BH 36 kHz
Occupied Bandwidth Oce BH % Pur TEd o
4.1533 MHz x dB

Transmit Freq Error
% dB Bandwidth

File Operation Status, C:/TMPIMAGE.GIF file saved

Signal Track
Off

3 Agilent Trace

Ch Freq 1.7124 GHz Trig Free Tracg
Occupied Bandwidth 1 ]
Ref Level 30.00 dBm Clear Hrite
Atten
Max Hold
Min Hold
View
Occupied Bandwidth Oce BH % Pur Blank
41558 MH x dB

Transmit Freq Error 6 3 ll'lgfrg

% dB Bandwidth 4

Copyright 2000-2012 RAgilent Technologies

- Agilent

Freq/Channel

Center Freq

Ch Freq 1.7526 GHz Trig Free 175260000 GHx

Occupied Bandwidth 1 ]
Center 1.752600000 GHz Start Freq
1.74360000 GHz

dB Atten

m tten Stop Freq
- 1.75660000 GHz
CF Step
800000008 kHz
RAuto Man
Freq Offset

5.08000000 Hz

- - - Signal Track
Occupied Bandwidth Occ BH X% Pur On OFF

4.1524 MHz x dB

Transmit Freq Error
% dB Bandwidth

File Operation Status, C:/TMPIMAGE.GIF file saved
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BH/Avg

Res BH
Trig Free 30.8 kHz

I o
Video BH
30.9 kHz
Ruto Man!

VBH/RBH
1060608
Man

Agilent

Ch Freq
Occupied Bandwidth

UBW 30.8 k

1.8524 GHz

Auto

Average
18

i On

Avg/VBH Type
Log-Pwr (Mideo)¥
Auto Man

Occ BH ¥ Pwr

Occupied Bandwidth
% dB

4.1633 MH Span/RBH

Transmit Freq Error 186
% dB Bandwidth z Auto Man

File Operation Status, C:/THPIMAGE.GIF file saved

Freq/Channel

Center Freq
158768008 GHz

Agilent

Ch Freq
Occupied Bandwidth

Center 1.907600000

1.9676 GHz Trig Free

StartFreq
1.99360000 GHz

Stop Freq
1.91160809 GHz

CF Step
800606000 kHz
@ Auto Man

Freq Offset
0.00086668 Hz

Occ BH ¥ Pwr
¥ dB -

Occupied Bandwidth On S Tragﬁ
41728 MH

Transmit Freq Error
* dB Bandwidth

File Operation Status, C:/THPIMAGE.GIF file saved

1580044-604

ort No.: BL-S

Freq/Channel

Center Freq
1.58608600 GHz

- Agilent

Ch Freq 1.88 GHz

Occupied Bandwidth

Trig Free

Start Freq
1.57600000 GHz

Atten
Stop Freq
1.53400000 GHz

CF Step
800000008 kHz
RAuto Man

Freq Offset
6.80000000 Hz

= Signal Track
Occ BH % Pur On OFF

Occupied Bandwidth
% dB

41522 MHz

Transmit Freq Error 5y
% dB Bandwidth 4.611

File Operation Status, C:/TMPIMAGE.GIF file saved
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LTE Mode Test Plots

Band 2 QPSK 20 MHz Bandwidth RB1

Spectrum |

MCH

Report No.: BL-SZ1580044

&)

Ref Level 30.00 dbm  Offset 9.53 dB @ RBW 100 kHz

je ALt 40 dB & SWT 15 & VYBW 300 kHz Mode Auto Sweep
SGL Count 1/1
@ 1Rm Max
M1[1] -25.35 dBm)|
20 dBm 1.8708455 GHz|
Occ Bw 17.800000000 MHz|
10 dBm mM2[1] 0.76 dBm|
T1 M‘E’ To 1.8828300 GHZ|
0 dBm r, e ‘ b ,]
-10 dBm
-20 dBm it
D1 -25.243 dBm f. C‘I
-30 dem } }r
%@ il Fy
-50 dBm
-60 dem
CF 1.8B8 GHz 2000 pts Span 40.0 MHz
Marker
Type | Ref | Trc | ¥-value ¥-value |  Function | Function Result |
mi |1 1.8708455 GHz | -25.35 dBm | E— I
| 1.87111 GHz | -1.59 dém | Occ Bw | 17.8 MHz |
1,88891 GHz -1.70 dém |
18.3291 MHz -0.55dB |
1.88283 GHz 0.76 dém

Date: 11.SEP.2015 22:29:58

Band 2 16-QAM 20 MHz Bandwidth RB100#0 MCH

Spectrum |

&)

Ref Level 30.00 dém

Offset 5.53 dB @ RBW 100 kHz

je ALt 40 dB & SWT 15 & VYBW 300 kHz Mode Auto Sweep
SGL Count 1/1
@ 1Rm Max
M1[1] -26.43 dBm)|
20 dBm 1.8708455 GHz|
Occ Bw 17.800000000 MHz|
10 dBm mM2[1] -0.06 dBm)|
- M2 T2 1.8830300 GHZ|
0 dém R A R S A,
-10 dBm l
-20 dBm F,EL
0 dbm D1 -26.065 dBm 7 Ell-

"ﬁwm— ey

/

-50 dBm
-60 dem
CF 1.88 GHz 2000 pts Span 40.0 MHz
Marker
Type | Ref | Trc | ¥-value ¥-value |  Function | Function Result |
M1 I 1.870B455 GHz | -26.43 dBm | I |
| 1l 1.87111 GHz | -2.57 dBm | Occ Bw | 17.8 MHz |
T 1,88891 GHz =1.46 dém |
1] 18.3491 MHz -1.77.dB |
1 1.88303 GHz -0.06 dém
Date: 11.SEP.2015 22:30:09




20 MHz Bandwidth RB10

Spectrum | |:%:|

Ref Level 30.00 dbm  Offset 9.63 dB @ RBW 100 kHz

je ALt 40 dB & SWT 15 & VYBW 300 kHz Mode Auto Sweep
SGL Count 1/1
@ 1Rm Max
M1[1] -30.71 dBm)|
20 dBm 1.7233655 GHz|
Occ Bw 17.820000000 MHz|
10 dBm mM2[1] -4.54 dBm)|
1.7403100 GHz|
0 dBm s o
T1 4 X
-10 dem I‘"‘ mpirpbente e y
-20 dBm
L o1
-20-dBm—1D1 -30.542 dBmy j ;
T w i
-50 dBm
-60 dem
CF 1.7325 GHz 2000 pts Span 40.0 MHz
Marker
Type | Ref | Trc | ¥-value ¥-value |  Function | Function Result |
M1 1 1.7233655 GHz | -30.71 dBm | I E—
11| 1 1.72363 GHz_ -9.99 dém | Occ Bw 17.82 MHz |
T2| ] 1.74145 GHz -5.82 dém |
D1 M1 1] 18.3491 MHz | |
M2| 1 1.74031 GHz

L M2l | 1 174031GHz| ___-4Sédem | |

Date: 11.SEP.2015 22:46:57

and 4 16-QAM 20 MHz Bandwidth RB100#0 MCH

Spectrum | |:%:|
Ref Level 20.00 dBm  Offset 9.63 db & RBW 100 kHz
je ALt 40 dB & SWT 15 & VYBW 300 kHz Mode Auto Sweep
SGL Count 1/1
@ 1Rm Max
M1[1] -32.27 dBm)|
20 dBm 1.7233455 GHz|
Occ Bw 17.820000000 MHz|
10 dBm mM2[1] -5.80 dBm)|
1.7413500 GHz|
0 dem
T : ¥
-10 dém r. ST ool !
-20 dBm MJ
1 1
=30 dBm=—2r; .31 803 dem i =
A i vy
SR e e e e
-50 dBm
-60 dem
CF 1.7325 GHz 2000 pts Span 40.0 MHz
Marker
Type | Ref | Trc | ¥-value ¥-value |  Function | Function Result |
M1 1 1.7233455 GHz | -32.27 dBm | I E—
11| 1 1.72363 GHz_ -9.74 dém | Occ Bw 17.82 MHz |
T2| 1 1.74145 GHz -7.80 dém |
D1 M1 1] 18.5292 MHz | 0.40dB |
M2 | 1 1.74135 GHz -5.80 dBm |

Date: 11.SEP.2015 22:47.07
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Spectrum | |:%:|

Ref Level 30.00 dbm  Offset .73 dB @ RBW 100 kHz

je ALt 40 dB & SWT 15 & VYBW 300 kHz Mode Auto Sweep
SGL Count 1/1
@ 1Rm Max
mM1[1] -25.42 dBm)|
0 dBm 831.7653 MHz
Occ Bw 8.940000000 MHz
10 dém - mM2§a] ) 4.08 dBm)
1 : i Y 12 838.7900 MHZ|
0 dem I"" - - ‘\
-10 dém J l
20 dBm—r,) 5 029 dam:?‘ “.{l
-30 dém
" ” . Juf m""‘-"‘w PIBRITRRSRTOY
-40 dBm
-50 dBm
-60 dem
CF 836.5 MHz 1000 pts Span 20.0 MHz
Marker
Type | Ref | Trc | ¥-value ¥-value |  Function | Function Result |
M1 [ 1] 831.7653 MHz | -25.42 dBm | | E—
T1 1 832,03 MHz | Occ Bw 8.94 MHz |
T 840,97 MHz
1] ~9.4294 MHz |

Date: 11.SEP.2015 22:34:07

d 5 16-QAM 10 MHz Bandwidth RB100#0 MCH
Spectrum | [‘E’]

Ref Level 30.00 dbm  Offset .73 dB @ RBW 100 kHz

je ALt 40 dB & SWT 15 & VYBW 300 kHz Mode Auto Sweep
SGL Count 1/1

@ 1Rm Max

mM1[1] -25.72 dBm)|
20 dBm 831.7853 MHz
Occ Bw 8.900000000 MHz
10 dBm: T m2[1] 3.01 dBm

- v _— & 837.1700 MHz|
0 dem —

-10 dBm

20 dem 5% 901 dem—T)

-30 dém L‘

ol PO O ol

-40 dBm

m-_._.._._f-.
-

-50 dBm

-60 dem

CF 836.5 MHz 1000 pts

Marker

Type | Ref | Tre | X-value ¥-value | Function | Function Result |
M1 | 831.7853 MHz | -25.72 dBm |

1

T1 1 832,05 MHz 1.92 dBm Occ Bw | 8.9 MHz |
1
£

Span 20.0 MHz

T2

840,95 MHz 0.63 dém |
_9.4094 MHz _0.82 d8
1 837.17 MHz 3.01 dBm

Date: 11.SEP.2015 22:34:17
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20 MHz Bandwidth RB10

Spectrum | |:%:|
Ref Level 20.00 dBm  Offset 10.05 dB @ RBW 100 kHz
je ALt 40 dB & SWT 15 @ VBW 300 kHz Mode Auto Sweep
SGL Count 1/1
@ 1Rm Max
M1[1] -26.79 dBm)|
20 dBm 2.5258054 GHz|
Occ Bw 17.760000000 MHz|
10 dBm mM2[1] 1.47 dBm
2
T1 !;- T2 2.5363700 GHz|
0 dem - * .
-10 dBm
-20 dBm
D1 -24.533 dBm .y
J A
-30 dBm 3 g
st [P
-50 dBm
-60 dem
CF 2.535 GHz 2000 pts Span 40.0 MHz
Marker
Type | Ref | Trc | ¥-value ¥-value |  Function | Function Result |
M1 1 2.5258054 GHz | -26.79 dBm | I E—
11| 1 2.52613 GHz_ -1.88 dém | Occ Bw 17.76 MHz |
T2| ¥ 2.54389 GHz -0.75 dém |
D1 M1 1] 18.3892 MHz | i |
Mz | 1 3637 GHz T ]

Date: 11.SEP.2015 22:37.49

and 7 16-QAM 20 MHz Bandwidth RB100#0 MCH

Spectrum | |:%:|
Ref Level 20.00 dBm  Offset 10.05 dB @ RBW 100 kHz
je ALt 40 dB & SWT 15 @ VBW 300 kHz Mode Auto Sweep
SGL Count 1/1
@ 1Rm Max
M1[1] -27.16 dBm)|
20 dBm 2.5258655 GHz
Occ Bw 17.780000000 MHz|
10 dBm mM2[1] 0.89 dBm)|
. M2 = 2.5361900 GHz
T1 ¥ T2
0 dem r_ﬁ_ R
-10 dBm I
-20 dBm - ML 5 il
D1 -25.111 dBr .'
-30 dem r Y
-50 dBm
-60 dem
CF 2.535 GHz 2000 pts Span 40.0 MHz
Marker
Type | Ref | Trc | ¥-value ¥-value |  Function | Function Result |
M1 1 2,5258655 GHz | -27.16 dBm | E— |
T1| 1 2,52611 GHz -2.61 dBm | Occ Bw 17.78 MHz |
T2| ¥ 2.54389 GHz -2.41 dém |
D01 M1 1] 18.2891 MHz | _1.96dB | |
M2l | 1 2.53619 GHz 0.89 dém | ]

Date: 11.SEP.2015 22:38:00
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A.4 Frequency Stability

GSM 850 MHz

-30 12.63

-20 42.41

-10 4.00

0 -7.89

3.8 +10 -8.11
+20 32.78

+30 44.40

+40 -7.29

+50 47.40

4.2 +25 3.60
3.7 +25 -13.23

+2060.5

34.21

11.57

33.76

9.18

25.52

16.15

27.39

-0.96

31.82

-3.32

32.60

+2091.5

Report No.: BL-SZ1580044-604

-2.81

5.42

47.87

6.89

26.33

11.02

-0.69

57.99

51.28

50.92

61.50

12122

Pass

GSM 1900 MHz

-30 -11.37
-20 25.34
-10 7.07
0 2.51
3.8 +10 12.69
+20 22.70
+30 1.85
+40 -7.93
+50 -2.98
4.2 +25 14.83
3.7 +25 19.32

+4625.5

5.07

-2.63

0.31

-3.20

1.18

3.61

-11.62

-7.97

-8.23

21.16

26.94

+4700.0

4.21

-6.77

7.35

-11.20

8.74

10.75

-9.44

17.64

-12.24

7.54

7.84

+4774.5

Pass
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GPRS 850 MHz

-30 1.63

-20 9.34

-10 11.71

0 14.68

3.8 +10 -3.31
+20 -18.77

+30 17.72

+40 21.28

+50 -4.65
4.2 +25 -23.06
3.7 +25 16.09

+2060.5

-5.89

17.78

6.33

11.88

9.90

-11.42

16.32

-1.84

11.96

16.99

13.49

+2091.5

Report No.: BL-SZ1580044-604

13.97

-19.32

18.71

11.82

1.23

-3.60

-7.78

22.21

-11.57

1.97

11.40

12122

Pass

GPRS 1900 MHz

-30 -3.14

-20 0.06

-10 -3.58

0 -4.78

3.8 +10 -3.45
+20 -3.66

+30 -1.42

+40 -2.74

+50 0.26

4.2 +25 0.50
3.7 +25 -4.74

+4625.5

-2.43

-4.67

-4.69

-4.20

-0.03

-2.01

-4.41

-2.95

-2.09

-3.52

-0.19

+4700.0

-2.50

0.30

-0.39

-1.05

-3.76

-1.34

0.57

-4.77

-2.59

-1.73

-2.23

+4774.5

Pass
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EGPRS 850 MHz

-30 -3.46

-20 -9.41
-10 -15.83
0 -19.65

3.8 +10 -11.11
+20 -4.74

+30 -8.65

+40 -14.60
+50 -19.30

4.2 +25 -18.14
3.7 +25 -12.27

+2060.5

-20.52

-3.54

-11.23

-5.66

-21.44

-1.49

-2.14

-12.23

-4.96

-21.98

-8.35

+2091.5
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-3.24

-6.46

-4.99

-13.63

-21.76

-22.58

-20.38

-3.33

-8.73

-3.08

-21.56

12122

Pass

EGPRS 1900 MHz

-30 7.01
-20 -13.74
-10 28.59
0 -5.09
3.8 +10 50.44
+20 -16.77
+30 47.36
+40 15.51
+50 41.05
4.2 +25 21.79
3.7 +25 10.20

+4625.5

-11.03

-2.06

12.88

-21.75

-18.76

32.54

-18.89

44.49

40.72

16.15

52.34

+4700.0

21.02

43.08

20.65

-3.32

42.75

-2.32

23.12

11.33

-17.55

38.10

-12.06

+4774.5

Pass
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WCDMA 850 MHz

-30 -3.84

-20 -7.80

-10 -8.83

0 33.43

3.8 +10 16.44
+20 -3.73

+30 -6.97

+40 -0.72

+50 19.21

4.2 +25 22.85
3.7 +25 -11.33

+2066

-7.59

-13.70

-12.65

0.13

-9.43

-20.15

16.59

-1.56

-8.00

4.24

-8.63

+2091.5
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27.81

-13.60

7.75

-5.54

17.66

32.44

35.59

3.87

28.20

-15.64

35.41

+2116.5

Pass

WCDMA 1700 MHz

-30 -8.05

-20 -4.83

-10 -6.24

0 -4.58

3.8 +10 -6.57
+20 -8.63

+30 -2.02

+40 -7.69

+50 -7.38

4.2 +25 -8.31
3.7 +25 -2.06

+4281

-6.47

-6.54

-6.38

-1.96

-9.56

-6.01

-5.16

-2.75

-3.02

-2.86

-9.77

+4321.5

4.67

41.98

-16.33

-27.80

1.66

-3.47

9.22

0.97

-2.52

28.81

10.54

+4381.5

Pass
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WCDMA 1900 MHz

-30 3.84

-20 29.99

-10 -8.45

0 3.44

3.8 +10 18.96
+20 9.05

+30 10.62

+40 29.22

+50 30.07

4.2 +25 -6.41
3.7 +25 10.09

+4631

8.86

15.57

29.39

33.64

13.19

21.88

-15.81

0.87

10.66

12.71

21.84

+4700
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25.49

32.97

31.99

4.48

3.41

18.21

17.04

7.25

7.66

-4.00

-13.28

4769

Pass

LTE Band 2 QPSK 10 MHz

-30 -4.46

-20 -3.25

-10 -3.25

0 -4.54

3.8 +10 -4.63
+20 -3.00

+30 -3.27

+40 -4.60

+50 -2.86

4.2 +25 -2.85
3.7 +25 -4.80

+4700

Pass
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LTE Band 2 16QAM 10 MHz

-30 -7.84
-20 -10.56
-10 -15.58
0 -5.69
3.8 +10 -8.11
+20 -1.98
+30 -15.32
+40 2.79
+50 -0.93
4.2 +25 -16.28
3.7 +25 -17.90
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+4700

Pass

LTE Band 4 QPSK 10 MHz

-30 16.57

-20 0.09

-10 -6.66

0 15.73

3.8 +10 -6.86
+20 16.85

+30 -1.79

+40 11.07

+50 -4.99

4.2 +25 -0.74
3.7 +25 8.57

+4331.25

Pass
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LTE Band 4 16QAM 10 MHz

-30 -3.49

-20 -12.11

-10 -6.93

0 -10.72

3.8 +10 -14.66
+20 -5.02

+30 -0.60

+40 -17.50

+50 -10.35

4.2 +25 -16.37
3.7 +25 -2.72
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+4331.25

Pass

LTE Band 5 QPSK 10 MHz

-30 16.43
-20 -5.85
-10 -1.41
0 14.06
3.8 +10 0.91
+20 8.39
+30 -2.61
+40 -4.69
+50 -1.74
4.2 +25 14.81
3.7 +25 13.89

+2091.25

Pass
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LTE Band 5 16QAM 10 MHz

-30 1.20
-20 -12.33

-10 -13.91

0 0.95

3.8 +10 -3.42
+20 -1.18
+30 -14.38
+40 -17.60

+50 -8.44
4.2 +25 -15.04
3.7 +25 -6.86
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+2091.25

Pass

LTE Band 7 QPSK 10 MHz

-30 33.79
-20 22.89
-10 20.77
0 -5.91
3.8 +10 12.50
+20 -1.89
+30 2.49
+40 22.17
+50 -18.88
4.2 +25 15.79
3.7 +25 12.89

+6337.5

Pass
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LTE Band 7 16QAM10 MHz

-30 -2.38

-20 -7.98

-10 1.14

0 -1.39

3.8 +10 5.47
+20 -7.61

+30 6.09

+40 5.49

+50 10.19

4.2 +25 8.71
3.7 +25 -8.32
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+6337.5

Pass
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@@ﬂ Report No.: BL-S21580044-604

A.5 Spurious Emission at Antenna Terminals

Note 1: GSM and GPRS, EGPRS modes have been verified, Only the worst data with different data bandwidth
show here.

Note 2: The frequency of verdict which mark by "N/A" should be ignored because they are MS carrier frequency.

Test Data
Start Stop . _ .
RBW | Detecto | Frequency | Emission | Limit | Verdic | Sweep
Frequency | Frequency .
[MHZz] r [HZ] [dBm] [dBm] t Point
[MHZ] [MHZ]
0.009 0.15] 0.001 | Peak 9.94 k -57.07 -13 | Pass 601
0.15 30 0.01 | Peak 160.003 k -52.14 -13 | Pass 2985
400.87891
30 500 0.1 | Peak M -42.94 -13 | Pass 4700
824.164833
500 1000 0.1 | Peak M 33.16 -13 [ N/A 5000
1648.07911
1000 10000 1 | Peak M -29.83 -13 | Pass 9000
o | R i - s s e ,
W’*
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Report No.: BL-SZ1580044-604

Start Stop . — .
RBW | Detecto | Frequency | Emission | Limit | Verdic | Sweep
Frequency | Frequency .
[MHZ] r [Hz] [dBm] [dBm] t Point
[MHZz] [MHZz]
0.009 0.15] 0.001 | Peak 10.175 k -56.45 -13 | Pass 601
0.15 30 0.01 | Peak 380.077 k -54.01 -13 | Pass 2985
409.380719
30 500 0.1 | Peak M -42.89 -13 | Pass 4700
836.567313
500 1000 0.1 | Peak M 33.52 -13 | N/A 5000
1673.08216
1000 10000 1| Peak M -28.8 -13 | Pass 9000
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:@@fl Report No.: BL-SZ1580044-604

Start Stop . . .
RBW | Detecto | Frequency | Emission | Limit | Verdic | Sweep
Frequency | Frequency .
[MHZz] r [Hz] [dBm] [dBm] t Point
[MHZ] [MHZz]
0.009 0.15| 0.001 | Peak 11.585 k -57.03 -13 | Pass 601
0.15 30 0.01 | Peak 250.034 k -54.92 -13 | Pass 2985
397.978293
30 500 0.1 | Peak M -43.08 -13 | Pass 4700
848.769754
500 1000 0.1 | Peak M 33.79 -13 | N/A 5000
1697.08509
1000 10000 1| Peak M -28.17 -13 | Pass 9000

=z§$§:$s$:‘$$ul
gt

S0 S0 BTED MDD RISO BS0D RTSU TOOD TIS0 TR0 TIS0 BODO WSO SO0 TS0 WNO WUSO WSOD WTSO 000
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Report No.: BL-SZ1580044-604

Start Stop . . .
RBW | Detect | Frequenc | Emission | Limit [ Verdi | Sweep
Frequency Frequency .
[MHZz] or y [HZz] [dBm] [dBm] ct Point
[MHZ] [MHZ]
0.009 0.15| 0.001 | Peak 10.88 k -57.8 -13 | Pass 601
0.15 30 0.01 | Peak 260.037 k -54.61 -13 | Pass 2985
983.98348
30 1000 1| Peak 8 M -41.66 -13 | Pass 970
1850.4252
1000 3000 1| Peak 13 M 30.44 -13 | N/A 2000
14194.366
3000 20000 1| Peak 5M -31.86 -13 | Pass 17000
| g————
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Report No.: BL-SZ1580044-604

Start Stop . . .
RBW | Detecto | Frequency | Emission | Limit | Verdic | Sweep
Frequency | Frequency .
[MHZz] r [Hz] [dBm] [dBm] t Point
[MHZz] [MHZz]
0.009 0.15 | 0.001 | Peak 12.29 k -58.02 -13 | Pass 601
0.15 30| 0.01]| Peak 270.04 k -54.34 -13 | Pass 2985
526.511868
30 1000 1 | Peak M -41.76 -13 | Pass 970
1880.44022
1000 3000 1 | Peak M 30.44 -13 | N/A 2000
14219.36955
3000 20000 1 | Peak oM -31.79 -13 | Pass 17000
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Report No.: BL-SZ1580044-604

Start Stop . . .
RBW | Detecto | Frequency | Emission | Limit | Verdic | Sweep
Frequency | Frequency .
[MHZz] r [Hz] [dBm] [dBm] t Point
[MHZ] [MHZz]
0.009 0.15| 0.001 | Peak 9.705 k -57.37 -13 | Pass 601
0.15 30 0.01 | Peak 350.067 k -54.37 -13 | Pass 2985
951.950464
30 1000 1| Peak M -41.84 -13 | Pass 970
1909.45472
1000 3000 1| Peak 7 M 30.28 -13 | N/A 2000
14194.3665
3000 20000 1| Peak M -32.19 -13 | Pass 17000

00 G0 SO0 SEO0 RO RSO0 TOOD

THN B0 SO0 MO0 WSO J0000 10800 1000 11500 100 SO0 13000 1300 AN JASC0 SO00 FSSO0 DOUD IRS00  TTON) 17HO0 1SO00 (ESO0 W00 9S00 0000
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Start Stop . . .
RBW | Detecto | Frequency | Emission | Limit | Verdic | Sweep
Frequency | Frequency .
[MHZz] r [Hz] [dBm] [dBm] t Point
[MHZ] [MHZ]
0.009 0.15] 0.001 | Peak 9.235k -56.42 -13 | Pass 601
0.15 30 0.01 | Peak 290.047 k -54.62 -13 | Pass 2985
484.096616
30 500 0.1 | Peak M -42.83 -13 | Pass 4700
827.665533
500 1000 0.1 | Peak M 18.17 -13 | N/A 5000
6955.72701
1000 10000 1| Peak 7 M -34.08 -13 | Pass 9000
- | F IR T R ST TR T iR
=4 I.! ? Lt dhin el -IM"‘ bl 'm-r- = ""‘“"w—-.'— o iy . . Mm ) e b

89 / 322



@@ﬂ Report No.: BL-S21580044-604

Start Stop . o .
RBW | Detecto | Frequency | Emission | Limit | Verdic | Sweep
Frequency | Frequency )
[MHZz] r [Hz] [dBm] [dBm] t Point
[MHZz] [MHZ]
0.009 0.15| 0.001 | Peak 12.525 k -56.97 -13 | Pass 601
0.15 30 0.01 | Peak 150 k -55.24 -13 | Pass 2985
119.619068
30 500 0.1 | Peak M -42.8 -13 | Pass 4700
835.567113
500 1000 0.1 | Peak M 18.03 -13 | N/A 5000
7460.7886
1000 10000 1| Peak 7 M -34.19 -13 | Pass 9000
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:@@n' Report No.: BL-SZ1580044-604

Start Stop . - .
RBW | Detecto | Frequency | Emission | Limit | Verdic | Sweep
Frequency | Frequency )
[MHZ] r [Hz] [dBm] [dBm] t Point
[MHZz] [MHZz]
0.009 0.15] 0.001 | Peak 9.94 k -57.67 -13 | Pass 601
0.15 30 0.01 | Peak 150 k -54.69 -13 | Pass 2985
483.796552
30 500 0.1 | Peak M -43.22 -13 | Pass 4700
847.269454
500 1000 0.1 | Peak M 17.73 -13 | N/A 5000
7164.75253
1000 10000 1| Peak M -33.78 -13 | Pass 9000
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Start Stop . _ .
RBW | Detecto | Frequency | Emission | Limit | Verdic | Sweep
Frequency | Frequency )
[MHZ] r [Hz] [dBm] [dBm] t Point
[MHZz] [MHZz]
0.009 0.15| 0.001 | RMS 9.705 k -64.6 -13 | Pass 601
0.15 30| 0.01| RMS 180.01 k -62.77 -13 | Pass 2985
841.836945
30 1000 1| RMS M -54.25 -13 | Pass 970
1712.356178
1000 3000 1| RMS M 17.96 -13 | N/A 2000
14190.36601
3000 20000 1| RMS M -43.29 -13 | Pass 17000
ie
ES—WM
0.003 1000 £000 3000 4000 5000 B000 Tooo 000 SDDDFrEq‘llEESEm}{Il]mDD 12000 13000 14000 15000 16000 17000 13000 19000 20000
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Start Stop . _ .
RBW | Detecto | Frequency | Emission | Limit | Verdic | Sweep
Frequency | Frequency )
[MHZz] r [Hz] [dBm] [dBm] t Point
[MHZz] [MHZz]
0.009 0.15| 0.001 | RMS 10.41 k -64.59 -13 | Pass 601
0.15 30| 0.01|RMS 200.017 k -62.87 -13 | Pass 2985
845.841073
30 1000 1| RMS M -54.28 -13 | Pass 970
1732.366183
1000 3000 1| RMS M 18.15 -13 | N/A 2000
14204.36772
3000 20000 1| RMS M -43.29 -13 | Pass 17000
ie
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Start Stop . _ .
RBW | Detecto | Frequency | Emission | Limit | Verdic | Sweep
Frequency | Frequency )
[MHZz] r [Hz] [dBm] [dBm] t Point
[MHZz] [MHZz]
0.009 0.15| 0.001 | RMS 10.175k -64.71 -13 | Pass 601
0.15 30| 0.01|RMS 160.003 k -63.07 -13 | Pass 2985
842.837977
30 1000 1| RMS M -54.29 -13 | Pass 970
1752.376188
1000 3000 1| RMS M 18.08 -13 | N/A 2000
14204.36772
3000 20000 1| RMS M -43.31 -13 | Pass 17000
ie
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Start Stop . . .
RBW | Detecto | Frequency | Emission | Limit | Verdic | Sweep
Frequency | Frequency )
[MHZz] r [Hz] [dBm] [dBm] t Point
[MHZz] [MHZz]
0.009 0.15 | 0.001 | Peak 9.47 k -56.25 -13 | Pass 601
0.15 30 0.01 | Peak 160.003 k -51.95 -13 | Pass 2985
951.950464
30 1000 1 | Peak M -42.27 -13 | Pass 970
1853.426713
1000 3000 1 | Peak M 23.44 -13 | N/A 2000
14193.36637
3000 20000 1 | Peak 8 M -32.52 -13 | Pass 17000
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@@ﬂ Report No.: BL-S21580044-604

Start Stop . _ .
RBW [ Detect | Frequency | Emission | Limit | Verdi | Sweep
Frequency Frequency )
[MHZz] or [Hz] [dBm] [dBm] ct Point
[MHZz] [MHZz]
0.009 0.15| 0.001 | Peak 10.41 k -57.21 -13 | Pass 601
0.15 30 0.01 | Peak 600.151 k -54.09 -13 | Pass 2985
871.86790
30 1000 1| Peak 5 M -42.13 -13 | Pass 970
1881.4407
1000 3000 1| Peak oM 11.94 -13 | N/A 2000
14191.366
3000 20000 1| Peak 134 M -32.3 -13 | Pass 17000
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Report No.: BL-SZ1580044-604

Start Stop . - .
RBW | Detecto | Frequency | Emission | Limit | Verdic | Sweep
Frequency | Frequency )
[MHZ] r [Hz] [dBm] [dBm] t Point
[MHZz] [MHZz]
0.009 0.15] 0.001 | Peak 10.88 k -56.57 -13 | Pass 601
0.15 30 0.01 | Peak 630.161 k -55.02 -13 | Pass 2985
861.857585
30 1000 1| Peak M -42.14 -13 | Pass 970
1906.45322
1000 3000 1| Peak 7 M 23.46 -13 | N/A 2000
14175.3641
3000 20000 1| Peak 8M -32.27 -13 | Pass 17000

g = EBE R B
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'-@@n' Report No.: BL-SZ1580044-604

Start Stop Sweep
Frequency Frequency RBW | Detector | Frequency | Power | Limit Verdict Point

(MH2z) (MH2) (MH2z) (MH2) (dBm) (dBm)

0.009 0.15 0.001 [ RMS 0.01 -65.61 -13 Pass 401

0.15 30 0.01 | RMS 0.22 -63.41 -13 Pass 2985

30 1000 0.1 | RMS 839.599 -54.39 -13 Pass 9699

1000 1840 1] RMS 1840 -49.68 -13 Pass 840

1840 1920 11 RMS 1850 23.22 60 Pass 401

1920 3000 1| RMS 2955.959 -50.55 -13 Pass 1080

3000 12000 1| RMS 3700.085 -42.65 -13 Pass 9000

12000 20000 11 RMS 19896.987 -38.52 -13 Pass 8000
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Report No.: BL-SZ1580044-604

Start Stop Swee
Frequency Frequency RBW | Detector | Frequency | Power Limit Verdict Pointp
(MHz) (MHz) (MHz) (MHz) (dBm) (dBm)
0.009 0.15 0.001 | RMS 0.009 -65 -13 Pass 401
0.15 30 0.01 | RMS 0.16 -62.36 -13 Pass 2985
30 1000 0.1 | RMS 842.199 -54.45 -13 Pass 9699
1000 1840 1| RMS 1830.989 -53.47 -13 Pass 840
1840 1920 1| RMS 1879.4 22.94 60 Pass 401
1920 3000 1[RMS 2956.96 -50.65 -13 Pass 1080
3000 12000 1[RMS 11992.991 -45.15 -13 Pass 9000
12000 20000 1[RMS 19879.985 -38.55 -13 Pass 8000
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'-@@n' Report No.: BL-SZ1580044-604

Start Stop Swee

Frequency Frequency RBW | Detector | Frequency | Power Limit Verdict Pointp
(MHz) (MHz) (MHz) (MHz) (dBm) (dBm)

0.009 0.15 0.001 [ RMS 0.011 -65.24 -13 Pass 401

0.15 30 0.01 | RMS 0.27 -63.31 -13 Pass 2985

30 1000 0.1 | RMS 839.399 -54.57 -13 Pass 9699

1000 1840 1| RMS 1828.987 -53.45 -13 Pass 840

1840 1920 1| RMS 1908.6 22.93 60 Pass 401

1920 3000 1 [ RMS 2956.96 -50.64 -13 Pass 1080

3000 12000 1 [ RMS 12000 -45.13 -13 Pass 9000

12000 20000 1| RMS 19400.925 -38.55 -13 Pass 8000
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'-@@n' Report No.: BL-SZ1580044-604

Start Stop s

Frequency Frequency RBW | Detector | Frequency [ Power Limit Verdict Pw.eep
t

(MHz2) (MHz) (MHz) (MHz) (@Bm) | @Bm) omn
0.009 0.15 0.001 | RMS 0.009 -63.91 -13 Pass 401
0.15 30 0.01 | RMS 0.25 -63.23 -13 Pass 2985
30 1000 0.1 [ RMS 836.098 -54.58 -13 Pass 9699
1000 1840 1| RMS 1840 -47.83 -13 Pass 840
1840 1920 1| RMS 1850 23.23 60 Pass 401
1920 3000 1 [ RMS 2954.958 -50.72 -13 Pass 1080
3000 12000 1| RMS 3700.085 -42.83 -13 Pass 9000
12000 20000 1 [ RMS 19400.925 -38.6 -13 Pass 8000
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'-@@n' Report No.: BL-SZ1580044-604

Start Stop S
Frequency Frequency RBW | Detector | Frequency | Power Limit Verdict Point
(MHz) (MHz) (MHz) (MHz) (dBm) (dBm)
0.009 0.15 0.001 | RMS 0.01 -65.18 -13 Pass 401
0.15 30 0.01 | RMS 0.15 -62.92 -13 Pass 2985
30 1000 0.1 | RMS 844.799 -54.61 -13 Pass 9699
1000 1840 11 RMS 1829.988 -53.48 -13 Pass 840
1840 1920 1|1 RMS 1878.6 23.01 60 Pass 401
1920 3000 1|1 RMS 2955.959 -50.73 -13 Pass 1080
3000 12000 1|1 RMS 11994.994 -45.17 -13 Pass 9000
12000 20000 11 RMS 19900.988 -38.59 -13 Pass 8000
30
25
20—
15|
10|
.
o
=
o
s
& -20-
\%‘%’-25-
’_]-30-
s
oo
e
o
—ss—ﬂ""’JM
a0
.
<
_TE_DIDQ IDIDD ZDIDD SD‘DD 4DIDD SDIDD EDIDD TDIDD SD‘DD QDIDD IDDIDD(M ;lﬂIDD IZDIDD IED‘DD 14600 ISDIDD 1EDIDD ITDIDD IEDIDD IQDIDD ZDDIDD
Frequency Mz

102 / 322



€6

Report No.: BL-SZ1580044-604

Start Stop Swee
Frequency Frequency RBW [ Detector | Frequency | Power Limit Verdict Boi tp
(MHz) (MHz) (MHz) (MHz) (dBm) (dBm) omn

0.009 0.15 0.001 | RMS 0.009 -65.14 -13 Pass 401
0.15 30 0.01 | RMS 0.15 -63.2 -13 Pass 2985
30 1000 0.1 | RMS 843.399 -54.52 -13 Pass 9699
1000 1840 1[RMS 1829.988 -53.46 -13 Pass 840
1840 1920 1[RMS 1907 22.93 60 Pass 401
1920 3000 1 [ RMS 2955.959 -50.72 -13 Pass 1080
3000 12000 1| RMS 12000 -45.15 -13 Pass 9000
12000 20000 1| RMS 19400.925 -38.55 -13 Pass 8000
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'-@@n' Report No.: BL-SZ1580044-604

Start Stop =
wee
Frequency Frequency RBW | Detector | Frequency [ Power Limit Verdict Poi tp
oin
(MHz) (MHz) (MHz) (MHz) (dBm) (dBm)
0.009 0.15 0.001 | RMS 0.011 -65.33 -13 Pass 401
0.15 30 0.01 | RMS 0.15 -62.74 -13 Pass 2985
30 1000 0.1 | RMS 827.097 -54.55 -13 Pass 9699
1000 1840 1| RMS 1840 -47.62 -13 Pass 840
1840 1920 1| RMS 1850.2 23.27 60 Pass 401
1920 3000 1| RMS 2954.958 -50.73 -13 Pass 1080
3000 12000 1| RMS 3701.086 -42.84 -13 Pass 9000
12000 20000 1 [ RMS 19400.925 -38.62 -13 Pass 8000
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'-@@n' Report No.: BL-SZ1580044-604

Start Stop =
wee
Frequency Frequency RBW | Detector | Frequency | Power Limit Verdict Poi tp
oin
(MHz) (MHz) (MHz) (MHz) (dBm) (dBm)
0.009 0.15 0.001 [ RMS 0.009 -64.82 -13 Pass 401
0.15 30 0.01 | RMS 0.37 -63.43 -13 Pass 2985
30 1000 0.1 | RMS 849.2 -54.47 -13 Pass 9699
1000 1840 1[RMS 1829.988 -53.41 -13 Pass 840
1840 1920 1[RMS 1877.6 23.01 60 Pass 401
1920 3000 1 [ RMS 2954.958 -50.69 -13 Pass 1080
3000 12000 1 [ RMS 11996.996 -45.15 -13 Pass 9000
12000 20000 1[RMS 19400.925 -38.56 -13 Pass 8000
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€6

Report No.: BL-SZ1580044-604

Start Stop Swee
Frequency Frequency RBW | Detector | Frequency | Power Limit Verdict Pointp
(MHz) (MHz) (MHz) (MHz) (dBm) (dBm)
0.009 0.15 0.001 | RMS 0.009 -65.24 -13 Pass 401
0.15 30 0.01 | RMS 0.15 -63.13 -13 Pass 2985
30 1000 0.1 | RMS 865.221 -54.62 -13 Pass 9699
1000 1840 11 RMS 1829.988 -53.52 -13 Pass 840
1840 1920 1| RMS 1905.2 23.01 60 Pass 401
1920 3000 1|1 RMS 2955.959 -50.71 -13 Pass 1080
3000 12000 1| RMS 11985.983 -45.2 -13 Pass 9000
12000 20000 11 RMS 19880.985 -38.59 -13 Pass 8000
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€6

Report No.: BL-SZ1580044-604

Start Stop Sweep
Frequency Frequency RBW | Detector | Frequency | Power Limit Verdict Baint

(MH2) (MHz) (MH2) (MHz) (dBm) (dBm)

0.009 0.15 0.001 | RMS 0.01 -64.52 -13 Pass 401

0.15 30 0.01 | RMS 0.19 -62.75 -13 Pass 2985

30 1000 0.1 [ RMS 823.397 -53.84 -13 Pass 9699

1000 1840 1] RMS 1840 -51.45 -13 Pass 840

1840 1920 1] RMS 1850.4 23.01 60 Pass 401

1920 3000 1| RMS 2954.958 -50.43 -13 Pass 1080

3000 12000 1| RMS 12000 -44.89 -13 Pass 9000

12000 20000 11 RMS 19894.987 -38.27 -13 Pass 8000

-10-

15—

~ ~20-|

dBm

Z o5

Lewel

30—

—55—|

—40-|

—45—

-5

o -

80—
-B5-]
=Tim=

=5

80—,

1
0.009 1000 2l

MW

1 1 1 1 1 1 1 1 1 1 i |
Q000 10000 11000 12000 13000 14000 15000 18000 17000 18000 19000 20000

Frequency (MHz)

1 1 1 1 1 1 1
lali] 3000 4000 S00a B000 TO00 S000

107 / 322



'-@@n' Report No.: BL-SZ1580044-604

Start Stop
Frequency Frequency RBW | Detector | Frequency [ Power Limit Verdict Sw.eep
(MH2) (MH2) (MHz) (MHz) | @Bm) | (dBm) Point
0.009 0.15 0.001 | RMS 0.009 -64.43 -13 Pass 401
0.15 30 0.01 | RMS 0.18 -63.47 -13 Pass 2985
30 1000 0.1 [ RMS 841.299 -54.6 -13 Pass 9699
1000 1840 1| RMS 1828.987 -53.48 -13 Pass 840
1840 1920 1 [ RMS 18754 23.31 60 Pass 401
1920 3000 1| RMS 2955.959 -50.73 -13 Pass 1080
3000 12000 1| RMS 12000 -45.16 -13 Pass 9000
12000 20000 1| RMS 19400.925 -38.58 -13 Pass 8000
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€6

Report No.: BL-SZ1580044-604

Start Stop S
Frequency Frequency RBW | Detector | Frequency | Power Limit Verdict Point
(MHz) (MHz) (MHz) (MHz) (dBm) (dBm)
0.009 0.15 0.001 | RMS 0.009 -64.94 -13 Pass 401
0.15 30 0.01 | RMS 0.16 -63.14 -13 Pass 2985
30 1000 0.1 | RMS 865.121 -54.49 -13 Pass 9699
1000 1840 11 RMS 1827.986 -53.53 -13 Pass 840
1840 1920 1| RMS 1900.4 23.06 60 Pass 401
1920 3000 1|1 RMS 2956.96 -50.72 -13 Pass 1080
3000 12000 1| RMS 11997.998 -45.16 -13 Pass 9000
12000 20000 11 RMS 19400.925 -38.61 -13 Pass 8000
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€6

Report No.: BL-SZ1580044-604

Start Stop Swas
Frequency Frequency RBW | Detector | Frequency | Power Limit Verdict Point

(MHz) (MHz) (MHz) (MHz) (dBm) (dBm)

0.009 0.15 0.001 | RMS 0.01 -64.73 -13 Pass 401

0.15 30 0.01 | RMS 0.24 -62.56 -13 Pass 2985

30 1000 0.1 | RMS 843.299 -53.63 -13 Pass 9699

1000 1840 11 RMS 1836.996 -48.53 -13 Pass 840

1840 1920 1] RMS 1850.6 22.85 60 Pass 401

1920 3000 1|1 RMS 2956.96 -50.44 -13 Pass 1080

3000 12000 1|1 RMS 11994.994 -44.88 -13 Pass 9000

12000 20000 11 RMS 19904.988 -38.32 -13 Pass 8000
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'-@@n' Report No.: BL-SZ1580044-604

Start Stop .
wee
Frequency Frequency RBW | Detector | Frequency | Power Limit Verdict Poi tp
oin
(MHz) (MHz) (MHz) (MHz) (dBm) (dBm)
0.009 0.15 0.001 [ RMS 0.009 -65.41 -13 Pass 401
0.15 30 0.01 | RMS 0.16 -62.73 -13 Pass 2985
30 1000 0.1 | RMS 825.197 -54.58 -13 Pass 9699
1000 1840 1[RMS 1829.988 -53.5 -13 Pass 840
1840 1920 1| RMS 1873.2 23.35 60 Pass 401
1920 3000 1[RMS 2955.959 -50.71 -13 Pass 1080
3000 12000 1[RMS 11994.994 -45.19 -13 Pass 9000
12000 20000 1| RMS 19400.925 -32.28 -13 Pass 8000
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€6

Report No.: BL-SZ1580044-604

Start Stop S
Frequency Frequency RBW | Detector | Frequency | Power Limit Verdict Point
(MHz) (MHz) (MHz) (MHz) (dBm) (dBm)
0.009 0.15| 0.001 | RMS 0.009 -64.5 13| Pass 401
0.15 30 0.01 | RMS 0.15 -63.17 -13 Pass 2985
30 1000 0.1 | RMS 802.894 -54.47 -13 Pass 9699
1000 1840 1] RMS 1829.988 -53.48 -13 Pass 840
1840 1920 1|1 RMS 1895.6 22.98 60 Pass 401
1920 3000 1|1 RMS 2955.959 -50.74 -13 Pass 1080
3000 12000 11 RMS 11992.991 -45.22 -13 Pass 9000
12000 20000 11 RMS 19901.988 -38.63 -13 Pass 8000
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'-@@n' Report No.: BL-SZ1580044-604

Start Stop Swess
Frequency Frequency RBW | Detector | Frequency | Power Limit Verdict Point

(MHz) (MHz) (MHz) (MH2z) (dBm) (dBm)

0.009 0.15 0.001 | RMS 0.01 -65.88 -13 Pass 401

0.15 30 0.01 | RMS 0.21 -62.79 -13 Pass 2985

30 1000 0.1 | RMS 819.696 -54.6 -13 Pass 9699

1000 1840 1|1 RMS 1832.992 -46.67 -13 Pass 840

1840 1920 1|1 RMS 1851 23.36 60 Pass 401

1920 3000 1] RMS 2955.959 -50.71 -13 Pass 1080

3000 12000 1|1 RMS 3702.086 -40.79 -13 Pass 9000

12000 20000 11 RMS 19399.925 -38.59 -13 Pass 8000
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€6

Report No.: BL-SZ1580044-604

Start Stop s
wee
Frequency Frequency RBW | Detector | Frequency | Power Limit Verdict Boi tp
oin
(MHz) (MHz) (MHz) (MHz) (dBm) (dBm)
0.009 0.15 0.001 [ RMS 0.01 -65.19 -13 Pass 401
0.15 30 0.01 | RMS 0.19 -63.24 -13 Pass 2985
30 1000 0.1 | RMS 840.899 -54.53 -13 Pass 9699
1000 1840 1| RMS 1834.994 -51.82 -13 Pass 840
1840 1920 1| RMS 1871 23.29 60 Pass 401
1920 3000 1 [ RMS 2954.958 -50.71 -13 Pass 1080
3000 12000 1 [ RMS 11993.993 -45.19 -13 Pass 9000
12000 20000 1 [ RMS 19898.987 -38.63 -13 Pass 8000
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€6

Report No.: BL-SZ1580044-604

Start Stop S
Frequency Frequency RBW [ Detector | Frequency | Power Limit Verdict -

(MHz) (MHz) (MHz) (MHz) (dBm) (dBm)

0.009 0.15 0.001 [ RMS 0.01 -64.34 -13 Pass 401

0.15 30 0.01 | RMS 0.23 -63.2 -13 Pass 2985

30 1000 0.1 | RMS 845.7 -54.65 -13 Pass 9699

1000 1840 1 [ RMS 1827.986 -53.5 -13 Pass 840

1840 1920 1[RMS 1891 22.99 60 Pass 401

1920 3000 1[RMS 2955.959 -50.78 -13 Pass 1080

3000 12000 1[RMS 11998.999 -45.17 -13 Pass 9000

12000 20000 1 [ RMS 19398.925 -38.59 -13 Pass 8000
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'-@@n' Report No.: BL-SZ1580044-604

Start Stop =
wee
Frequency Frequency RBW | Detector | Frequency | Power Limit Verdict Poi tp
oin
(MHz) (MHz) (MHz) (MHz) (dBm) (dBm)
0.009 0.15 0.001 [ RMS 0.009 -65.34 -13 Pass 401
0.15 30 0.01 | RMS 0.15 -63.15 -13 Pass 2985
30 1000 0.1 | RMS 841.199 -54.46 -13 Pass 9699
1000 1840 1 [ RMS 1840 -49.53 -13 Pass 840
1840 1920 1 [ RMS 1850 22.39 60 Pass 401
1920 3000 1[RMS 2054.958 -50.61 -13 Pass 1080
3000 12000 1[RMS 3700.085 -43.43 -13 Pass 9000
12000 20000 1[RMS 19398.925 -38.53 -13 Pass 8000
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'-@@n' Report No.: BL-SZ1580044-604

Start Stop .
wee
Frequency Frequency RBW | Detector | Frequency | Power Limit Verdict 2 tp
oin
(MHz) (MHz) (MHz) (MHz) (dBm) (dBm)
0.009 0.15 0.001 [ RMS 0.009 -65.67 -13 Pass 401
0.15 30 0.01 | RMS 0.17 -63.36 -13 Pass 2985
30 1000 0.1 | RMS 838.999 -54.49 -13 Pass 9699
1000 1840 1| RMS 1828.987 -53.39 -13 Pass 840
1840 1920 1| RMS 1879.4 221 60 Pass 401
1920 3000 1| RMS 2956.96 -50.64 -13 Pass 1080
3000 12000 1| RMS 12000 -45.14 -13 Pass 9000
12000 20000 1 [ RMS 19877.985 -38.56 -13 Pass 8000
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'-@@n' Report No.: BL-SZ1580044-604

Start Stop 5
wee
Frequency Frequency RBW | Detector | Frequency | Power Limit Verdict - tp
oin
(MHz) (MHz) (MHz) (MHz) (dBm) (dBm)
0.009 0.15 0.001 [ RMS 0.01 -65.22 -13 Pass 401
0.15 30 0.01 | RMS 0.16 -62.53 -13 Pass 2985
30 1000 0.1 | RMS 842.999 -54.46 -13 Pass 9699
1000 1840 1 [ RMS 1829.988 -53.48 -13 Pass 840
1840 1920 1| RMS 1908.6 22.03 60 Pass 401
1920 3000 1| RMS 2954.958 -50.68 -13 Pass 1080
3000 12000 1| RMS 11997.998 -45.17 -13 Pass 9000
12000 20000 1| RMS 19399.925 -38.57 -13 Pass 8000
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'-@@n' Report No.: BL-SZ1580044-604

Start Stop Swess
Frequency Frequency RBW | Detector | Frequency | Power Limit Verdict Point

(MHz) (MHz) (MHz) (MH2z) (dBm) (dBm)

0.009 0.15 0.001 | RMS 0.009 -64.42 -13 Pass 401

0.15 30 0.01 | RMS 0.18 -63.41 -13 Pass 2985

30 1000 0.1 [ RMS 841.199 -54.64 -13 Pass 9699

1000 1840 1| RMS 1840 -47.78 -13 Pass 840

1840 1920 1| RMS 1850.2 22.24 60 Pass 401

1920 3000 1| RMS 2956.96 -50.7 -13 Pass 1080

3000 12000 1| RMS 3700.085 -43.73 -13 Pass 9000

12000 20000 1 RMS 19900.988 -38.59 -13 Pass 8000
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'-@@n' Report No.: BL-SZ1580044-604

Start Stop =
Frequency Frequency RBW | Detector | Frequency | Power Limit Verdict Pw-eep
(MHz) (MHz) (MHz) (MHz) (dBm) (dBm) oint
0.009 0.15 0.001 | RMS 0.009 -64.9 -13 Pass 401
0.15 30 0.01 | RMS 0.25 -63.36 -13 Pass 2985
30 1000 0.1 | RMS 846 -54.51 -13 Pass 9699
1000 1840 1 [ RMS 1829.988 -53.47 -13 Pass 840
1840 1920 1 [ RMS 1878.6 22.24 60 Pass 401
1920 3000 1| RMS 2955.959 -50.69 -13 Pass 1080
3000 12000 1| RMS 11998.999 -45.2 -13 Pass 9000
12000 20000 1| RMS 19898.987 -38.59 -13 Pass 8000
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'-@@n' Report No.: BL-SZ1580044-604

Start Stop =
wee
Frequency Frequency RBW | Detector | Frequency | Power Limit Verdict Poi tp
oin
(MHz) (MHz) (MHz) (MHz) (dBm) (dBm)
0.009 0.15 0.001 [ RMS 0.009 -64.98 -13 Pass 401
0.15 30 0.01 | RMS 0.15 -62.76 -13 Pass 2985
30 1000 0.1 | RMS 843.299 -54.63 -13 Pass 9699
1000 1840 1| RMS 1829.988 -53.5 -13 Pass 840
1840 1920 1 [ RMS 1907.2 22.16 60 Pass 401
1920 3000 1[RMS 2054.958 -50.69 -13 Pass 1080
3000 12000 1[RMS 11998.999 -45.13 -13 Pass 9000
12000 20000 1[RMS 19399.925 -38.59 -13 Pass 8000
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'-@@n' Report No.: BL-SZ1580044-604

Start Stop Swee

Frequency Frequency RBW [ Detector | Frequency | Power Limit Verdict Pointp
(MHz) (MHz) (MHz) (MHz) (dBm) (dBm)

0.009 0.15 0.001 [ RMS 0.011 -65 -13 Pass 401

0.15 30 0.01 | RMS 0.15 -62.76 -13 Pass 2985

30 1000 0.1 | RMS 839.499 -54.57 -13 Pass 9699

1000 1840 1 [ RMS 1840 -48.1 -13 Pass 840

1840 1920 1 [ RMS 1850.2 22.18 60 Pass 401

1920 3000 1| RMS 2954.958 -50.74 -13 Pass 1080

3000 12000 1| RMS 3701.086 -43.73 -13 Pass 9000

12000 20000 1| RMS 19396.925 -38.59 -13 Pass 8000
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€6

Report No.: BL-SZ1580044-604

Start Stop Swee
Frequency Frequency RBW | Detector | Frequency | Power Limit Verdict Pointp
(MHz) (MHz) (MHz) (MHz) (dBm) (dBm)
0.009 0.15 0.001 | RMS 0.009 -65.04 -13 Pass 401
0.15 30 0.01 | RMS 0.16 -62.39 -13 Pass 2985
30 1000 0.1 | RMS 848.9 -54.57 -13 Pass 9699
1000 1840 1|1 RMS 1829.988 -53.5 -13 Pass 840
1840 1920 1| RMS 1882 22.76 60 Pass 401
1920 3000 1| RMS 2956.96 -50.7 -13 Pass 1080
3000 12000 1| RMS 11992.991 -45.21 -13 Pass 9000
12000 20000 11 RMS 19399.925 -38.58 -13 Pass 8000
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'-@@n' Report No.: BL-SZ1580044-604

Start Stop Swess
Frequency Frequency RBW | Detector | Frequency | Power Limit Verdict Point

(MHz) (MHz) (MHz) (MH2z) (dBm) (dBm)

0.009 0.15 0.001 | RMS 0.009 -64.49 -13 Pass 401

0.15 30 0.01 | RMS 0.46 -63.28 -13 Pass 2985

30 1000 0.1 [ RMS 844.799 -54.57 -13 Pass 9699

1000 1840 1| RMS 1827.986 -53.53 -13 Pass 840

1840 1920 1| RMS 1905.2 22.21 60 Pass 401

1920 3000 1| RMS 2953.957 -50.74 -13 Pass 1080

3000 12000 1| RMS 11989.988 -45.2 -13 Pass 9000

12000 20000 1 RMS 19900.988 -38.62 -13 Pass 8000
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'-@@n' Report No.: BL-SZ1580044-604

Start Stop

Frequency Frequency RBW [ Detector | Frequency | Power Limit Verdict Sweep
(MHz) (MHz) (MHz) (MHz) (dBm) (dBm) Point
0.009 0.15 0.001 | RMS 0.009 -64.83 -13 Pass 401
0.15 30 0.01 | RMS 0.2 -63.47 -13 Pass 2985

30 1000 0.1 | RMS 969.96 -54.61 -13 Pass 9699

1000 1840 1 [ RMS 1840 -49.36 -13 Pass 840

1840 1920 1 [ RMS 1850.4 22.23 60 Pass 401

1920 3000 1| RMS 2954.958 -50.68 -13 Pass 1080
3000 12000 1| RMS 3701.086 -42.69 -13 Pass 9000
12000 20000 1| RMS 19900.988 -38.57 -13 Pass 8000
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'-@@n' Report No.: BL-SZ1580044-604

Start Stop Sweep
Frequency Frequency RBW | Detector | Frequency | Power | Limit Verdict Point

(MHZz) (MHZz) (MHz) (MHZz) (dBm) | (dBm)

0.009 0.15 0.001 [ RMS 0.01 -64.8 -13 Pass 401

0.15 30 0.01 [ RMS 0.17 -63.18 -13 Pass 2985

30 1000 0.1 | RMS 842.399 -54.63 -13 Pass 9699

1000 1840 1| RMS 1828.987 -53.5 -13 Pass 840

1840 1920 1| RMS 1875.4 22.5 60 Pass 401

1920 3000 1| RMS 2954.958 -50.71 -13 Pass 1080

3000 12000 1| RMS 11993.993 -45.19 -13 Pass 9000

12000 20000 11 RMS 19889.986 -38.59 -13 Pass 8000
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'-@@n' Report No.: BL-SZ1580044-604

Start Stop Sweep
Frequency Frequency RBW | Detector | Frequency | Power | Limit Verdict Point

(MHZz) (MHZz) (MHz) (MHZz) (dBm) | (dBm)

0.009 0.15 0.001 | RMS 0.009 -64.99 -13 Pass 401

0.15 30 0.01 [ RMS 0.15 -63.59 -13 Pass 2985

30 1000 0.1 [ RMS 843.799 -54.66 -13 Pass 9699

1000 1840 1| RMS 1827.986 -53.51 -13 Pass 840

1840 1920 1| RMS 1900.4 22.22 60 Pass 401

1920 3000 1|1 RMS 2956.96 -50.75 -13 Pass 1080

3000 12000 1] RMS 11998.999 -45.21 -13 Pass 9000

12000 20000 11 RMS 19403.925 -38.58 -13 Pass 8000
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€6

Report No.: BL-SZ1580044-604

Start Stop Swee
Frequency Frequency RBW | Detector | Frequency | Power Limit Verdict 5 intp
(MHz) (MHz) (MHz) (MHz) (dBm) (dBm) °

0.009 0.15 0.001 | RMS 0.01 -65.48 -13 Pass 401
0.15 30 0.01 | RMS 0.17 -63.22 -13 Pass 2985
30 1000 0.1 [ RMS 846.4 -54.55 -13 Pass 9699
1000 1840 1[RMS 1836.996 -49.27 -13 Pass 840
1840 1920 1| RMS 1850.6 22.26 60 Pass 401
1920 3000 1[RMS 2956.96 -50.7 -13 Pass 1080
3000 12000 1[RMS 3702.086 -43.6 -13 Pass 9000
12000 20000 1] RMS 19867.983 -38.57 -13 Pass 8000
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'-@@n' Report No.: BL-SZ1580044-604

Start Stop s
wee
Frequency Frequency RBW | Detector | Frequency [ Power Limit Verdict Poi tp
oin
(MHz) (MHz) (MHz) (MHz) (dBm) (dBm)
0.009 0.15 0.001 | RMS 0.01 -64.76 -13 Pass 401
0.15 30 0.01 | RMS 0.2 -62.02 -13 Pass 2985
30 1000 0.1 [ RMS 845.7 -54.6 -13 Pass 9699
1000 1840 1| RMS 1829.988 -53.52 -13 Pass 840
1840 1920 1| RMS 1873.2 22.56 60 Pass 401
1920 3000 1| RMS 2955.959 -50.74 -13 Pass 1080
3000 12000 1| RMS 12000 -45.18 -13 Pass 9009
12000 20000 1| RMS 19399.925 -38.61 -13 Passg 8000
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'-@@n' Report No.: BL-SZ1580044-604

Start Stop Swess
Frequency Frequency RBW | Detector | Frequency | Power Limit Verdict Point

(MHz) (MHz) (MHz) (MH2z) (dBm) (dBm)

0.009 0.15 0.001 | RMS 0.009 -65.04 -13 Pass 401

0.15 30 0.01 | RMS 0.16 -63.24 -13 Pass 2985

30 1000 0.1 | RMS 840.399 -54.46 -13 Pass 9699

1000 1840 1|1 RMS 1829.988 -53.48 -13 Pass 840

1840 1920 1|1 RMS 1895.6 21.84 60 Pass 401

1920 3000 1] RMS 2955.959 -50.71 -13 Pass 1080

3000 12000 1|1 RMS 11997.998 -45.22 -13 Pass 9000

12000 20000 11 RMS 19889.986 -38.62 -13 Pass 8000
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'-@@n' Report No.: BL-SZ1580044-604

Start Stop Swesp
Frequency Frequency RBW | Detector | Frequency | Power Limit Verdict Boint

(MH2) (MHz) (MHz2) (MH2z) (dBm) (dBm)

0.009 0.15 0.001 [ RMS 0.009 -64.56 -13 Pass 401

0.15 30 0.01 [ RMS 0.27 -63.35 -13 Pass 2985

30 1000 0.1 [ RMS 839.699 -54.6 -13 Pass 9699

1000 1840 1| RMS 1832.992 -47.93 -13 Pass 840

1840 1920 1| RMS 1851 22.42 60 Pass 401

1920 3000 11 RMS 2954.958 -50.72 -13 Pass 1080

3000 12000 1|1 RMS 3702.086 -41.8 -13 Pass 9000

12000 20000 11 RMS 19903.988 -38.59 -13 Pass 8000
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'-@@n' Report No.: BL-SZ1580044-604

Start Stop 5
Frequency Frequency RBW | Detector | Frequency | Power Limit Verdict W_EEp
(MH2) (MHz) (MH2) (MHz) | @Bm) | (@Bm) Point
0.009 0.15 0.001 [ RMS 0.009 -63.38 -13 Pass 401
0.15 30 0.01 | RMS 0.16 -63.5 -13 Pass 2985
30 1000 0.1 | RMS 866.022 -54.58 -13 Pass 9699
1000 1840 1 [ RMS 1834.994 -52.48 -13 Pass 840
1840 1920 1 [ RMS 1871 22.27 60 Pass 401
1920 3000 1 [ RMS 2953.957 -50.77 -13 Pass 1080
3000 12000 1 [ RMS 11991.99 -45.18 -13 Pass 9000
12000 20000 1 [ RMS 19395.924 -38.61 -13 Pass 8000
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€6

Report No.: BL-SZ1580044-604

Start Stop Swee

Frequency Frequency RBW [ Detector | Frequency | Power Limit Verdict Pointp
(MHz) (MHz) (MHz) (MHz) (dBm) (dBm)

0.009 0.15 0.001 [ RMS 0.009 -64.1 -13 Pass 401

0.15 30 0.01 | RMS 0.18 -62.7 -13 Pass 2985

30 1000 0.1 | RMS 821.297 -54.61 -13 Pass 9699

1000 1840 1 [ RMS 1828.987 -53.52 -13 Pass 840

1840 1920 1 [ RMS 1891 22.07 60 Pass 401

1920 3000 1 [ RMS 2956.96 -50.7 -13 Pass 1080

3000 12000 1| RMS 11988.986 -45.2 -13 Pass 9000

12000 20000 1 [ RMS 19400.925 -38.61 -13 Pass 8000
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'-@@n' Report No.: BL-SZ1580044-604

Start Stop

Frequency Frequency RBW | Detector | Frequency [ Power Limit Verdict Sw-eep
(MHz) (MHz) (MHz) (MHz) | @Bm) | (@Bm) Point
0.009 0.15 0.001 | RMS 0.01 -64.44 -13 Pass 401
0.15 30 0.01 | RMS 0.17 -62.84 -13 Pass 2985

30 1000 0.1 [ RMS 860.515 -54.57 -13 Pass 9699

1000 1700 1| RMS 1700 -42.06 -13 Pass 700

1700 1765 1| RMS 1710.075 23.13 60 Pass 401

1765 3000 1| RMS 2955.964 -50.67 -13 Pass 1235

3000 12000 1| RMS 11998.999 -45.08 -13 Pass 9000
12000 20000 1| RMS 19402.925 -38.52 -13 Pass 8000
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'-@@n' Report No.: BL-SZ1580044-604

Start Stop

Frequency Frequency RBW | Detector | Frequency | Power Limit Verdict Sweep

(MHz) (MHz) (MHz) (MHz) (dBm) (dBm) Point
0.009 0.15 0.001 [ RMS 0.01 -64.33 -13 Pass 401
0.15 30 0.01 | RMS 0.17 -63.09 -13 Pass 2085
30 1000 0.1 | RMS 835.198 -54.59 -13 Pass 9699
1000 1700 1[RMS 1693.991 -53.77 -13 Pass 700
1700 1765 1[RMS 1731.85 23.26 60 Pass 401
1765 3000 1[RMS 2956.965 -50.67 -13 Pass 1235
3000 12000 1| RMS 11996.996 -45.1 -13 Pass 9000
12000 20000 1 [ RMS 19400.925 -38.57 -13 Pass 8000
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'-@@n' Report No.: BL-SZ1580044-604

Start Stop

Frequency Frequency RBW | Detector | Frequency [ Power Limit Margin | Verdict

(MHZz) (MH2z) (MHz) (MHz) (dBm) (dBm) (dB)
0.009 0.15 0.001 | RMS 0.01 -65.33 -13 | Verdict| Sweep
0.15 30 0.01 | RMS 0.17 -63.06 -13 Pass 401
30 1000 0.1 | RMS 841.699 -54.63 -13 Pass 2985
1000 1700 1| RMS 1693.991 -53.87 -13 Pass 9699
1700 1765 1| RMS 1753.625 23.06 60 Pass 700
1765 3000 1| RMS 2954.964 -50.67 -13 Pass 401
3000 12000 1| RMS 11990.989 -45.13 -13 Pass 1235
12000 20000 1| RMS 19400.925 -38.6 -13 Pass 9000
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'-@@n' Report No.: BL-SZ1580044-604

Start Stop S
Frequency Frequency RBW | Detector | Frequency [ Power Limit Verdict Pw'eep
t

(MH2) (MH2) (MHz) (MHz) | @Bm) | (dBm) om
0.009 0.15 0.001 | RMS 0.01 -64.96 -13 Pass 401
0.15 30 0.01 | RMS 0.21 -62.54 -13 Pass 2985
30 1000 0.1 | RMS 841.399 -54.53 -13 Pass 9699
1000 1700 1 [ RMS 1700 -41.61 -13 Pass 700
1700 1765 1 [ RMS 1710.075 23.14 60 Pass 401
1765 3000 1| RMS 2954.964 -50.67 -13 Pass 1235
3000 12000 1| RMS 11997.998 -45.16 -13 Pass 9000
12000 20000 1 [ RMS 19895.987 -38.57 -13 Pass 8000

—30-

—35 -

g MW
-55 M'J

60—

—B5 -

—T0-

5=

a0 i i | ! | i i | ! i i i | | i i i i i i
0.009 1000 2000 3000 4000 5000 E0OD 7000 8000 Q000 10000 11000 12000 13000 14000 15000 16000 17000 18000 19000 20000
Frequency MHz)

137 / 322



'-@@n' Report No.: BL-SZ1580044-604

Start Stop

Frequency Frequency RBW | Detector | Frequency | Power Limit Verdict SuEE

(MHz) (MHz2) (MHz) (MHz2) (dBm) | (dBm) Point
0.009 0.15 0.001 [ RMS 0.009 -64.84 -13 Pass 401
0.15 30 0.01 | RMS 0.19 -63.11 -13 Pass 2985
30 1000 0.1 | RMS 842.699 -54.61 -13 Pass 9699
1000 1700 1| RMS 1694.993 -53.81 -13 Pass 700
1700 1765 1| RMS 1731.2 23.24 60 Pass 401
1765 3000 1| RMS 2975.981 -50.68 -13 Pass 1235
3000 12000 1[RMS 11992.991 -45.1 -13 Pass 9000
12000 20000 1| RMS 19881.985 -38.57 -13 Pass 8000
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'-@@n' Report No.: BL-SZ1580044-604

Start Stop

Frequency Frequency RBW | Detector | Frequency [ Power Limit Verdict Sw.eep

(MHz) (MHz) (MHz) (MHz) @Bm) | @Bm) Point
0.009 0.15 0.001 | RMS 0.009 -64.49 -13 Pass 401
0.15 30 0.01 | RMS 0.15 -63.08 -13 Pass 2985
30 1000 0.1 [ RMS 868.125 -54.56 -13 Pass 9699
1000 1700 1| RMS 1694.993 -53.86 -13 Pass 700
1700 1765 1| RMS 1752.163 22.98 60 Pass 401
1765 3000 1 [ RMS 2975.981 -50.7 -13 Pass 1235
3000 12000 1| RMS 12000 -45.15 -13 Pass 9000
12000 20000 1| RMS 19897.987 -38.61 -13 Pass 8000
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'-@@n' Report No.: BL-SZ1580044-604

Start Stop

Frequency Frequency RBW | Detector | Frequency [ Power Limit Verdict Sweep
(MHz) (MHz) (MHz) (MHz) (dBm) (dBm) Point
0.009 0.15 0.001 [ RMS 0.01 -65.29 -13 Pass 401
0.15 30 0.01 | RMS 0.18 -63.05 -13 Pass 2985

30 1000 0.1 [ RMS 846 -54.47 -13 Pass 9699

1000 1700 1| RMS 1700 -42.05 -13 Pass 700

1700 1765 1| RMS 1710.238 23.06 60 Pass 401

1765 3000 1| RMS 2975.981 -50.71 -13 Pass 1235
3000 12000 1[RMS 11989.988 -45.19 -13 Pass 9000
12000 20000 1[RMS 19891.986 -38.61 -13 Pass 8000
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'-@@n' Report No.: BL-SZ1580044-604

Start Stop

Frequency Frequency RBW | Detector | Frequency | Power Limit Verdict Sweep
(MHz) (MHz) (MHz) (MHz) (dBm) (dBm) Point
0.009 0.15 0.001 [ RMS 0.01 -65.65 -13 Pass 401
0.15 30 0.01 | RMS 0.21 -63.27 -13 Pass 2985

30 1000 0.1 | RMS 864.721 -54.47 -13 Pass 9699

1000 1700 1[RMS 1695.994 -53.79 -13 Pass 700

1700 1765 1[RMS 1730.225 23.22 60 Pass 401

1765 3000 1 [ RMS 2956.965 -50.66 -13 Pass 1235
3000 12000 1[RMS 11996.996 -45.14 -13 Pass 9000
12000 20000 1[RMS 19888.986 -38.58 -13 Pass 8000
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'-@@n' Report No.: BL-SZ1580044-604

Start Stop

Frequency Frequency RBW [ Detector | Frequency | Power Limit Verdict Sw-eep
(MH2) (MHz) (MHz2) (MHz) @Bm) | (dBm) Rl
0.009 0.15| 0.001 | RMS 0.009 -64.67 -13 Pass 401
0.15 30 0.01 | RMS 0.28 -63.02 -13 Pass 2985

30 1000 0.1 | RMS 840.399 -54.54 -13 Pass 9699

1000 1700 1| RMS 1692.99 -53.83 -13 Pass 700

1700 1765 1| RMS 1750.213 22.99 60 Pass 401

1765 3000 1| RMS 2955.964 -50.64 -13 Pass 1235
3000 12000 1[RMS 11995.995 -45.09 -13 Pass 9000
12000 20000 1| RMS 19896.987 -38.53 -13 Pass 8000
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'-@@n' Report No.: BL-SZ1580044-604

Start Stop
Frequency Frequency RBW | Detector | Frequency | Power Limit Verdict Sw'eep
(MHz) (MH2) (MHz) (MHz) | @Bm) | (dBm) Point
0.009 0.15 0.001 [ RMS 0.009 -64.68 -13 Pass 401
0.15 30 0.01 | RMS 0.15 -63.2 -13 Pass 2985
30 1000 0.1 | RMS 822.197 -54.3 -13 Pass 9699
1000 1700 11 RMS 1700 -42.47 -13 Pass 700
1700 1765 1 [ RMS 1710.4 22.33 60 Pass 401
1765 3000 1 [ RMS 2956.965 -50.5 -13 Pass 1235
3000 12000 1 [ RMS 11994.994 -45.03 -13 Pass 9000
12000 20000 1 [ RMS 19892.987 -38.41 -13 Pass 8000
30
25+
20+
15+
10
s
o
.
“10-
is-
o 20
?257
5—30—
o5
a0~
-5+ W
—
5&",whaw”‘”a
.
5
i
-
_Sg._DIDQ 10‘00 20‘00 30‘00 40‘00 SDIDD EDIDD TDIDD 80‘00 EIDIDD IDDIDD 1 IDIDD 120‘00 13600 14600 150‘00 150‘00 ITDIDD 180‘00 190‘00 200‘00
Frequency (MHz)

143 / 322



'-@@n' Report No.: BL-SZ1580044-604

Start Stop

Frequency Frequency RBW | Detector | Frequency | Power Limit Verdict SuEE
(MHz) (MHz) (MHz) (MHz) (dBm) | (dBm) Point
0.009 0.15 0.001 [ RMS 0.009 -65.07 -13 Pass 401
0.15 30 0.01 | RMS 0.26 -63.09 -13 Pass 2985

30 1000 0.1 | RMS 843.099 -54.3 -13 Pass 9699

1000 1700 1 [ RMS 1700 -53.58 -13 Pass 700

1700 1765 1 [ RMS 1727.95 22.64 60 Pass 401

1765 3000 1| RMS 2953.963 -50.58 -13 Pass 1235
3000 12000 1| RMS 11985.983 -45.06 -13 Pass 9000
12000 20000 1| RMS 19898.987 -38.45 -13 Pass 8000

10

Level (dBm)
oo
B &

T

-30-

—35

::"“vawwNMvmmmW#J“Mw#f”“““mn»ux_,_MJ»,,J,qu‘f““~v“a~ﬁA,mﬁvﬁ,deﬁ

—B0 -

-

-T0-

-T5 ! ! I ! ! ! ! I ! ! ! ! I I ! ! ! ! ! !
0.009 1000 2000 3000 4000 soo0 Boo0 Toon 8000 000 10000 11000 12000 13000 14000 15000 16000 1roo0 18000 19000 20000
Frequency (MHz)

144 / 322



'-@@n' Report No.: BL-SZ1580044-604

Start Stop Sy
Frequency Frequency RBW | Detector | Frequency | Power Limit Verdict Point

(MHz) (MHz) (MHz) (MHz) (dBm) (dBm)

0.009 0.15 0.001 [ RMS 0.01 -65.06 -13 Pass 401

0.15 30 0.01 [ RMS 0.15 -63.17 -13 Pass 2985

30 1000 0.1 [ RMS 841.599 -54.46 -13 Pass 9699

1000 1700 1| RMS 1697.997 -53.69 -13 Pass 700

1700 1765 1| RMS 1745.5 22.56 60 Pass 401

1765 3000 11 RMS 2954.964 -50.61 -13 Pass 1235

3000 12000 1|1 RMS 11990.989 -45.07 -13 Pass 9000

12000 20000 11 RMS 19882.985 -38.49 -13 Pass 8000
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€6

Report No.: BL-SZ1580044-604

Start Stop . .
RBW | Detecto | Frequency | Power | Limit | Verdic | Sweep
Frequency Frequency .
(MHz) r (MHz) (dBm) [ (dBm) t Point
(MHz) (MHz)
0.009 0.15| 0.001 | RMS 0.009 | -64.93 -13 | Pass 401
0.15 30 0.01 | RMS 0.19 | -62.63 -13 | Pass 2985
30 1000 0.1 | RMS 832.298 | -53.74 -13 | Pass 9699
1000 1700 1| RMS 1696.996 | -36.75 -13 | Pass 700
1700 1765 1| RMS 1710.725 22.57 60 | Pass 401
1765 3000 1| RMS 2954.964 | -50.35 -13 | Pass 1235
3000 12000 1| RMS 12000 | -44.76 -13 | Pass 9000
12000 20000 1| RMS 19397.925| -38.24 -13 | Pass 8000
i
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€6

Report No.: BL-SZ1580044-604

Start Stop . .
RBW | Detecto | Frequency | Power | Limit | Verdic | Sweep
Frequency Frequency .
(MHz) r (MHz) (dBm) [ (dBm) t Point
(MHz) (MHz)
0.009 0.15| 0.001 | RMS 0.01| -64.73 -13 | Pass 401
0.15 30 0.01 | RMS 0.15| -63.01 -13 | Pass 2985
30 1000 0.1 | RMS 838.099 | -53.58 -13 | Pass 9699
1000 1700 1| RMS 1698.999 | -52.52 -13 | Pass 700
1700 1765 1| RMS 1725.675 22.8 60 | Pass 401
1765 3000 1| RMS 2956.965 | -50.35 -13 | Pass 1235
3000 12000 1| RMS 11998.999 | -44.79 -13 | Pass 9000
12000 20000 1| RMS 19894.987 | -38.23 -13 | Pass 8000
i
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€6

Report No.: BL-SZ1580044-604

Start Stop . .

RBW | Detecto | Frequency | Power | Limit | Verdic | Sweep
Frequency Frequency )
(MHz) r (MHz) (dBm) [ (dBm) t Point
(MHz) (MHz)

0.009 0.15| 0.001 | RMS 0.011| -65.31 -13 | Pass 401
0.15 30 0.01 | RMS 0.18 | -62.51 -13 | Pass 2985
30 1000 0.1 | RMS 839.299 | -53.59 -13 | Pass 9699
1000 1700 1| RMS 1694.993 | -53.42 -13 | Pass 700
1700 1765 1| RMS 1740.788 22.74 60 | Pass 401
1765 3000 1| RMS 1767.002 | -48.28 -13 | Pass 1235
3000 12000 1| RMS 11991.99 | -44.76 -13 | Pass 9000
12000 20000 1| RMS 19897.987 | -38.23 -13 | Pass 8000
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€6

Report No.: BL-SZ1580044-604

Start Stop . .
RBW | Detecto | Frequency | Power | Limit | Verdic | Sweep
Frequency Frequency )
(MHz) r (MHz) (dBm) [ (dBm) t Point
(MHz) (MHz)
0.009 0.15| 0.001 | RMS 0.009 | -63.59 -13 | Pass 401
0.15 30 0.01 | RMS 0.15| -61.71 -13 | Pass 2985
30 1000 0.1 | RMS 844.699 | -53.45 -13 | Pass 9699
1000 1700 1| RMS 1700 | -40.05 -13 | Pass 700
1700 1765 1| RMS 1710.888 22.7 60 | Pass 401
1765 3000 1| RMS 2955.964 | -50.35 -13 | Pass 1235
3000 12000 1| RMS 11998.999 | -44.76 -13 | Pass 9000
12000 20000 1| RMS 19897.987 | -38.25 -13 | Pass 8000
i
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€6

Report No.: BL-SZ1580044-604

Start Stop . .
RBW | Detecto | Frequency | Power | Limit | Verdic | Sweep
Frequency Frequency .
(MHz) r (MHz) (dBm) [ (dBm) t Point
(MHz) (MHz)
0.009 0.15| 0.001 | RMS 0.01| -64.32 -13 | Pass 401
0.15 30 0.01 | RMS 0.26 -63.1 -13 | Pass 2985
30 1000 0.1 | RMS 830.598 | -53.49 -13 | Pass 9699
1000 1700 1| RMS 1695.994 | -52.39 -13 | Pass 700
1700 1765 1| RMS 1723.4 22.81 60 | Pass 401
1765 3000 1| RMS 2955.964 | -50.29 -13 | Pass 1235
3000 12000 1| RMS 11991.99 | -44.82 -13 | Pass 9000
12000 20000 1| RMS 19887.986 | -38.22 -13 | Pass 8000
i
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€6

Report No.: BL-SZ1580044-604

Start Stop . .
RBW | Detecto | Frequency | Power | Limit | Verdic | Sweep
Frequency Frequency )
(MHz) r (MHz) (dBm) [ (dBm) t Point
(MHz) (MHz)
0.009 0.15| 0.001 | RMS 0.009 | -64.73 -13 | Pass 401
0.15 30 0.01 | RMS 0.15| -62.09 -13 | Pass 2985
30 1000 0.1 | RMS 826.697 -53.6 -13 | Pass 9699
1000 1700 1| RMS 1700 | -47.37 -13 | Pass 700
1700 1765 1| RMS 1735.913 22.83 60 | Pass 401
1765 3000 1| RMS 1771.005 | -43.59 -13 | Pass 1235
3000 12000 1| RMS 11990.989 | -44.79 -13 | Pass 9000
12000 20000 1| RMS 19879.985 | -38.27 -13 | Pass 8000
i
:
0.009 1000 2000 3000 4000 5000 G000 To00 go0o BUUl?requleil‘ziﬂmﬁz;IUUU 12000 13000 14000 15000 16000 17000 18000 13000 20000

151 / 322



'-@@n' Report No.: BL-SZ1580044-604

Start Stop

Frequency Frequency RBW | Detector | Frequency [ Power Limit Verdict Sweep
(MHz) (MHz) (MHz) (MHz) (dBm) | (dBm) Point
0.009 0.15 0.001 | RMS 0.009 -65.62 -13 Pass 401
0.15 30 0.01 | RMS 0.21 -63.09 -13 Pass 2985

30 1000 0.1 | RMS 839.199 -54.55 -13 Pass 9699

1000 1700 1 [ RMS 1700 -42.6 -13 Pass 700

1700 1765 1 [ RMS 1710.075 22.26 60 Pass 401

1765 3000 1 [ RMS 2955.964 -50.67 -13 Pass 1235
3000 12000 1| RMS 11988.986 -45.2 -13 Pass 9000
12000 20000 1| RMS 19894.987 -38.6 -13 Pass 8000
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'-@@n' Report No.: BL-SZ1580044-604

Start Stop

Frequency Frequency RBW | Detector | Frequency | Power Limit Verdict Sweep
(MHz) (MHz) (MHz) (MHz) (dBm) | (dBm) Pl
0.009 0.15 0.001 [ RMS 0.009 -65.27 -13 Pass 401
0.15 30 0.01 | RMS 0.2 -62.81 -13 Pass 2985

30 1000 0.1 | RMS 837.199 -54.53 -13 Pass 9699

1000 1700 1 [ RMS 1695.994 -563.77 -13 Pass 700

1700 1765 1 [ RMS 1732.013 22.38 60 Pass 401

1765 3000 1 [ RMS 2955.964 -50.66 -13 Pass 1235
3000 12000 1[RMS 11989.988 -45.15 -13 Pass 9000
12000 20000 1 [ RMS 19900.988 -38.55 -13 Pass 8000
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€6

Report No.: BL-SZ1580044-604

Start Stop Swee
Frequency Frequency RBW | Detector | Frequency [ Power Limit Verdict Poi tp
oin

(MHz) (MHz) (MHz) (MHz) (dBm) (dBm)
0.009 0.15 0.001 | RMS 0.009 -64.89 -13 Pass 401
0.15 30 0.01 | RMS 0.23 -62.87 -13 Pass 2985
30 1000 0.1 [ RMS 844.599 -54.46 -13 Pass 9699
1000 1700 1| RMS 1694.993 -53.87 -13 Pass 700
1700 1765 1| RMS 1753.788 22.14 60 Pass 401
1765 3000 1| RMS 2955.964 -50.65 -13 Pass 1235
3000 12000 1| RMS 11996.996 -45.17 -13 Pass 9000
12000 20000 1| RMS 19900.988 -38.57 -13 Pass 8000
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'-@@n' Report No.: BL-SZ1580044-604

Start Stop c—
Frequency Frequency RBW | Detector | Frequency | Power Limit Verdict Point

(MHz) (MHz) (MHz) (MHz) (dBm) (dBm)

0.009 0.15 0.001 | RMS 0.01 -65.77 -13 Pass 401

0.15 30 0.01 | RMS 0.16 -63.29 -13 Pass 2985

30 1000 0.1 [ RMS 842.999 -54.57 -13 Pass 9699

1000 1700 1| RMS 1700 -41.95 -13 Pass 700

1700 1765 1| RMS 1710.075 22.14 60 Pass 401

1765 3000 1| RMS 2955.964 -50.67 -13 Pass 1235

3000 12000 1| RMS 11992.991 -45.1 -13 Pass 9000

12000 20000 1 RMS 19883.985 -38.58 -13 Pass 8000
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'-@@n' Report No.: BL-SZ1580044-604

Start Stop s
wee
Frequency Frequency RBW | Detector | Frequency [ Power Limit Verdict Poi tp
oin
(MHz) (MHz) (MHz) (MHz) (dBm) (dBm)
0.009 0.15 0.001 | RMS 0.009 -65.58 -13 Pass 401
0.15 30 0.01 | RMS 0.16 -62.54 -13 Pass 2985
30 1000 0.1 | RMS 825.897 -54.53 -13 Pass 9699
1000 1700 1| RMS 1694.993 -53.82 -13 Pass 700
1700 1765 1| RMS 1731.038 22.48 60 Pass 401
1765 3000 1| RMS 2956.965 -50.66 -13 Pass 1235
3000 12000 1| RMS 11994.994 -45.18 -13 Pass 9000
12000 20000 1| RMS 19901.988 -38.61 -13 Pass 8000
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'-@@n' Report No.: BL-SZ1580044-604

Start Stop Sweep
Frequency Frequency RBW | Detector | Frequency | Power | Limit Verdict Point

(MHz) (MHz) (MHz) (MHz) (dBm) | (dBm)

0.009 0.15 0.001 | RMS 0.01 -65.36 -13 Pass 401

0.15 30 0.01 [ RMS 0.22 -63.14 -13 Pass 2985

30 1000 0.1 [ RMS 846.2 -54.6 -13 Pass 9699

1000 1700 1| RMS 1694.993 -53.87 -13 Pass 700

1700 1765 1| RMS 1754.6 22.3 60 Pass 401

1765 3000 1|1 RMS 2954.964 -50.65 -13 Pass 1235

3000 12000 11 RMS 11989.988 -45.17 -13 Pass 9000

12000 20000 11 RMS 19900.988 -38.59 -13 Pass 8000
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'-@@n' Report No.: BL-SZ1580044-604

Start Stop

Frequency Frequency RBW | Detector | Frequency [ Power Limit Verdict Sw.eep
(MHz) (MHz) (MHz) (MHz) (@Bm) | (dBm) Point
0.009 0.15 0.001 [ RMS 0.01 -64.93 -13 Pass 401
0.15 30 0.01 | RMS 0.41 -63.33 -13 Pass 2985

30 1000 0.1 | RMS 896.963 -53.72 -13 Pass 9699

1000 1700 1 [ RMS 1700 -42.4 -13 Pass 700

1700 1765 1| RMS 1710.238 22.04 60 Pass 401

1765 3000 1| RMS 2955.964 -50.63 -13 Pass 1235
3000 12000 1| RMS 11995.995 -45.14 -13 Pass 9000
12000 20000 1| RMS 19903.988 -38.56 -13 Pass 8000
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:@@n' Report No.: BL-SZ1580044-604

Start Stop

Frequency Frequency RBW | Detector | Frequency | Power Limit Verdict Sw-eep
(MHz) (MHz) (MH2) (MHz) (dBm) | (@Bm) e
0.009 0.15| 0.001 | RMS 0.011 -65.16 -13 Pass 401
0.15 30 0.01 | RMS 0.23 -63.35 -13 Pass 2985

30 1000 0.1 | RMS 864.12 -54.48 -13 Pass 9699

1000 1700 1| RMS 1695.994 -53.78 -13 Pass 700

1700 1765 1| RMS 1730.225 22.19 60 Pass 401

1765 3000 1| RMS 2954.964 -50.66 -13 Pass 1235
3000 12000 1| RMS 11991.99 -45.19 -13 Pass 9000
12000 20000 11 RMS 19400.925 -38.56 -13 Pass 8000
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'-@@n' Report No.: BL-SZ1580044-604

Start Stop

Frequency Frequency RBW | Detector | Frequency | Power Limit Verdict Sweep

(MHz) (MHz) (MHz) (MHz) (dBm) | (dBm) Point
0.009 0.15 0.001 | RMS 0.01 -65.05 -13 Pass 401
0.15 30 0.01 | RMS 0.16 -62.79 -13 Pass 2985
30 1000 0.1 | RMS 833.898 -54.4 -13 Pass 9699
1000 1700 11 RMS 1696.996 -53.69 -13 Pass 700

1700 1765 1| RMS 1750.213 21.28 60 Pass 401
1765 3000 1| RMS 2956.965 -50.5 -13 Pass 1235
3000 12000 1| RMS 11998.999 -45.02 -13 Pass 9000
12000 20000 11 RMS 19900.988 -38.43 -13 Pass 8000
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'-@@n' Report No.: BL-SZ1580044-604

Start Stop

Frequency Frequency RBW | Detector | Frequency | Power Limit Verdict Sw-eep
(MHz) (MHz) (MHz) (MHz) @Bm) | @Bm) Point
0.009 0.15 0.001 [ RMS 0.01 -64.31 -13 Pass 401
0.15 30 0.01 | RMS 0.37 -62.87 -13 Pass 2985

30 1000 0.1 | RMS 838.299 -54.41 -13 Pass 9699

1000 1700 1[RMS 1700 -43.22 -13 Pass 700

1700 1765 1[RMS 1710.4 21.34 60 Pass 401

1765 3000 1 [ RMS 2955.964 -50.49 -13 Pass 1235
3000 12000 1[RMS 11980.976 -45.01 -13 Pass 9000
12000 20000 1| RMS 19400.925 -38.45 -13 Pass 8000
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'-@@n' Report No.: BL-SZ1580044-604

Start Stop 5
wee
Frequency Frequency RBW | Detector | Frequency | Power Limit Verdict - tp
oin
(MHz) (MHz) (MHz) (MHz) (dBm) (dBm)
0.009 0.15 0.001 | RMS 0.012 -65.3 -13 Pass 401
0.15 30 0.01 | RMS 0.16 -62.9 -13 Pass 2985
30 1000 0.1 [ RMS 843.099 -54.3 -13 Pass 9699
1000 1700 1 [ RMS 1700 -53.63 -13 Pass 700
1700 1765 1 [ RMS 1727.95 21.83 60 Pass 401
1765 3000 1 [ RMS 2955.964 -50.57 -13 Pass 1235
3000 12000 1 [ RMS 11993.993 -45.07 -13 Pass 9000
12000 20000 1| RMS 19895.987 -38.47 -13 Pass 8000
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'-@@n' Report No.: BL-SZ1580044-604

Start Stop

Frequency Frequency RBW | Detector | Frequency | Power Limit Verdict Sweep
(MHz) (MHz) (MHz) (MHz) (dBm) (dBm) Point
0.009 0.15 0.001 [ RMS 0.01 -65.39 -13 Pass 401
0.15 30 0.01 | RMS 0.2 -62.97 -13 Pass 2985

30 1000 0.1 | RMS 837.999 -54.4 -13 Pass 9699

1000 1700 1 [ RMS 1694.993 -53.79 -13 Pass 700

1700 1765 1| RMS 1754.275 21.7 60 Pass 401

1765 3000 1[RMS 2955.964 -50.59 -13 Pass 1235

3000 12000 1[RMS 12000 -45.08 -13 Pass 9000
12000 20000 1[RMS 19407.926 -38.49 -13 Pass 8000
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€6

Report No.: BL-SZ1580044-604

Start Stop . .
RBW | Detecto | Frequency | Power | Limit | Verdic | Sweep
Frequency Frequency .
(MHz) r (MHz) (dBm) [ (dBm) t Point
(MHz) (MHz)
0.009 0.15| 0.001 | RMS 0.009 | -64.92 -13 | Pass 401
0.15 30 0.01 | RMS 0.15| -62.88 -13 | Pass 2985
30 1000 0.1 | RMS 862.818 | -53.68 -13 | Pass 9699
1000 1700 1| RMS 1696.996 | -37.92 -13 | Pass 700
1700 1765 1| RMS 1710.725 21.6 60 | Pass 401
1765 3000 1| RMS 2954.964 | -50.31 -13 | Pass 1235
3000 12000 1| RMS 11993.993 | -44.76 -13 | Pass 9000
12000 20000 1| RMS 19401.925| -38.25 -13 | Pass 8000
i
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€6

Report No.: BL-SZ1580044-604

Start Stop . .

RBW | Detecto | Frequency | Power | Limit | Verdic | Sweep
Frequency Frequency .
(MHz) r (MHz) (dBm) [ (dBm) t Point
(MHz) (MHz)

0.009 0.15| 0.001 | RMS 0.009 | -63.93 -13 | Pass 401
0.15 30 0.01 | RMS 0.16 | -62.75 -13 | Pass 2985
30 1000 0.1 | RMS 836.398 | -53.44 -13 | Pass 9699
1000 1700 1| RMS 1698.999 [ -52.71 -13 | Pass 700
1700 1765 1| RMS 1725.675 22.04 60 | Pass 401
1765 3000 1| RMS 2975.981 | -50.35 -13 | Pass 1235
3000 12000 1| RMS 11991.99 | -44.81 -13 | Pass 9000
12000 20000 1| RMS 19904.988 | -38.27 -13 | Pass 8000

Lewel (dEm)
| |

o5 N—/

—70-]

—75-|

—40-
—45 -]
-5
w—/""“

i ! ! ! ! ! ! ! ! ! i i i i i i i i i i i
0.009 1000 2000 3000 4000 5000 G000 To00 go0o 000 10000 11000 12000 13000 14000 15000 16000 17000 18000 19000 20000
Frequency (MHz)

165 / 322



€6

Report No.: BL-SZ1580044-604

Start Stop . .
RBW | Detecto | Frequency | Power | Limit | Verdic | Sweep
Frequency Frequency )
(MHz) r (MHz) (dBm) [ (dBm) t Point
(MHz) (MHz)
0.009 0.15| 0.001 | RMS 0.009 | -64.24 -13 | Pass 401
0.15 30 0.01 | RMS 019 | -62.72 -13 | Pass 2985
30 1000 0.1 | RMS 841.999 -53.6 -13 | Pass 9699
1000 1700 1| RMS 1694.993 | -53.45 -13 | Pass 700
1700 1765 1| RMS 1740.788 21.64 60 | Pass 401
1765 3000 1| RMS 1767.002 | -49.43 -13 | Pass 1235
3000 12000 1| RMS 12000 | -44.76 -13 | Pass 9000
12000 20000 1| RMS 19898.987 | -38.26 -13 | Pass 8000
i
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€6

Report No.: BL-SZ1580044-604

Start Stop . .
RBW | Detecto | Frequency | Power | Limit | Verdic | Sweep
Frequency Frequency )
(MHz) r (MHz) (dBm) [ (dBm) t Point
(MHz) (MHz)
0.009 0.15| 0.001 | RMS 0.01| -64.25 -13 | Pass 401
0.15 30 0.01 | RMS 0.18 | -62.86 -13 | Pass 2985
30 1000 0.1 | RMS 851.503 | -53.63 -13 | Pass 9699
1000 1700 1| RMS 1700 | -40.78 -13 | Pass 700
1700 1765 1| RMS 1710.888 21.6 60 | Pass 401
1765 3000 1| RMS 2955.964 | -50.37 -13 | Pass 1235
3000 12000 1| RMS 11995.995 | -44.81 -13 | Pass 9000
12000 20000 1| RMS 19905.988 | -38.26 -13 | Pass 8000
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€6

Report No.: BL-SZ1580044-604

Start Stop . .

RBW | Detecto | Frequency | Power | Limit | Verdic | Sweep
Frequency Frequency .
(MHz) r (MHz) (dBm) [ (dBm) t Point
(MHz) (MHz)

0.009 0.15| 0.001 | RMS 0.009 | -64.82 -13 | Pass 401
0.15 30 0.01 | RMS 0.16 | -62.51 -13 | Pass 2985
30 1000 0.1 | RMS 844.499 | -53.53 -13 | Pass 9699
1000 1700 1| RMS 1695.994 | -52.51 -13 | Pass 700
1700 1765 1| RMS 1723.4 21.89 60 | Pass 401
1765 3000 1| RMS 2954.964 -50.3 -13 | Pass 1235
3000 12000 1| RMS 11997.998 | -44.74 -13 | Pass 9000
12000 20000 1| RMS 19886.986 | -38.23 -13 | Pass 8000
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€6

Report No.: BL-SZ1580044-604

Start Stop . .
RBW | Detecto | Frequency | Power | Limit | Verdic | Sweep
Frequency Frequency )
(MHz) r (MHz) (dBm) [ (dBm) t Point
(MHz) (MHz)
0.009 0.15| 0.001 | RMS 0.01| -64.61 -13 | Pass 401
0.15 30 0.01 | RMS 0.2 -63.1 -13 | Pass 2985
30 1000 0.1 | RMS 865.422 | -53.47 -13 | Pass 9699
1000 1700 1| RMS 1700 | -48.89 -13 | Pass 700
1700 1765 1| RMS 1735.913 21.73 60 | Pass 401
1765 3000 1| RMS 1771.005 | -45.24 -13 | Pass 1235
3000 12000 1| RMS 11996.996 | -44.85 -13 | Pass 9000
12000 20000 1| RMS 19900.988 | -38.28 -13 | Pass 8000
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€6

Report No.: BL-SZ1580044-604

Start Stop s
wee
Frequency Frequency RBW | Detector | Frequency [ Power Limit Verdict Poi tp
oin
(MHz) (MHz) (MHz) (MHz) (dBm) (dBm)
0.009 0.15 0.001 | RMS 0.01 -64.7 -13 Pass 401
0.15 30 0.01 | RMS 0.19 -63.41 -13 Pass 2985
30 814 0.1 [ RMS 801.498 -54.76 -13 Pass 7840
814 860 0.1 | RMS 824.222 20.55 60 Pass 460
860 1000 0.1 | RMS 969.378 -54.73 -13 Pass 1400
1000 3000 1| RMS 1648.324 -47.72 -13 Pass 2000
3000 10000 1| RMS 7197.6 -45.66 -13 Pass 7000
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€6

Report No.: BL-SZ1580044-604

Start Stop
Frequency Frequency RBW | Detector | Frequency | Power Limit Verdict Sw.eep
(MHz) (MH2) (MHz) (MH2) (dBm) | (dBm) Point
0.009 0.15 0.001 | RMS 0.009 -64.88 -13 Pass 401
0.15 30 0.01 | RMS 0.15 -62.86 -13 Pass 2985
30 814 0.1 | RMS 488.759 -54.91 -13 Pass 7840
814 860 0.1 | RMS 836.048 20.76 60 Pass 460
860 1000 0.1 | RMS 860.3 -54.74 -13 Pass 1400
1000 3000 1| RMS 1671.336 -49.49 -13 Pass 2000
3000 10000 1| RMS 7198.6 -45.64 -13 Pass 7000
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€6

Report No.: BL-SZ1580044-604

Start Stop S
Frequency Frequency RBW | Detector | Frequency | Power Limit Verdict Point

(MHz) (MHz) (MHz) (MHz) (dBm) (dBm)

0.009 0.15 0.001 | RMS 0.009 -64.34 -13 Pass 401

0.15 30 0.01 | RMS 0.22 -63.49 -13 Pass 2985

30 814 0.1 | RMS 805.299 -54.82 -13 Pass 7840

814 860 0.1 | RMS 847.874 20.56 60 Pass 460

860 1000 0.1 | RMS 867.505 -54.82 -13 Pass 1400

1000 3000 1| RMS 1695.348 -46.41 -13 Pass 2000

3000 10000 1[RMS 7200.6 -45.67 -13 Pass 7000
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€6

Report No.: BL-SZ1580044-604

Start Stop S
ee
Frequency Frequency RBW | Detector | Frequency [ Power Limit Verdict PW' P
t
(MH2) (MH2) (MHz) (MHz) | @Bm) | (dBm) om
0.009 0.15 0.001 | RMS 0.009 -65.25 -13 Pass 401
0.15 30 0.01 | RMS 0.22 -62.95 -13 Pass 2985
30 814 0.1 | RMS 487.458 -54.83 -13 Pass 7840
814 860 0.1 | RMS 824.222 20.62 60 Pass 460
860 1000 0.1 | RMS 865.104 -54.76 -13 Pass 1400
1000 3000 1 [ RMS 1648.324 -48.15 -13 Pass 2000
3000 10000 1| RMS 7202.6 -45.7 -13 Pass 7000
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€6

Report No.: BL-SZ1580044-604

Start Stop Sweep
Frequency Frequency RBW | Detector | Frequency | Power | Limit | Verdict Point

(MHZ) (MHZ) (MHZz) (MHZz) (dBm) (dBm)

0.009 0.15 0.001 [ RMS 0.011 -65.03 -13 Pass 401

0.15 30 0.01 [ RMS 0.15 -62.87 -13 Pass 2985

30 814 0.1 [ RMS 801.598 -54.86 -13 Pass 7840

814 860 0.1 [ RMS 837.752 20.75 60 Pass 460

860 1000 0.1 [ RMS 866.805 -54.7 -13 Pass 1400

1000 3000 1| RMS 1675.338 -49.77 -13 Pass 2000

3000 10000 11 RMS 7200.6 -45.69 -13 Pass 7000
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€6

Report No.: BL-SZ1580044-604

Start Stop Sweep
Frequency Frequency RBW | Detector | Frequency | Power | Limit Verdict Point

(MH2z) (MH2) (MH2z) (MH2) (dBm) (dBm)

0.009 0.15 0.001 | RMS 0.009 -65.85 -13 Pass 401

0.15 30 0.01 [ RMS 0.19 -62.99 -13 Pass 2985

30 814 0.1 [ RMS 355.542 -54.74 -13 Pass 7840

814 860 0.1 [ RMS 848.776 20.56 60 Pass 460

860 1000 0.1 [ RMS 865.704 -54.68 -13 Pass 1400

1000 3000 1|1 RMS 1697.349 -47.45 -13 Pass 2000

3000 10000 11 RMS 7200.6 -45.7 -13 Pass 7000
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:@@n' Report No.: BL-SZ1580044-604

Start Stop Sy
Frequency Frequency RBW | Detector | Frequency | Power Limit Verdict Point

(MHz) (MHz) (MHz) (MHz) (dBm) (dBm)

0.009 0.15 0.001 [ RMS 0.011 -64.57 -13 Pass 401

0.15 30 0.01 [ RMS 0.16 -63.22 -13 Pass 2985

30 814 0.1 | RMS 812.3 -54.91 -13 Pass 7840

814 860 0.1 | RMS 824.322 20.48 60 Pass 460

860 1000 0.1 | RMS 861.201 -54.76 -13 Pass 1400

1000 3000 1] RMS 1648.324 -47.43 -13 Pass 2000

3000 10000 11 RMS 7200.6 -45.7 -13 Pass 7000
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€6

Report No.: BL-SZ1580044-604

Start Stop S
Frequency Frequency RBW | Detector | Frequency | Power Limit Verdict Boint
(MHz) (MHz) (MHz) (MHz) (dBm) (dBm)
0.009 0.15 0.001 | RMS 0.009 -64.5 -13 Pass 401
0.15 30 0.01 | RMS 0.16 -63.6 -13 Pass 2985
30 814 0.1 | RMS 804.199 -54.8 -13 Pass 7840
814 860 0.1 | RMS 834.344 20.64 60 Pass 460
860 1000 0.1 | RMS 862.202 -54.74 -13 Pass 1400
1000 3000 1|1 RMS 1668.334 -48.51 -13 Pass 2000
3000 10000 11 RMS 4171.167 -45.43 -13 Pass 7000

-10-

-15-

— 20

dEm

= _or |

Level

—a0-

a5

—40-

—45 -

.

B0
-85 |
70

55

—a0-

1 1 !
0.009 500 1000

! 1 !
1500 2000 2500

! !
3000 3500

1 | 1
4000 4500 5000

! 1
5500 B000

Frequency (MHz)

1 |
000 TS00

! !
G000 8500

1 !
Q000 9500

1
10000

177 / 322



€6

Report No.: BL-SZ1580044-604

Start Stop
Frequency Frequency RBW | Detector | Frequency [ Power Limit Verdict Sw.eep
(MHz) (MHz) (MHz) (MHz) (@Bm) | (dBm) Point
0.009 0.15 0.001 [ RMS 0.01 -65.38 -13 Pass 401
0.15 30 0.01 | RMS 0.3 -63.39 -13 Pass 2985
30 814 0.1 [ RMS 755.092 -54.85 -13 Pass 7840
814 860 0.1 [ RMS 844.366 20.27 60 Pass 460
860 1000 0.1 [ RMS 868.006 -54.72 -13 Pass 1400
1000 3000 1 [ RMS 1688.344 -46.75 -13 Pass 2000
3000 10000 1| RMS 7199.6 -45.69 -13 Pass 7000
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€6

Report No.: BL-SZ1580044-604

Start Stop S
ee
Frequency Frequency RBW | Detector | Frequency [ Power Limit Verdict PW' P
t
(MH2) (MH2) (MHz) (MHz) | @Bm) | (dBm) om
0.009 0.15 0.001 | RMS 0.011 -64.58 -13 Pass 401
0.15 30 0.01 | RMS 0.15 -62.99 -13 Pass 2985
30 814 0.1 | RMS 800.198 -54.73 -13 Pass 7840
814 860 0.1 | RMS 824.623 20.32 60 Pass 460
860 1000 0.1 | RMS 873.71 -54.74 -13 Pass 1400
1000 3000 1 [ RMS 1648.324 -47.81 -13 Pass 2000
3000 10000 1| RMS 7196.6 -45.69 -13 Pass 7000
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€6

Report No.: BL-SZ1580044-604

Start Stop Swee
Frequency Frequency RBW | Detector | Frequency [ Power Limit Verdict Poi tp

oin

(MHz) (MHz) (MHz) (MHz) (dBm) (dBm)

0.009 0.15 0.001 | RMS 0.01 -64.98 -13 Pass 401
0.15 30 0.01 | RMS 0.22 -63.55 -13 Pass 2985
30 814 0.1 | RMS 484.458 -54.85 -13 Pass 7840
814 860 0.1 | RMS 832.139 20.02 60 Pass 460
860 1000 0.1 [ RMS 865.204 -54.77 -13 Pass 1400
1000 3000 1| RMS 1663.332 -48.3 -13 Pass 2000
3000 10000 1| RMS 4160.166 -45.47 -13 Pass 7000
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€6

Report No.: BL-SZ1580044-604

Start Stop S
Frequency Frequency RBW | Detector | Frequency | Power Limit Verdict Boint
(MHz) (MHz) (MHz) (MHz) (dBm) (dBm)
0.009 0.15 0.001 | RMS 0.012 -65.73 -13 Pass 401
0.15 30 0.01 | RMS 0.15 -62.81 -13 Pass 2985
30 814 0.1 | RMS 802.899 -54.87 -13 Pass 7840
814 860 0.1 | RMS 839.556 20.36 60 Pass 460
860 1000 0.1 | RMS 861.201 -54.73 -13 Pass 1400
1000 3000 1|1 RMS 1678.339 -49.49 -13 Pass 2000
3000 10000 11 RMS 7202.6 -45.67 -13 Pass 7000
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€6

Report No.: BL-SZ1580044-604

Start Stop
Frequency Frequency RBW [ Detector | Frequency | Power Limit Verdict Sweep
(MHz) (MHz) (MHz) (MHz) (dBm) (dBm) Point
0.009 0.15 0.001 [ RMS 0.009 -65.08 -13 Pass 401
0.15 30 0.01 | RMS 0.15 -63.15 -13 Pass 2985
30 814 0.1 | RMS 354.941 -54.87 -13 Pass 7840
814 860 0.1 | RMS 824.222 19.57 60 Pass 460
860 1000 0.1 | RMS 864.904 -54.76 -13 Pass 1400
1000 3000 1[RMS 1648.324 -48.74 -13 Pass 2000
3000 10000 1[RMS 7202.6 -45.66 -13 Pass 7000
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€6

Report No.: BL-SZ1580044-604

Start Stop Sweep
Frequency Frequency RBW | Detector | Frequency | Power | Limit Verdict Point
(MHz) (MHz) (MHz) (MHZz) (dBm) (dBm)
0.009 0.15 0.001 | RMS 0.01 -65.03 -13 Pass 401
0.15 30 0.01 [ RMS 0.19 -62.73 -13 Pass 2985
30 814 0.1 [ RMS 379.645 -54.86 -13 Pass 7840
814 860 0.1 | RMS 836.048 20.01 60 Pass 460
860 1000 0.1 [ RMS 861.701 -54.8 -13 Pass 1400
1000 3000 1| RMS 1671.336 -50.13 -13 Pass 2000
3000 10000 11 RMS 7200.6 -45.69 -13 Pass 7000
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€6

Report No.: BL-SZ1580044-604

Start Stop s
wee
Frequency Frequency RBW | Detector | Frequency | Power Limit Verdict Boi tp
oin
(MHz) (MHz) (MHz) (MHz) (dBm) (dBm)
0.009 0.15 0.001 [ RMS 0.009 -64.38 -13 Pass 401
0.15 30 0.01 | RMS 0.16 -62.92 -13 Pass 2985
30 814 0.1 | RMS 498.26 -54.85 -13 Pass 7840
814 860 0.1 [ RMS 847.874 19.62 60 Pass 460
860 1000 0.1 [ RMS 860.4 -54.69 -13 Pass 1400
1000 3000 1| RMS 1695.348 -47.27 -13 Pass 2000
3000 10000 1 [ RMS 7203.601 -45.59 -13 Pass 7000
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€6

Report No.: BL-SZ1580044-604

Start Stop Sweep
Frequency Frequency RBW | Detector | Frequency | Power | Limit Verdict Point

(MHz) (MHz) (MHz) (MHz) (dBm) (dBm)

0.009 0.15 0.001 | RMS 0.01 -65.58 -13 Pass 401

0.15 30 0.01 [ RMS 0.15 -63.35 -13 Pass 2985

30 814 0.1 [ RMS 401.247 -54.93 -13 Pass 7840

814 860 0.1 [ RMS 824.222 19.49 60 Pass 460

860 1000 0.1 [ RMS 861.101 -54.79 -13 Pass 1400

1000 3000 1|1 RMS 1648.324 -48.96 -13 Pass 2000

3000 10000 11 RMS 7196.6 -45.71 -13 Pass 7000
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'-@@n' Report No.: BL-SZ1580044-604

Start Stop S
Frequency Frequency RBW | Detector | Frequency | Power Limit Verdict Point
(MHz) (MHz) (MHz) (MHz) (dBm) (dBm)
0.009 0.15 0.001 [ RMS 0.009 -64.04 -13 Pass 401
0.15 30 0.01 | RMS 0.18 -63.29 -13 Pass 2985
30 814 0.1 | RMS 736.59 -54.87 -13 Pass 7840
814 860 0.1 | RMS 835.246 19.88 60 Pass 460
860 1000 0.1 | RMS 864.503 -54.74 -13 Pass 1400
1000 3000 1 [ RMS 1670.335 -49.88 -13 Pass 2000
3000 10000 1| RMS 7201.6 -45.67 -13 Pass 7000
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:@@n' Report No.: BL-SZ1580044-604

Start Stop Swee

Frequency Frequency RBW | Detector | Frequency [ Power Limit Verdict Poi tp
oin
(MHz) (MHz) (MHz) (MHz) (dBm) (dBm)

0.009 0.15 0.001 | RMS 0.01 -64.61 -13 Pass 401
0.15 30 0.01 | RMS 0.37 -63.3 -13 Pass 2985
30 814 0.1 | RMS 495.759 -54.9 -13 Pass 7840
814 860 0.1 [ RMS 846.27 19.54 60 Pass 460
860 1000 0.1 [ RMS 864.003 -54.8 -13 Pass 1400
1000 3000 1| RMS 1692.346 -47.95 -13 Pass 2000
3000 10000 1| RMS 7198.6 -45.68 -13 Pass 7000

~10-

—15-
20—

55 -

-30-

Level (dbm

—35|
—40 -

—45 -

- Ll e

B0 -

-85 -

70

75 -

80, i | i | i ! i i | | i i i i | | i i i i
0.009 500 1000 1500 2000 2500 3000 3500 4000 4500 5000 5500 B000 G500 000 TS00 G000 8500 Q000 9500 10000
Frequency (MHz)

187 / 322



€6

Report No.: BL-SZ1580044-604

Start Stop
Frequency Frequency RBW | Detector | Frequency | Power Limit Verdict Sw-eep
(MHz) (MHz) (MHz) (MHz) @Bm) | @Bm) Point
0.009 0.15 0.001 | RMS 0.01 -65.15 -13 Pass 401
0.15 30 0.01 | RMS 0.17 -63.21 -13 Pass 2985
30 814 0.1 | RMS 487.758 -54.93 -13 Pass 7840
814 860 0.1 | RMS 824.322 19.57 60 Pass 460
860 1000 0.1 | RMS 862.102 -54.76 -13 Pass 1400
1000 3000 1| RMS 1648.324 -48.76 -13 Pass 2000
3000 10000 1 [ RMS 7200.6 -45.68 -13 Pass 7000
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€6

Report No.: BL-SZ1580044-604

Start Stop
Frequency Frequency RBW | Detector | Frequency | Power Limit Verdict Sw-eep
(MHz) (MH2) (MHz) (MHz) (@Bm) | (dBm) ol
0.009 0.15 0.001 | RMS 0.01 -64.55 -13 Pass 401
0.15 30 0.01 | RMS 0.28 -63.09 -13 Pass 2985
30 814 0.1 | RMS 755.793 -54.83 -13 Pass 7840
814 860 0.1 | RMS 834.344 19.74 60 Pass 460
860 1000 0.1 | RMS 863.402 -54.71 -13 Pass 1400
1000 3000 1| RMS 1668.334 -49.72 -13 Pass 2000
3000 10000 1| RMS 7197.6 -45.64 -13 Pass 7000
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€6

Report No.: BL-SZ1580044-604

Start Stop
Frequency Frequency RBW | Detector | Frequency | Power | Limit | verdict Sweep
(MHz) (MHz) (MHz) (MHz) (dBm) | (dBm) el
0.009 0.15 0.001 [ RMS 0.011 -64.28 -13 Pass 401
0.15 30 0.01 | RMS 0.2 -63.09 -13 Pass 2985
30 814 0.1 | RMS 738.29 -54.85 -13 Pass 7840
814 860 0.1 | RMS 848.675 20.36 60 Pass 460
860 1000 0.1 | RMS 866.505 -54.67 -13 Pass 1400
1000 3000 1| RMS 1696.348 -48.06 -13 Pass 2000
3000 10000 11 RMS 7196.6 -45.67 -13 Pass 7000
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:@@n' Report No.: BL-SZ1580044-604

Start Stop S
Frequency Frequency RBW | Detector | Frequency | Power Limit Verdict Point

(MHz) (MHz) (MHz) (MHz) (dBm) (dBm)

0.009 0.15 0.001 | RMS 0.01 -65.37 -13 Pass 401

0.15 30 0.01 | RMS 0.16 -63.2 -13 Pass 2985

30 814 0.1 | RMS 401.247 -54.85 -13 Pass 7840

814 860 0.1 | RMS 824.623 19.29 60 Pass 460

860 1000 0.1 | RMS 865.104 -54.73 -13 Pass 1400

1000 3000 1| RMS 1648.324 -48.82 -13 Pass 2000

3000 10000 1| RMS 7202.6 -45.67 -13 Pass 7000
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'-@@n' Report No.: BL-SZ1580044-604

Start Stop
Frequency Frequency RBW | Detector | Frequency | Power Limit Verdict Sw-eep
(MHz) (MHz) (MHz) (MHz) (dBm) | (dBm) Point
0.009 0.15 0.001 [ RMS 0.009705% -64.27 -13 Pass 401
0.15 30 0.01 | RMS 0.18001 -62.75 -13 Pass 2985
30 814 0.1 | RMS 736.890165 -54.81 -13 Pass 7840
814 860 0.1 | RMS 832.139434 19.06 60 Pass 460
860 1000 0.1 | RMS 869.106505 -54.72 -13 Pass 1400
1000 3000 1| RMS 1663.33166 -49.27 -13 Pass 2000
3000 10000 1[RMS 7203.60051 -45.68 -13 Pass 7000
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'-@@n' Report No.: BL-SZ1580044-604

Start Stop
Frequency Frequency RBW | Detector | Frequency | Power | Limit | \verdict Sweep
(MHz) (MHz) (MHz) (MHz) (dBm) | (dBm) Point
0.009 0.15 0.001 [ RMS 0.01 -65.34 -13 Pass 401
0.15 30 0.01 [ RMS 0.16 -62.9 -13 Pass 2985
30 814 0.1 [ RMS 804.999 -54.85 -13 Pass 7840
814 860 0.1 [ RMS 839.556 19.63 60 Pass 460
860 1000 0.1 | RMS 866.805 -54.75 -13 Pass 1400
1000 3000 1|1 RMS 1678.339 -50.22 -13 Pass 2000
3000 10000 11 RMS 7201.6 -45.63 -13 Pass 7000

5|

~10-

—15-
20—

55 -

-30-

Level (dbm

—35|
—40 -

—45 -

en- W
et

-

B0 -

-85 -

70

75 -

80, i | i | i ! i i | | i i i i | | i i i i
0.009 500 1000 1500 2000 2500 3000 3500 4000 4500 5000 5500 B000 G500 000 TS00 G000 8500 Q000 9500 10000
Frequency (MHz)

55

193 / 322



'-@@n' Report No.: BL-SZ1580044-604

Start Stop s
Frequency Frequency RBW | Detector | Frequency | Power Limit Verdict W-eep
(MH2) (MH2) (MH2) (MHz) | @Bm) | (@Bm) Point

0.009 0.15 0.001 [ RMS 0.01 -65.53 -25 Pass 401
0.15 30 0.01 | RMS 0.16 -62.87 -25 Pass 2985
30 1000 0.1 | RMS 822.797 -54.64 -25 Pass 9699
1000 2445 1 [ RMS 2439.997 -52.51 -25 Pass 1445
2445 2580 1 [ RMS 2500.013 21.67 60 Pass 401
2580 3000 1 [ RMS 2955.895 -50.74 -25 Pass 420
3000 12000 1 [ RMS 11994.994 -45.18 -25 Pass 9000
12000 26500 1[RMS 25786.887 -31.59 -25 Pass | 14500
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'-@@n' Report No.: BL-SZ1580044-604

Start Stop Path S
wee
Frequency Frequency RBW | Detector | Frequency loss Limit Verdict Boi tp
oin
(MHz) (MHz) (MHz) (MHz) (dB) (dBm)
0.009 0.15 0.001 [ RMS 0.01 5.82 -25 Pass 401
0.15 30 0.01 | RMS 0.2 5.92 -25 Pass 2985
30 1000 0.1 [ RMS 844.599 8.5 -25 Pass 9699
1000 2445 1| RMS 2439.997 9.82 -25 Pass 1445
2445 2580 1| RMS 2532.75 9.72 60 Pass 401
2580 3000 1 [ RMS 2955.895 10.55 -25 Pass 420
3000 12000 1 [ RMS 12000 15 -25 Pass 9000
12000 26500 1 [ RMS 25786.887 23.27 -25 Pass | 14500
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'-@@n' Report No.: BL-SZ1580044-604

Start Stop
Frequency Frequency RBW | Detector | Frequency | Power Limit ) Sweep
(MHz) (MHz) (MHz) MHz) | @Bm) | @Bm) | V&Y point
0.009 0.15 0.001 [ RMS 0.01 -65.4 -25 Pass 401
0.15 30 0.01 | RMS 0.15 -63.46 -25 Pass 2985
30 1000 0.1 | RMS 840.799 -54.51 -25 Pass 9699
1000 2445 1 [ RMS 2439.997 -52.5 -25 Pass 1445
2445 2580 1 [ RMS 2565.15 21.51 60 Pass 401
2580 3000 1 [ RMS 2955.895 -50.72 -25 Pass 420
3000 12000 1[RMS 11996.996 -45.19 -25 Pass 9000
12000 26500 1| RMS 25764.883 -31.6 -25 Pass | 14500
30+
25—
20+
15—
10+
o
o
.
0
.
?_20_
?'725
E-SD—
.
.
.
-50- [
_55_’_....1-""
.
.
—
.
_Bg_ﬂlﬂg IDIDD ZDIDD SDIDD 4DIDD SDIDD EDIDD TDIDD SDIDD QDIDD IDDIDD IIDIDD IZDIDD 13600 14600 15600 15600 ITDIDD ISDIDD IQDIDD ZDDIDD ZIDIDD ZZDIDD ZSDIDD 24DIDD ZSDIDD IZESIDD
Frequency (MHz)

196 / 322



'-@@n' Report No.: BL-SZ1580044-604

Start Stop

Frequency Frequency RBW | Detector | Frequency [ Power Limit Verdict Sw-eep

(MHz) (MHz) (MHz) (MHz) (dBm) | (dBm) Point
0.009 0.15 0.001 [ RMS 0.009 -64.93 -25 Pass 401
0.15 30 0.01 | RMS 0.16 -62.87 -25 Pass 2985
30 1000 0.1 [ RMS 841.199 -54.65 -25 Pass 9699
1000 2445 1| RMS 2439.997 -52.62 -25 Pass 1445
2445 2580 1| RMS 2500.35 21.74 60 Pass 401
2580 3000 1| RMS 2955.895 -50.72 -25 Pass 420
3000 12000 1 [ RMS 11998.999 -45.18 -25 Pass 9000
12000 26500 1 [ RMS 25773.885 -31.63 -25 Pass | 14500
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'-@@n' Report No.: BL-SZ1580044-604

Start Stop
Frequency Frequency RBW | Detector | Frequency | Power | Limit Verdict Sweep
(MHz) (MHz) (MHz) (MHz) (dBm) | (dBm) Point
0.009 0.15 0.001 | RMS 0.01 -64.5 -25 Pass 401
0.15 30 0.01 [ RMS 0.24 -63.44 -25 Pass 2985
30 1000 0.1 | RMS 844.399 -54.58 -25 Pass 9699
1000 2445 1| RMS 2439.997 -52.51 -25 Pass 1445
2445 2580 1|1 RMS 2530.388 21.5 60 Pass 401
2580 3000 1| RMS 2955.895 -50.7 -25 Pass 420
3000 12000 1| RMS 11991.99 -45.18 -25 Pass 9000
12000 26500 11 RMS 25802.889 -31.63 -25 Pass 14500
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'-@@n' Report No.: BL-SZ1580044-604

Start Stop s
wee
Frequency Frequency RBW | Detector | Frequency | Power Limit Verdict Boi tp
oin
(MHz) (MHz) (MHz) (MHz) (dBm) (dBm)
0.009 0.15 0.001 [ RMS 0.01 -64.87 -25 Pass 401
0.15 30 0.01 | RMS 0.28 -62.78 -25 Pass 2985
30 1000 0.1 [ RMS 843.699 -54.55 -25 Pass 9699
1000 2445 1| RMS 2439.997 -52.59 -25 Pass 1445
2445 2580 1| RMS 2560.425 21.54 60 Pass 401
2580 3000 1 [ RMS 2955.895 -50.68 -25 Pass 420
3000 12000 1 [ RMS 11992.991 -45.11 -25 Pass 9000
12000 26500 1[RMS 25792.888 -31.59 -25 Pass | 14500
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'-@@n' Report No.: BL-SZ1580044-604

Start Stop

Fre n Fr n RBW Detector | Fr n Power Limit i Sweep

quency equency etecto equency owe Verdict _
(MHz) (MHz) (MHz) (MHz) (dBm) | (dBm) e
0.009 0.15| 0.001 | RMS 0.01 | -64.44 25 Pass 401
0.15 30| 0.01 |RMS 019 | -63.33 -25 Pass | 2985
30 1000 0.1 | RMS 842.299 | -54.51 25 Pass | 9699
1000 2445 1| RMS 2439.997 | -52.63 25 Pass | 1445
2445 2580 1| RMS 2500.688 |  21.64 60 Pass 401
2580 3000 1| RMS 2954.893 -50.7 25 Pass 420
3000 12000 1| RMS 11994.994 | -45.15 -25 Pass| 9000
12000 26500 1| RMS 25796.889 | -31.57 25 Pass | 14500
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'-@@n' Report No.: BL-SZ1580044-604

Start Stop
Frequency Frequency RBW [ Detector | Frequency | Power Limit Verdict Sw-eep
(MH2) (MHz) (MHz) (MHz) (dBm) | (dBm) Point
0.009 0.15| 0.001 | RMS 0.009 -65.04 -25 Pass 401
0.15 30 0.01 | RMS 0.19 -63.24 -25 Pass 2985
30 1000 0.1 | RMS 845.9 -54.6 -25 Pass 9699
1000 2445 1| RMS 2439.997 -52.6 -25 Pass 1445
2445 2580 1| RMS 2528.025 21.34 60 Pass 401
2580 3000 1 [ RMS 2955.895 -50.71 -25 Pass 420
3000 12000 1| RMS 11992.991 -45.21 -25 Pass 9000
12000 26500 1| RMS 25797.889 -31.59 -25 Pass | 14500
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€6

Report No.: BL-SZ1580044-604

Start Stop
Frequency Frequency RBW | Detector | Frequency | Power Limit Verdict Sweep
(MHz) (MHz) (MHz) (MHz) (dBm) | (dBm) Point
0.009 0.15 0.001 | RMS 0.009 -64.92 -25 Pass 401
0.15 30 0.01 | RMS 0.21 -62.76 -25 Pass 2985
30 1000 0.1 | RMS 849 -54.59 -25 Pass 9699
1000 2445 1|1 RMS 2439.997 -52.53 -25 Pass 1445
2445 2580 1|1 RMS 2555.7 21.46 60 Pass 401
2580 3000 1] RMS 2582.005 -38.99 -25 Pass 420
3000 12000 11 RMS 11992.991 -45.15 -25 Pass 9000
12000 26500 11 RMS 25781.886 -31.61 -25 Pass 14500
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'-@@n' Report No.: BL-SZ1580044-604

Start Stop Sweep
Frequency Frequency RBW | Detector | Frequency | Power | Limit Verdict Point

(MHz) (MHz) (MHz) (MHz) (dBm) | (dBm)

0.009 0.15 0.001 | RMS 0.01 -64.68 -25 Pass 401

0.15 30 0.01 [ RMS 0.21 -63.55 -25 Pass 2985

30 1000 0.1 [ RMS 844.799 -54.62 -25 Pass 9699

1000 2445 1| RMS 2439.997 -52.5 -25 Pass 1445

2445 2580 1| RMS 2500.688 21.59 60 Pass 401

2580 3000 1|1 RMS 2955.895 -50.71 -25 Pass 420

3000 12000 11 RMS 11991.99 -45.15 -25 Pass 9000

12000 26500 11 RMS 25763.883 -31.59 -25 Pass 14500
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'-@@n' Report No.: BL-SZ1580044-604

Start Stop

Frequency Frequency RBW | Detector | Frequency | Power Limit Verdict Sw-eep

(MHz) (MH2) (MHz) (MHz) (@Bm) | (dBm) Rl
0.009 0.15| 0.001 | RMS 0.01 -65.03 -25 Pass 401
0.15 30 0.01 | RMS 0.15 -62.62 -25 Pass 2985
30 1000 0.1 | RMS 849.801 -54.59 -25 Pass 9699
1000 2445 1| RMS 2439.997 -52.54 -25 Pass 1445
2445 2580 1| RMS 2525.663 21.11 60 Pass 401
2580 3000 1| RMS 2954.893 -50.69 -25 Pass 420
3000 12000 1| RMS 11992.991 -45.13 -25 Pass 9000
12000 26500 1| RMS 25777.886 -31.63 -25 Pass [ 14500
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'-@@n' Report No.: BL-SZ1580044-604

Start Stop e
Frequency Frequency RBW | Detector | Frequency [ Power Limit Verdict E—-

(MHz) (MHz) (MHz) (MHz) (dBm) (dBm)

0.009 0.15 0.001 | RMS 0.009 -64.36 -25 Pass 401

0.15 30 0.01 | RMS 0.28 -62.97 -25 Pass 2985

30 1000 0.1 | RMS 826.197 -54.58 -25 Pass 9699

1000 2445 1| RMS 2439.997 -52.47 -25 Pass 1445

2445 2580 1|1 RMS 2550.975 21.31 60 Pass 401

2580 3000 11 RMS 2586.014 -38.64 -25 Pass 420

3000 12000 1|1 RMS 11980.976 -45.18 -25 Pass 9000

12000 26500 11 RMS 25765.884 -31.65 -25 Pass 14500
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'-@@n' Report No.: BL-SZ1580044-604

Start Stop
Frequency Frequency RBW | Detector | Frequency | Power Limit Verdict Sweep
(MHz) (MHz) (MHz) (MHz) (dBm) | (dBm) Point
0.009 0.15 0.001 | RMS 0.011 -65.62 -25 Pass 401
0.15 30 0.01 | RMS 0.15 -62.95 -25 Pass 2985
30 1000 0.1 | RMS 839.799 -54.56 -25 Pass 9699
1000 2445 1|1 RMS 2439.997 -52.58 -25 Pass 1445
2445 2580 1|1 RMS 2500.013 20.72 60 Pass 401
2580 3000 11 RMS 2955.895 -50.72 -25 Pass 420
3000 12000 1|1 RMS 11994.994 -45.19 -25 Pass 9000
12000 26500 11 RMS 25783.886 -31.59 -25 Pass 14500
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'-@@n' Report No.: BL-SZ1580044-604

Start Stop s
Frequency Frequency RBW | Detector | Frequency | Power Limit Verdict Pw-et:p
(MHz) (MHz) (MHz) (MHz) (dBm) (dBm) omn

0.009 0.15 0.001 [ RMS 0.01 -65.25 -25 Pass 401
0.15 30 0.01 | RMS 0.16 -63.11 -25 Pass 2985
30 1000 0.1 | RMS 841.099 -54.55 -25 Pass 9699
1000 2445 1| RMS 2439.997 -52.47 -25 Pass 1445
2445 2580 1| RMS 2532.413 20.27 60 Pass 401
2580 3000 1[RMS 2955.895 -50.69 -25 Pass 420
3000 12000 1[RMS 11992.991 -45.16 -25 Pass 9000
12000 26500 1| RMS 25775.885 -31.62 -25 Pass | 14500
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'-@@n' Report No.: BL-SZ1580044-604

Start Stop
Frequency Frequency RBW | Detector | Frequency [ Power Limit Verdict Sw.eep
(MHz) (MHz) (MHz) (MHz) @Bm) | dBm) Point
0.009 0.15 0.001 | RMS 0.011 -64.97 -25 Pass 401
0.15 30 0.01 | RMS 0.16 -63.33 -25 Pass 2985
30 1000 0.1 | RMS 844.699 -54.55 -25 Pass 9699
1000 2445 1| RMS 2439.997 -52.59 -25 Pass 1445
2445 2580 1| RMS 2565.15 20.65 60 Pass 401
2580 3000 1|1 RMS 2955.895 -50.73 -25 Pass 420
3000 12000 11 RMS 12000 -45.17 -25 Pass 9000
12000 26500 11 RMS 25791.888 -31.65 -25 Pass 14500
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'-@@n' Report No.: BL-SZ1580044-604

Start Stop
Frequency Frequency RBW | Detector | Frequency [ Power Limit Verdict Sw.eep
(MHz) (MH2) (MHz) (MHz) @Bm) | dBm) Point
0.009 0.15 0.001 | RMS 0.01 -65.53 -25 Pass 401
0.15 30 0.01 | RMS 0.2 -63.14 -25 Pass 2985
30 1000 0.1 | RMS 840.399 -54.51 -25 Pass 9699
1000 2445 11 RMS 2439.997 -52.61 -25 Pass 1445
2445 2580 11 RMS 2500.35 20.73 60 Pass 401
2580 3000 1|1 RMS 2955.895 -50.72 -25 Pass 420
3000 12000 1| RMS 11996.996 -45.13 -25 Pass 9000
12000 26500 11 RMS 25801.889 -31.56 -25 Pass 14500
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'-@@n' Report No.: BL-SZ1580044-604

Start Stop

Frequency Frequency RBW | Detector | Frequency [ Power Limit Verdict Sw-eep

(MHz) (MH2) (MHz) (MHz) (@Bm) | (dBm) ol
0.009 0.15 0.001 [ RMS 0.01 -64.45 -25 Pass 401
0.15 30 0.01 | RMS 0.2 -63.1 -25 Pass 2985
30 1000 0.1 | RMS 837.699 -54.54 -25 Pass 9699
1000 2445 1| RMS 2439.997 -52.63 -25 Pass 1445
2445 2580 1| RMS 2530.388 20.43 60 Pass 401
2580 3000 1| RMS 2954.893 -50.71 -25 Pass 420
3000 12000 1 [ RMS 11998.999 -45.18 -25 Pass 9000
12000 26500 1 [ RMS 26025.925 -31.64 -25 Pass | 14500
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'-@@n' Report No.: BL-SZ1580044-604

Start Stop
Fre F RBW | Detector | F P Limit | Sweep
quency requency etector requency ower mi Verdict
(MHz) (MHz) (MHz) (MHz) (dBm) | (dBm) el
0.009 0.15| 0.001 | RMS 0.01 | -65.26 -25 Pass 401
0.15 30 0.01 | RMS 0.15 | -63.29 -25 Pass| 2985
30 1000 0.1 | RMS 840.499 | -54.49 -25 Pass 9699
1000 2445 1 | RMS 2439.997 -52.5 -25 Pass 1445
2445 2580 1| RMS 2569.2 20.56 60 Pass 401
2580 3000 1 | RMS 2586.014 | -49.35 -25 Pass 420
3000 12000 1| RMS 11997.998 | -45.15 -25 Pass| 9000
12000 26500 1| RMS 25812.891 | -31.62 -25 Pass | 14500
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'-@@n' Report No.: BL-SZ1580044-604

Start Stop =
wee
Frequency Frequency RBW | Detector | Frequency [ Power Limit Verdict Poi tp
oin
(MHz) (MHz) (MHz) (MHz) (dBm) (dBm)
0.009 0.15 0.001 | RMS 0.009 -65 -25 Pass 401
0.15 30 0.01 | RMS 0.17 -62.7 -25 Pass 2985
30 1000 0.1 | RMS 865.422 -54.56 -25 Pass 9699
1000 2445 1| RMS 2439.997 -52.49 -25 Pass 1445
2445 2580 1| RMS 2500.688 20.41 60 Pass 401
2580 3000 1| RMS 2955.895 -50.7 -25 Pass 420
3000 12000 1| RMS 11996.996 -45.18 -25 Pass 9000
12000 26500 1| RMS 26425.988 -31.61 -25 Pass 14500
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'-@@n' Report No.: BL-SZ1580044-604

Start Stop

Frequency Frequency RBW | Detector | Frequency [ Power Limit Verdict Sw-eep

(MHz) (MHz) (MHz) (MHz) @Bm) | dBm) Point
0.009 0.15 0.001 [ RMS 0.009 -64.52 -25 Pass 401
0.15 30 0.01 | RMS 0.17 -63.41 -25 Pass 2985
30 1000 0.1 | RMS 844.899 -54.44 -25 Pass 9699
1000 2445 1 [ RMS 2439.997 -52.65 -25 Pass 1445
2445 2580 1| RMS 2528.025 20.42 60 Pass 401
2580 3000 1| RMS 2955.895 -50.71 -25 Pass 420
3000 12000 1| RMS 11994.994 -45.16 -25 Pass 9000
12000 26500 1 [ RMS 25785.887 -31.6 -25 Pass | 14500
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'-@@n' Report No.: BL-SZ1580044-604

Start Stop Sweep
Frequency Frequency RBW | Detector | Frequency | Power | Limit Verdict Point

(MHZz) (MHZz) (MHZz) (MHZz) (dBm) | (dBm)

0.009 0.15 0.001 [ RMS 0.009 -64.83 -25 Pass 401

0.15 30 0.01 [ RMS 0.15 -62.59 -25 Pass 2985

30 1000 0.1 [ RMS 849.2 -54.54 -25 Pass 9699

1000 2445 1| RMS 2439.997 -52.52 -25 Pass 1445

2445 2580 1| RMS 2555.7 20.03 60 Pass 401

2580 3000 11 RMS 2582.005 -41.21 -25 Pass 420

3000 12000 1| RMS 11996.996 -45.2 -25 Pass 9000

12000 26500 1| RMS 25791.888 -31.63 -25 Pass 14500
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'-@@n' Report No.: BL-SZ1580044-604

Start Stop
Frequency Frequency RBW | Detector | Frequency [ Power Limit Verdict Sw'eep
(MH2) (MH2) (MHz) (MHz) | @Bm) | (dBm) Point
0.009 0.15 0.001 | RMS 0.01 -64.97 -25 Pass 401
0.15 30 0.01 | RMS 0.21 -63.63 -25 Pass 2985
30 1000 0.1 | RMS 848.5 -54.51 -25 Pass 9699
1000 2445 1| RMS 2439.997 -52.54 -25 Pass 1445
2445 2580 1| RMS 2500.688 20.39 60 Pass 401
2580 3000 1| RMS 2955.895 -50.7 -25 Pass 420
3000 12000 1|1 RMS 11997.998 -45.2 -25 Pass 9000
12000 26500 1| RMS 25758.883 -31.6 -25 Pass| 14500
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'-@@n' Report No.: BL-SZ1580044-604

Start Stop S
Frequency Frequency RBW | Detector | Frequency | Power Limit Verdict Boint

(MHz) (MHz) (MHz) (MHz) (dBm) (dBm)

0.009 0.15 0.001 | RMS 0.009 -64.67 -25 Pass 401

0.15 30 0.01 | RMS 0.17 -63.39 -25 Pass 2985

30 1000 0.1 | RMS 842.499 -54.59 -25 Pass 9699

1000 2445 11 RMS 2439.997 -52.52 -25 Pass 1445

2445 2580 1| RMS 2525.663 19.91 60 Pass 401

2580 3000 1|1 RMS 2954.893 -50.72 -25 Pass 420

3000 12000 1|1 RMS 11986.984 -45.12 -25 Pass 9000

12000 26500 11 RMS 25794.888 -31.62 -25 Pass 14500
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€6

Report No.: BL-SZ1580044-604

Start Stop Swee

Frequency Frequency RBW [ Detector | Frequency | Power Limit Verdict Po'ntp
i
(MHz) (MHz) (MHz) (MHz) (dBm) (dBm)

0.009 0.15 0.001 [ RMS 0.01 -64.33 -25 Pass 401
0.15 30 0.01 | RMS 0.24 -63.43 -25 Pass 2985
30 1000 0.1 | RMS 839.999 -54.54 -25 Pass 9699
1000 2445 1 [ RMS 2439.997 -52.54 -25 Pass 1445

2445 2580 1[RMS 2550.975 20.2 60 Pass 401
2580 3000 1 [ RMS 2586.014 -39.74 -25 Pass 420
3000 12000 1 [ RMS 12000 -45.1 -25 Pass 9000
12000 26500 1 [ RMS 25796.889 -31.62 -25 Pass | 14500
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